LYCOMING
PARTS CATALOG

Al

R
—)

S_

==

=4[

SIN

==

LYCOMING WILLIAMSPORT DIVISION
WILLIAMSPORT, PENNSYLVANIA 17701

PC-119

November 1977/



SUPPLEMENTAL PARTS LIST SSP778

To Provide Parts Coverage for Avco Lycoming
I0~-720-D1CD Model Aircraft Engines

The part numbers in this supplement have been listed in the same order
as those in PC-119. This arrangement allows use of the illustrations in
PC-119 with this supplement.

To find the desired part, locate the page and figure number in PC-119

which portrays the part. Then refer to the corresponding page and figure
number in this supplement.

SSP778 May, 1978


deggle01
Rectangle


\O 00~ aaviwN e

Part No.

LW-13748
STD-557
38-22
69796
STD-514
50-15
38-13
38-15
31C-12
31C-13
31c-21
1102
STD-783
STD-1339
65007
38D-17
72158
73772
31C-14

70457
77527
72312
LW-14745
77311
77312
STD-33
STD-678
STD-596

1028-B
68668
77467
61084
1W-11713
STD-425

10-720~D1CD

SECTION 1
CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP

Page 1-1 - Figure 1
Crankcase Assembly

Description

CRANKCASE ASSEMBLY
DOWEL, 1/2 dia. x 11/16 hollow
STUD, 3/8-16 x 2-3/4
DOWEL Crankshaft bearing
DOWEL 5/16 dia. x 1/2 long

1/2—13 x 1-7/8

3/8-16 x 1-5/8

3/8-16 x 1-7/8

5/16-18 x 1-1/2

5/16-18 x 1-5/8

5/16-18 x 2-=5/8

1/8-27 NPT

1/4 pipe

1/16 27 NPT

RETAINER Shroud tube seal

STUD, 3/8-16 x 2-1/8 long~drilled

STUD,
STUD

STUD,
STUD,
STUD,
STUD,

PLUG,
PLUG
PLUG

BUSHING Gov.

drive idler shaft

NOZZLE ASSEMBLY Piston cooling
STUD, 5/16-18 x 1-5/8 long

Page 1-3 - Figure 2
0il Level Gage and Mounting Brackets

GASKET, 0il filler extension

EXTENSION 0il filler

RING, 011 seal 1.00 ID x 1/8 sect.
GAGE ASSEMBLY 0il level

BRACKET, Engine mounting top
BRACKET Engine mounting bottom
WASHER, 3/8 plain
WASHER 3/8 1nterna1 lock
NUT, 3/8-16 plain

Page 1-4 - Figure 3

BALL, 11/16

SPRING,
SPRING,
SPRING,
SPRING,
WASHER,

0il
0il
0il
oil
No.

Crankcase Related Parts

dia.

pressure
pressure
pressure
pressure
10 plain

relief valve
relief wvalve
relief valve
relief valve
(max. 9)

Qty.

Per Assy.

W =

SPORFROORPRESRPNNOCOONNENRE

PO H =

16
16

EREEE~


deggle01
Rectangle


10-720-D1CD

SECTION 1 (CONT.)
CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP

Page 1-4 - Figure 3 (Cont.)
Crankcase Related Parts

Ref. Qty.
No. Part No. Description Per Assy.
4 STD-1045 GASKET, 1-1/4 ID x 1-1/2 OD x 3/32 ann. 1
5 76529 PLUG, 0il1l relief valve 1
7 LW-14830 BEARING, Crankshaft 8
8 LW-13885 BEARING, Crankshaft - front 2
9 LW-15628 SEAL, Crankshaft oil 1
11 STD-1002 RING, 0il seal 5/16 ID x 1/16 dia. 1
12 72091 RING, 0il seal 23/64 ID x 7/64 dia. 2
13 73061 BODY, Hydraulic tappet 16
Page 1-5 - Figure 4
Crankshaft and Camshaft Assembly
1 LWw=-13370 CRANKSHAFT AND COUTERWEIGHT ASSEMBLY 1
2 LW-13369 CRANKSHAFT ASSEMBLY 1
3 STD-1211 PLUG, 2.00 dia. expansion 1
4 73810 BUSHING, Crankshaft 16
5 60945 PLUG, 1-1/4 dia. 1
6 73811 BUSHING, Prop. flange long =
indexing 1
7 72155 BUSHING, Prop. flange - short 1
8 72156 BUSHING, Prop. flange - long 4
9 STD-2078 DOWEL, 3/8 dia. x 1/2 long 1
10 73643 COUNTERWEIGHT ASSEMBLY 6
11 73812 COUNTERWEIGHT ASSEMBLY 1
12 73644 COUNTERWEIGHT ASSEMBLY 1
13 71903 BUSHING, Dynamic counterweight 32
14 73649 ROLLER, Dynamic counterweight 1.1
order 12
15 73814 ROLLER, Dynamic counterweight 3.5
order 2
16 73648 ROLLER, Dynamic counterweight 5.1
order 2
17 LW-14820 RING, Internal retaining 32
18 71907 WASHER, Dynamic counterweight 32
19 LW~10284 GEAR, Crankshaft 1
20 LW-10332 LOCKPLATE, Crankshaft gear 1
21 AN8=-14A BOLT, 1/2-20 x 1-19/32 long 1
22 LW-13879 CAMSHAFT ASSEMBLY 1
23 STD-1065 DOWEL, 5/16 x 1/4 dia. x 35/64 long 1
24 71643 SHAFT ASSEMBLY, Tachometer 1
25 STD-1199 PIN, 3/16 dia. x 1-1/8 long 1


deggle01
Rectangle


Ref.
No.

26
27
28
29
30
31
32
33
34
35

coounmpwnE

10

11
12
13

15
16

10
11

10-720-D1CD
SECTION 1 (CONT.)

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP

Page 1-5 - Figure 4 (Cont.)

Crankshaft and Camshaft Assembly

Qty.
Part No. Description Per Assy.

72080 GEAR, Camshaft 1
68753 SPACER, Tachometer shaft centering 1
73816 SLINGER, Breather 1
72078 LOCKPLATE, 5/16 x 1-21/64 spacing 2
STD-1791 SCREW, 5/16-=24 x 21/32 long, hex hd. 4
70387 GEAR, Camshaft governor drive 1
STD-737 KEY, 3/32 x 1/2 Woodruff 1
STD-1732 RING, Extermal retaining 2
74321 SUPPORT ASSY., Starter ring gear 1
60882 GEAR, Starter ring 1

Page 1-7 - Figure 5

Propeller Governor Drive Assembly (Crankcase)
77875 GEAR, Prop. gov. driven 1
Lw=-14021 SHAFT, Prop. gov. idler gear 1
77874 GEAR ASSY., Prop. governor idler 1
77872 BUSHING, Prop. gov. idler gear 1
STD-19 DOWEL, 3/32 dia. x 7/32 long 1
STD-798 DOWEL, 3/32 dia. x 9/32 long 1
73249 WASHER, Thrust AR
73250 WASHER, Thrust AR
73251 WASHER, Thrust*® AR
73252 WASHER, Thrust’ AR
AN565B1032H5 SET SCREW, 10-32 x 5/16 long 1
70455 GASKET, 25/32 ID x 1-1/8 OD x .030 to
.040 thick 1

LW-13896 PLUG, 3/4-16 hex hd. 1
72053 GASKET, Governor drive 1
72378 COVER, Governor drive 1
STD=35 WASHER, 5/16 plain AR
STD-475 WASHER, 5/16 internal lock 4
STD-1410 NUT, 5/16-18 plain 4

Page 1-8 - Figure 6

Crankshaft Idler Gear
LW-10294 GEAR ASSY., Crankshaft idler 1
LW-10297 GEAR ASSY., Crankshaft idler (heavy) 1
LW-10324 GEAR ASSY., Fuel pump idler 1


deggle01
Rectangle


Ref.

I0-720-D1CD

SECTION 1 (CONT.)
CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP

Page 1-11 - Figure 8
Crankcase Attaching Parts

Part No.

60803

STD-2084
STD-1414
STD-1646
STD-1904

STD-1903

STD~1905
STD-1419
STD-8
STD~-160
STD-1411
STD-1409
STD-33
STD-872
AN6-34A
STD-33
LW-11866
76220

Description

STRAP, Lifting

BOLT, 1/4-20

BOLT, 1/4-20

BOLT, 1/4-20

BOLT, 1/4-20
drilled

BOLT, 1/4-20 x 2-1/8 long, hex hd.,
drilled

BOLT, 1/4-20 x 2-5/16 long, hex hd.

BOLT, 1/4-20 x 1-1/8 long, hex hd.

WASHER, 1/4 plain

WASHER, 1/4 internal lock

NUT, 1/4-20 plain

NUT, 1/4-20 slotted shear

WASHER, 3/8 plain

NUT, 3/8-24 slotted

BOLT, 3/8-24 x 3-37/64 long, hex hd.

WASHER, 3/8 plain

SPACER, Nut compressor

STUD, 1/2-20 x 10-45/64 long

1-3/4 long, hex hd.
1-1/2 long, hex hd.
2-3/4 long, hex hd.
2-3/4 long, hex hd.,

T

SECTION 2

ACCESSORY HOUSING AND RELATED PARTS

Page 2-1 - Figure 9
Accessory Housing Assembly

73818
LW-10923
25C-12
31C-19
31CD-20
31C-21
31Cc-13
STD-1339
LW-10341
MS124703
LW~-12589
1102

GASKET, Accessory housing
HOUSING ASSEMBLY, Accessory
STUD, 1/4-20 x 1-1/2 long
STUD, 5/16-18 x 2-3/8 long
STUD, 5/16~18 x 2-1/2 long, drilled
STUD, 5/16-18 x 2-5/8 long
STUD, 5/16-18 x 1-5/8 long
PLUG, 1/16 NPT
INSERT, 1.00-14 heli-coil x 3/8 long
INSERT, 3/4-16 heli-coil x 1-1/8 long
INSERT, 5/8-18 heli=-coil x 3/8 long
PLUG, 1/8-27 NPT

Qty.
Per Assy.

SN [and NONDN

=N
R ounoO R

(= SRl

el el il ) VROV e R


deggle01
Rectangle


10-720~D1CD
SECTION 2 (CONT.)

ACCESSORY HOUSING AND RELATED PARTS

Page 2-3 - Figure 10

0il Pump and Accessory Housing Attaching Parts

Part No.

LW-10344
60329
STD-714
61298
61297
LW-10318
STD-35
STD-1420
LW-14260
STD-8
STD-160
STD-1204
STD-1215

Description

BODY ASSY., Oil pump
SHAFT, Oil pump idler

PIN, 1/8 dia. x 1/2 long (cotter)

IMPELLER, Oil pump driven
IMPELLER, 0il pump driving
GEAR ASSY., Oil pump drive
WASHER, 5/16 plain

NUT, 5/16~18 slotted

SEAL, Tachometer drive
WASHER, 1/4 plain

WASHER, 1/4 lock

BOLT, 1/4~20 x 15/16 long
BOLT, 1/4-20 x 1-1/4 long

Page 2-5 - Figure 11

Fuel Pump Drives and Fuel Pump Assemblies

LW-10329
69164
69159
STD-1774
STD-213
LW-10799
LW-14444
STD-35
STD-475
STD-1410
AN816-6-8
LW-15678

LW=-10303
8313
60430
STD-8
STD-160
STD-1411

SHAFT GEAR ASSY., Fuel pump drive

GASKET, Fuel pump adapter

ADAPTER ASSY., Fuel pump drive
PIN, 1/8 dia. x 1/4 long
SEAL, 0il 3/4 ID x 1-3/4 OD

SPACER, Fuel pump insulating

PUMP, Fuel (RG9080-J6A)

WASHER, 5/16 plain

WASHER, 5/16 internmal lock

NUT, 5/16-18 plain

NIPPLE, 3/8 fl. tube 1/2 NPT

ELBOW, 1/3 fl. tube 1/2 NPT 45°

Page 2-11 - Figure 14

Vacuum Pump Drive

PLUG, Vacuum pump drive
GASKET, Vacuum pump
COVER, Vacuum pump
WASHER, 1/4 plain

WASHER, 1/4 internal lock
NUT, 1/4-20 plain

Qty.
Per Assy.

[N
RENNRWOWR R R R R

RRERARRRRRRRR

RS


deggle01
Rectangle


Ref.

No.

I0-720-D1CD

SECTION 2 (CONT.)
ACCESSORY HOUSING AND RELATED PARTS

Page 2-12 - Figure 15
Hydraulic Pump Drive

Part No. Description
LW=-10671 GEAR ASSEMBLY, Accessory driven
71596 WASHER, Accessory driven gear
STD-208 SEAL, 011 7/8 ID x 1-1/2 OD x 5/16 wide
AN123857 non RING 9/64 ID x 1/16
LW=-14819 ADAPTER ASSY. Hydraulic pump
STD-1631 DOWEL, 1/16 dia. x 11/32 long
STD-8 WASHER, 1/4 plain
STD-160 WASHER 1/4 internal lock
STD-1411 NUT, 1/4 20 plain
STD-35 WASHER 5/16 plain
STD-475 WASHER 5/16 internal lock
STD-1410 NUT, 5/16—18 plain
20415 GASKET Hydraulic pump
72412 COVER, Hydraulic pump
STD-1828 BOLT, 5/16-18 x 1-5/16 long
STD-35 WASHER 5/16 plain
STD=475 WASHER 5/16 internal lock
STD-1410 NUT, 5/16-18 plain

Page 2-15 - Figure 18

0il Filter Assembly and 0il Cooler Bypass Valve

75944 VALVE ASSY., Temp. control oil cooler
bypass

LW=-10321 SPRING, Oil filter bypass

76539 SEAT, 0il relief valve

LW-10320 SLEEVE, Oil filter bypass

MS16625-1100

RING, Internal retaining

LW-13905 OIL FILTER, long

LW-13904 KIT, Converter plate oil filter

73647 FITTING Breather

MS29512-10 SEAL, 011 3/32 sect. x 45/64 ID
AN814~10L PLUG 3/4 14

STD-294 GASKET 7/8 OD x 5/8 ID x 3/32 annular
1540 PLUG, Thermometer well

MS29512-10 SEAL, 0il, 3/32 sect. x 45/64 ID
LW-14178 PLUG, Turbo drain back

1102 PLUG, 1/8~27 NPT

Qty.
Per Assy.

PLrONRRERRRPRERADNDRRRERRRP

R RPN R R e e


deggle01
Rectangle


Ref.

2
(o]

ovo~NOuUnPpLWNOR

=

e el e
VWP WNROONOUDNWN R

coNoOUVPWNRE

I0-720-D1CD

SECTION 3
CYLINDER, PISTON AND VALVE TRAIN

Page 3-1 - Figure 19

Connecting Rods, Pistons and Ring Assemblies

Qty.
Part No. Description Per Assy.
LW-10646 CONNECTING ROD ASSEMBLY 8
LW=-13923 BUSHING, Connecting rod upper 8
75060 BOLT, Connecting rod 16
LWw-12186 NUT, Connecting rod 16
LW=14954 BEARING, Connecting rod 16
LW-10207 PISTON, Compression ratio 8.7:1 8
LW-14078 PIN, Piston 8
60828 PLUG, Piston pin 16
74241 RING, Piston compression 16
73857 RING, Piston oil regulating 8
Page 3-3 - Figure 20
Cylinder Assembly
LW=-15438 CYLINDER & HEAD ASSY., Nitrided 8
LW-12688 SEAT, Intake valve 8
71894 SEAT, Exhaust valve 8
LW-11956 GUIDE, Valve 8
LWw-11957 GUIDE, Valve, exhaust 8
69260 INSERT, Spark Plug (long reach) 16
STD-1872 INSERT, 1/8-27 NPT heli-coil 8
67528 STUD, 5/16-18 x 1-5/8 16
66670 BUSHING, Rocker shaft inner 32
25C-8 STUD, 1/4=20 x 1.00 long 32
MS20823=6D ELBOW, 3/8 flared tube & 1/4 NPT 45° 8
1102 PLUG, 1/8-27 NPT 8
72343 STABILIZER, Cylinder head - 15 teeth 8
72344 STABILIZER, Cylinder head - 26 teeth 8
Page 3-5 = Figure 21
Valve Assembly
LW=-13622 VALVE, Intake (rotator) 8
73111 VALVE, Exhaust (rotator) 8
LW-11796 SPRING, Valve outer 16
LW-11797 SPRING, Valve auxiliary 16
Lw=-13321 SEAT, Valve spring lower intake 8
IW=-13322 SEAT, Valve spring lower exhaust 8
69532 SEAT, Valve spring upper intake (rotator) 8
72050 KEY, Valve intake (rotator) 16


deggle01
Rectangle


22
23
24
25
26
27

ol X Ne We JULH LY

11
13
14
15
17
19

Part No.

62388
LW=10076
MS13997-3
MS13998-3
78290
78524
72255
LW=13077
66728
61503
62922
73455
73456
73457
73458
71549
72626
71266
67114
71265
67114

66732
66731
STD-160
STD-1411
67193
68795
STD-1925

71481
74494
77906
74887
STD-2090
383-B
STD-684

10-720-D1CD
SECTION 3 (CONT.)

CYLINDER, PISTON AND VALVE TRAIN
Page 3-5 - Figure 21 (Cont.)

Valve Assembly

Description

CAP, Valve stem intake

SEAT, Valve spring upper exhaust
KEY, Valve exhaust (rotator)

CAP, Valve stem exhaust (rotator)
PLUNGER ASSY., Hydraulic tappet
SOCKET, Push rod, hydraulic tappet
SHROUD TUBE ASSY., Push rod

" SPRING, Shroud tube
WASHER, 25/32 ID x 1-1/4 OD x 1/32 thick

SLEEVE, Shroud tube seal

SEAL, Shroud tube

ROD ASSY., Push

ROD ASSY., Push

ROD ASSY., Push

ROD ASSY., Push

WASHER, Valve rocker thrust

SHAFT, Valve rocker

ROCKER ASSY., Intake valve
BUSHING, Valve rocker

ROCKER ASSY., Exhaust valve
BUSHING, Valve rocker

Page 3-7 - Figure 22

Cylinder Related Parts

GASKET, Valve rocker shaft cover

COVER, Valve rocker shaft

WASHER, 1/4 lock

NUT, 1/4-20 plain

GASKET, Rocker box cover

COVER ASSY., Rocker box

SCREW, 1/4-~20 x 5/8 long, pan hd.,
self=locking

RING, Oil seal 3/32 dia. x 4-27/32 ID

PLATE, Spark plug caution

SPACER, 33/64 ID x 7/8 OD x 1/8 thick

SPACER, 33/64 ID x 7/8 OD x 3/8 thick

NUT, 1/2-20 plain

NUT, 3/8~24 plain

NIPPLE, Straight 3/8 ID hose

Qty.
Per Assy.

8
8
16
8
16
16
16
32
32


deggle01
Rectangle


10~720-D1CD

SECTION 3 (CONT.)
CYLINDER, PISTON AND VALVE TRAIN

Page 3-7 - Figure 22 (Cont.)
Cylinder Related Parts

Ref. Qty.
No. Part No. Description Per Assy.
20 STD-2180 HOSE, 3/8 ID x 1-13/16 long 8
21 LW=-15592-5-05 CLAMP, Hose 16
22 73382 TUBE ASSY., Cyl.hd.oil drain, cyl. #1 1
23 73384 TUBE ASSY., Cyl.hd.oil drain, cyl. #2 1
24 73387 TUBE ASSY., Cyl.hd.oil drain, cyl. #4 1
25 73388 TUBE ASSY., Cyl.hd.oil drain, cyls.
# 3=5-6-7-8 5
26 75338 BAFFLE ASSY., Intercylinder 6
27 71610 HOOK, Intercylinder baffle retainer 6
28 71611 RETAINER, Intercylinder baffle 6
29 72834 COVER, Baffle ignition cable hole 6
30 STD-692 SCREW, No. 10-32 x 1/2 long, rd. hd. 12
31 STD-670 NUT, No. 10-32 self-locking 12
33 75118 GASKET, Exhaust flange 16
38 STD=-35 WASHER, 5/16 plain 16
39 STD=475 WASHER, 5/16 lock 16
40 STD-1410 NUT, 5/16-18 16
SECTION 4
IGNITION SYSTEM
Page 4-9 - Figure 27
2200 Series Magneto and Magneto Drives

1 LW=13643 GEAR RETAINER MAGNETO DRIVE 1
2 LW-13641 CUSHION, Magneto drive 2
3 IW-12681 GASKET, Magneto 1
4 LW=385148-202 MAGNETO, Ignition system 1
5 LW=382620-51 MAGNETO, Ignition 1
6 LW-684801-107 HARNESS, Ignition 1
7 75965 CLAMP, Magneto 2
8 STD=475 WASHER, 5/16 lock 2
9 STD-1410 NUT, 5/16-18 plain 2
10 IW=14057 CLAMP, One wire for 1/4 screw 2
11 LW-=14060 CLAMP, Two wire fro 1/4 screw 2
12 62255 CLAMP, Three wire for 1/4 screw 2
13 73971 CLAMP, Four wire for 1/4 screw 5
15 73050 CLAMP, Seven or eight wire for 1/4 screw 2
17 72815 TWIST, Bracket 2
18 76734 ZIP STRAPS 29
19 LW=14150 SPIRAL TUBING (inches) 76

10


deggle01
Rectangle


10-720=D1CD

SECTION 4 (CONT.)
IGNITION SYSTEM

Page 4=9 - Figure 27 (Cont.)

2200 Series Magneto and Magneto Drives

Part No.

STD-692
STD-670
STD-1874
STD-8
STD-696

1182-W5

Description

SCREW, No. 10-32

NUT, No. 10-32 self-locking
SCREW, 1/4-20

WASHER, 1/4 plain

WASHER, 1/4 thin

Page 4-11 - Figure 28

Spark Plugs
SPARK PLUG (CHAMPION RHB-37E)

SECTION 5
ELECTRICAL SYSTEM

Page 5-1 - Figure 29

Generators, Alternators, Regulators, Relays and Belts

LW=-14324

LW-10179
76026

ALTERNATOR, 24 volt-20 amp (externally
grounded) (ALU-8421)

REGULATOR, 24 volt (VSF-7403)

BELT, Altermator drive

Page 5-13 - Figure 35

Alternator Mounting and Attaching Parts, Link Adjusting

LWw-13039
73383
STD-1838
75380
STD-35
STD-1817
STD-1727
STD-1817
74323
STD-1817
STD-690
AN6-14
STD-690
STD-872
STD-713
76534

BRACKET, Alternator

LOCKPLATE, 5/16 bolt x 1.00 spacing
BOLT, 5/16-18 x 15/16 long

LINK, Alternator adjusting

WASHER, 5/16 plain

BOLT, 5/16-18 x 3/4 long, drilled
WASHER, 3/4 OD x 5/16 ID x 1/8 thick
BOLT, 5/16-18 x 3/4 long, drilled
STRUT, Alternator support

BOLT, 5/16-18 x 3/4 long, drilled
WASHER, 13/16 OD x 3/8 ID x 1/16

BOLT, 3/8=24 x 1-37/64 long, drilled hd.

WASHER, 13/16 OD x 25/64 ID x 1/16
NUT, 3/8=24 slotted

PIN, Cotter, 3/64 dia. x 3/4 long
SHIM, 1-1/8 OD x 13/32 ID x .005

11

e

%kJP*%rAP*HP*HPAPHAP*NF*H


deggle01
Rectangle


10-720-D1CD

SECTION 5 (CONT.)
ELECTRICAL SYSTEM

Page 5-13 - Figure 35 (Cont.)
Generators, Alternators, Regulators, Relays and Belts

Ref. Qty.
No. Part No. Description Per Assy.
26 STD-690 WASHER, 13/16 OD x 25/64 ID x 1/16 AR

27 STD-872 NUT, 3/8-24 slotted 1

28 STD-713 PIN, Cotter 3/64 dia. x 3/4 long 1

29 AN6-16 BOLT, 3/8-24 x 1-53/64 long drilled end 1

Page 5-20 - Figure 39
Starter Motor and Attaching Parts

1 77879 STARTER, 24 volt (3.38:1 reduction)
(MHJ=4004) 1
STD-35 WASHER, 5/16 plain 4
STD=475 WASHER, 5/16 lock 4
STD-1410 NUT, 5/16-18 plain 4
SECTION 6
OIL SUMP AND INDUCTION SYSTEM
Page 6-1 -~ Figure 42
0il Sump and Induction Housing Assembly
1 72119 GASKET, 0il sump 1,
10 75107 HOUSING ASSY., 0il sump and Induction 1
12 STD-514 DOWEL, 15/16 dia. x 1/2 long 1
13 75110 BAFFLE, 0il sump front 1
14 75734 BAFFLE, Oil sump right rear 1
15 75373 BAFFLE, Oil sump left rear 1
16 STD-8 WASHER, 1/4 plain 12
17 STD-1926 SCREW, 1/4-20 x 5/8 long, fill hd. 12
18 72179 STUD, Intake pipe extension 4
19 LWw-11273 CLAMP, Intake pipe extension 4
20 69943 STUD, 1/4-20 x 1-3/8 long 19
21 38=15 STUD, 3/8-16 x 1-7/8 long 8
22 72706 INSERT, Heli-coil 1/4-20 x 3/8 long 12
23 STD-91 PLUG, 1/2-14 NPT 2
24 1102 PLUG, 1/8-27 NPT 3
25 STD-8 WASHER, 1/4 plain 34
26 STD-160 WASHER, 1/4 lock 16
27 STD-1646 BOLT, 1/4-20 x 2.00 long 2
28 STD-1688 BOLT, 1/4-20 x 1.00 long 16
29 STD-1411 NUT, 1/4-20 plain 16

12


deggle01
Rectangle


I0-720-D1CD

SECTION 6 (CONT.)
OIL SUMP AND INDUCTION SYSTEM

Page 6-3 - Figure 43
Oil Suction Screen, Nameplate and Sump Attaching Parts

Ref.
No. Part No. Description
1 STD-1419 BOLT, 1/4-20 x 1-1/8 long
2 STD-1688 BOLT, 1/4=20 x 1.00 long
3 STD-8 WASHER, 1/4 plain
4 STD-160 WASHER, 1/4 lock
5 STD-1411 NUT, 1/4=-20 plain
6 STD-551 PLUG, 1/2-14 NPT Sq. hd., drilled
7 60422 SCREEN, 0il suction
8 STD-111 GASKET, 1.00 ID x 1-1/4 OD x 3/32
9 LW=-12545 PLUG, 1.00~20 thd. x 5/8 hex hd.
10 61548 NAMEPLATE
11 STD-1901 DRIVE STUD, No. 4 x 3/16 long, rd. hd.
Page 6-4 - Figure 44
Intake Pipes and Attaching Parts
1 72711 RING, 0il seal, intake pipes
2 75111 PIPE, Intake cylinder No. 1
75112 PIPE, Intake cylinder No. 2
75113 PIPE, Intake cylinder No. 3
75114 PIPE, Intake cylinder No. 4
75115 PIPE, Intake cylinder No. 5 & 8
75116 PIPE, Intake cylinder No. 6 & 7
3 71973 GASKET, 2 bolt flange 1-7/8 ID
4 74360 FLANGE, Intake pipe upper
5 STD=-8 WASHER, 1/4 plain
6 STD-160 WASHER, 1/4 lock
7 STD-1215 BOLT, 1/4-20 x 1-1/4 long
Page 6-11 - Figure 48
Fuel Injector, Fuel Manifold and Related Parts -
1 72210 GASKET, Air throttle housing
2 78100 HOUSING ASSY., Air inlet
3 31Cc-14 STUD, 5/16-18 x 1-3/4 long
1102 PLUG, 5/16-18 x 3/8 long
STD-1353 INSERT, No. 10-24 Heli=coil x 3/8
lo
4 STD-8 WASHER, ??4 plain
5 STD-1875 BOLT, 1/4-20 x 13/16 long
7 73032 GASKET, Air inlet housing

13

Qty.
Per Assy.

4
8
35
31

=
PP PRPEPRNOY

YT
OO ONNEF B

HON PR


deggle01
Rectangle


10-720-D1CD

SECTION 6 (CONT.)
OIL SUMP AND INDUCTION SYSTEM

Page 6-11 - Figure 48 (Cont.)
Fuel Injector, Fuel Manifold and Related Parts

Ref. Qty.
No. Part No. Description Per Assy.
8 LW=15671 FUEL INJECTOR (2524757=3) o 1
74070 ELBOW, 3/8 fl. tube adjustable 45 1
11 STD=35 WASHER, 5/16 plain 4
12 STD-1410 NUT, 5/16-18 plain 4
13 STD-1763 LOCKNUT, 5/16 palnut 4
14 74151 NOZZLE, Injection (2524107-1) 8
15 LW=-15675 MANIFOLD ASSY., Fuel ° 1
16 MS20822-6 ELBOW, 3/8 tube x 1/8 NPT, 30 1
17 STD-148 NIPPLE, Union - 1/8 NPT, 90 8
18 77915 ELBOW, 3/16 tube to 1/8 NPT, 90°
restricted 1
19 73966 SPACER, Fuel manifold bracket 2
20 74000 BRACKET, Fuel manifold 1
21 74464 BRACKET, Fuel manifold 1
22 STD=-251 WASHER, No. 10 lock 4
23 STD-82 SCREW, No. 10-24 x 1/2 long, rd. hd. 4
Page 6-33 - Figure 59
Fuel Lines, Hoses and Attaching Parts
1 LW~12879~-6-082 HOSE ASSEMBLY, Fuel pump to injector 1
2 LW-12877-6-357 HOSE ASSEMBLY, Fuel injector to manifold 1
3 73050 CLIP, 3/4 ID for 1/4 screw (cushion
type) 12
5 STD-860 SCREW, No. 10-32 x 5/8 long, £fill hd. 1
6 STD-692 SCREW, No. 10-32 x 1/2 long, fill hd. 2
7 STD=425 WASHER, No. 10 plain 3
8 STD-670 NUT, No. 10-32 self-locking 1
9 STD-8 WASHER, 1/4 plain 3
10 STD~160 WASHER, 1/4 lock 1
11 STD=-1875 BOLT, 1/4-20 x 13/16 long 1
12 LW-12098-0-230 TUBE ASSY., Fuel manifold to nozzles
cyls, 1=2-7=8 4
13 LW-~12098-0-170 TUBE ASSY., Fuel manifold to nozzles
cyls. 3=4-5-=6 4
14 MS21919-G12 CLIP, 3/4 ID x No. 10 screw 12
15 LW=12516 CLIP, 1/16 ID x No. 10 screw 16
16 73136 BRACKET, 90° 3
LW-14875 BRACKET, 90° 1
17 STD-860 SCREW, No. 10-32 x 5/8 long, fill hd. 8
18 STD-670 NUT, 10-32 self-locking 8

14


deggle01
Rectangle


AAVEO LYCOMING WILLIAMSPORT DIVISION

TECHNICAL
PUBLICATION REVISION

REVISION No. PUBLICATION
I0-720 Series

PC']. 19A Parts Catalog

PUBLICATION No. PUBLICATION DATE

PC-119 November, 1977

The page(s) furnished herewith are intended to replace the corres-
ponding page(s) of the publication indicated above. If additional copies
of the revision are required they may be obtained from Avco Lycoming
Williamsport Division. See latest edition of Service Letter No. L114
for further information on Avco Lycoming service publications.

Previous revisions to this publication

This revision consists of:-

PC-119A — January, 1983

Page 3-3

Deletion of part nos. LW=-11956,
LW-11957 and LW-11958 flangeless
valve guides. Part No. 74230
guide changed to part No. 72897
guide. (74230 guide is for
parallel cylinders. I0-720 uses
angle head cylinders.)

Add "ni-resist'" to valve guide
75838 nomenclature.

See Service Letter 1256C.






LYCOMING
PARTS CATALOG

Al

R
—)

S_

==

=4[

SIN

==

LYCOMING WILLIAMSPORT DIVISION
WILLIAMSPORT, PENNSYLVANIA 17701

PC-119

November 1977/



s R ST RIRE MO

INTRODUCTION

This illustrated Parts Catalog provides parts coverage for all current models of the Avco Lycoming
10-720 series engine. Both standard cylinder flange models identified by the engine serial number suffix -54
or wide cylinder flange models identified by the engine serial number suffix -54 A are covered under their
respective model columns.

SERVICE BULLETINS, INSTRUCTIONS AND LETTERS

Although the information in this catalog is up-to-date at the time of publication, users are urged to keep
abreast of later information through Avco Lycoming Service Bulletins, Instructions and Letters which are
available from all Avco Lycoming distributors or from the factory by subscription. Consult the latest
edition of Service Letter No. L114 for subscription information.

NOTE
The illustrations, pictures and drawings shown in this publication are typical of the subject matter they

portray; in no instance are they to be interpreted as examples of any specific engine, equipment or part
thereof.



10-720
TABLE OF CONTENTS

SECTION

Introduction
Table of Contents ..
Oversize and Undersize Parts

1- CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP
Crankcase Assembly . ..
Oil Level Gages and Mounting Brackets
Crankcase Related Parts .. .
Crankshaft and Camshaft Assemblles
Propeller Governor Drive Assembly (Crankcase)
Crankshaft Idler Gear . . . ..
Spray Pump Drive and Attachmg Parts
Crankcase Attaching Parts ..

2 - ACCESSORY HOUSING AND RELATED PARTS
Accessory Housing Assembly . .
Oil Pump and Accessory Housing Attachmg Parts
Fuel Pump Drives and Fuel Pump Assemblies
Fuel Pump Assembly, Lear Siegler .
Fuel Pump Assembly, Lear Slegler .
Vacuum Pump Drive .
Hydraulic Pump Drive -
Turbo Scavenge Pump and Hydrauhc Pump Adapter ( BlB model)
Turbo Scavenge Pump and Hydraulic Pump Adapter (-B1BD model)
Oil Filter Assembly and Oil Cooler Bypass Valve e e

3 - CYLINDER, PISTON AND VALVE TRAIN
Connecting Rods, Pistons and Rlng Assemblies
Cylinder Assembly
Valve Assembly . . .

Cylinder Related Parts .

4 - IGNITION SYSTEM
700 Series Magneto and Magneto Drive . . .
700 Series Magneto Assembly, Bendix Scmtllla
1200 Series Magneto and Magneto Drive . .
1200 Series Magneto Assembly, Bendix Scmtllla
2200 Series Magneto and Magneto Drive
Spark Plugs

5 - ELECTRICAL COMPONENTS
Generators, Alternators, Regulators, Relays and Belts
Alternator Assembly, Prestolite
Alternator Assembly, Prestolite
Alternator Assembly, Prestolite
Alternator Assembly, Delco-Remy
Generator Assembly, Delco-Remy . .
Alternator Mounting and Attaching Parts Lmk Adjustmg
Alternator Mounting and Attaching Parts, Idler Pulley Ad}ustmg

Alternator Mounting and Attaching Parts, With York Freon Compressor .

Generator Mounting and Attaching Parts
Starter Motor and Attaching Parts
Starting Motor, Prestolite . .

Starting Motor Assembly, Delco- Remy

PAGE

b do e

= © do <3 dn

(NI NV ]
)

TV O DD €O 1 G Co

g
q U

R s
O -] O W

GO SO -0 U Lo ks €O ~1 Ot Lo

Gioioioon gt oo
RO RO B bt b



10-720
TABLE OF CONTENTS (CONT.)

SECTION PAGE

6 - OIL SUMP AND INDUCTION SYSTEM

Oil Sump and Induction Housing Assemblies . . . . . . . . . . . . .. e e e A B |
Oil Suction Screen, Nameplate, and Sump Attaching Parts e e e e e e e e e e e s e e e . . 6-3
Intake Pipes and Attaching Parts . . . . . . . . . . . . .. e e e e e e e e e e e 6-4
Fuel Injector, Fuel Manifold and Related Parts (-A1A and -A1B

Model Engines) . . . . . . . . . . ... .. e e e e e e e s e e 6-5
Fuel Injector, Fuel Manifold and Related Parts (-B1B and BlBD

Model Engines) . . . . . . . . . . .. .. ..., e e e e e e ... BT
Fuel Injector, Fuel Manifold and Related Parts (-C1B Model

Engines) . . . . . . . . . ... ... e e e e e P < B¢
Fuel Injector, Fuel Manifold and Related Parts ( -D1B Model

Engines) . e e e e e e e e e e e e PN 1 B |
Fuel Injector Assembly, Bendlx ........... e e e e e e e e e e .6-13
Fuel Injector Assembly, Bendix . . . . . . . . . . . . .. .. . .... e e e e e e e 6-15
Fuel Injector Assembly,Bendix . . . . . . . . .. . . ... e e e e e e S . 2
Fuel Injector Assembly, Bendix . . . . . . . . . . . .. ... e e e Y T K
Fuel Injector Assembly, Bendix . . . . . . . . . . e e e e e e e e e N - £524 |
Fuel Injector Assembly, Bendix . . . . . . . . . . . . .. . ... ..o e e . .6-23
Fuel Lines and Attaching Parts (- A1A Model) . . . . . . . . o . Lo e e .6-25
Fuel Lines, Hoses and Attaching Parts (-A1A and -A1BModels) . . . . . . e e e e e ... 6.2
Fuel Lines, Hoses and Attaching Parts ((B1B and -B1BD Models) . . . . . . . . . . . e e e e e .6-29
Fuel Lines, Hoses and Attaching Parts ((C1BModel) . . . . . . . . . . . . ... N B 1 6
Fuel Lines, Hoses and Attaching Parts ((D1BModel) . . . . . . . . . . . . .. .. e e e e .6-33

7 - SERVICE KITS
Seal and Gasket Set (I0-720-A1A,-A1B,-B1B,-C1B,-D1B Std.

Cyl. Flange Models) . . . . . . . . . . . . . . . ... .. .. e e e e e e e 7-1
Seal and Gasket Set (I0-720-A1B,-B1B,-B1BD,-D1B Wide Cyl.

Flange Models) . . . . . . . . . . . . . .. . ... .0 e e e e e e
Cylinder, Piston and Ring Kit (IO 720-A1A,-D1B Std. Cyl. Flange Models) . . . . . . . . . . . . . ...
Cylinder, Piston and Ring Kit (I0-720-A1A,-D1B Std. Cyl. Flange Models) . . . . . . . e e e e e
Cylinder, Piston and Ring Kit (I0-720-A1A,-D1B Std. Cyl. Flange Models) . . . . . . . . . . . . . . . .
Cylinder, Piston and Ring Kit (I0-720-A1A,-A1B,-D1B Std. Cyl. Flange Models) . . . . . . . . . . . . . .
Cylinder, Piston and Ring Kit (I0-720-B1B,-C1B Std. Cyl. Flange Models) . . . . . . . . . . . 7
Cylinder, Piston and Ring Kit (10-720-B1B,-C1B Std. Cyl. Flange Models) . . . . . . . . C e e 7
Cylinder, Piston and Ring Kit (I0-720-A1B Std. Cyl. Flange Models) . . . . . . . . . . . . .. Y |
Cylinder, Piston and Ring Kit (I0-720-B1B,-B1BD Wide Cyl. Flange Models) . . . . . . . . . . . B |

7-1
1
1

N -3 -1-3-3
N
b do o

WO o &k add

Cylinder, Piston and Ring Kit (I0-720-B1B,-B1BD Wide Cyl. Flange Models) . . . . . . . . . . . . . . . . -
Cylinder, Piston and Ring Kit (10-720-A1B,-D1B Wide Cyl. Flange Models) Y
Cylinder, Piston and Ring Kit (I0-720-A1B,-D1B Wide Cyl. Flange Models) . . . . . . . . . . . . . . . .1

8-PARTSSUPERSEDURES . . . . . . . . . . . . o e s ... .81

9-NUMERICALINDEX . . . . . . . . o et e e e e e e e e e 91



OVERSIZE AND UNDERSIZE PARTS LIST

10-720 SERIES
PART NO. DESCRIPTION OVERSIZE UNDERSIZE
P1 P2 | P4 | P5 {P10 |P15 {P20 [P30 (P50 { P75 {P125 M3 M6 | M10
66610 BUSHING, Rocker shaft X X
66670 BUSHING, Rocker shaft X X
66713 GUIDE, Valve X X X X
66796 NSERT, Spark plug X
69260 INSERT, Spark plug X
69796 DOWEL, Crankshaft bearing X
71894 SEAT, Valve X X[ X
71903 BUSHING, Counterweight See latest edition of Service Instruction No. 1143 for application.
72155-S | BUSHING, Prop. X X
72156-S | BUSHING, Prap. X X X
72212 SEAT X X X
72897 GUIDE, Valve X X X
73810 BUSHING, Crankshaft See latest edition of Service Instruction No. 1142 for application.
73811-S | BUSHING, Prap. X X X
74309 BEARING, Rod X X X
75302 DOWEL, Crankcase X X
75838 GUIDE, Valve X X X X
76530 SEAT, Qil relief X X
78443 SEAL, Crankshaft X
L W-10647 | DOWEL, Crankshaft bearin X X
LW-11575{ BEARING, Crankshaft X1 X X
LW-11956 | GUIDE, Valve X X X X
LW-11957 | GUIDE, Valve X X X X
LW-11958 | GUIDE, Valve X X X X
LW-12688 | SEAT, Valve X X X
|.W-13885 | BEARING, Crankshaft X X X
LW-14830 [ BEARING, Crankshaft X X X
STD-1065 | DOWEL, Crankshaft X X X X
STD-2078 | DOWEL, Crankshaft X X X X
NOTE 1

Studs are aquailable in oversize P3, P7, P12.

NOTE 2

When ordering oversize and undersize parts, be sure to specify the required oversize and undersize dimension
along with the proper part number. For example: to order Bushing P/N 66610 in 0.010 in. oversize, order
P/N 66610, P10. To order P/N LW-11575 Bearing in 0.006 undersize, order P/N LW-11575, M6. Oversize

code letter is

” undersize code letter is “M”’.




LYCOMING

10-720

PARTS

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP
CRANKCASE ASSEMBLY

CATALOG

QUANTITY PER ASSEMBLY

FIG. PART ON
STD.CYL. WIDE CYL.
REF., NUMBER DESCRIPTION ALL{ “F ANGE FLANGE "
NS
! RRBEAN BEER AN NN
1 LW-13766* CRANKCASE ASSEMBLY I 11
LW-13769** CRANKCASE ASSEMBLY RERN
LW-13770+ CRANKCASE ASSEMBLY 1 )
LW-13771** CRANKCASE ASSEMBLY 11 11
LW-13772% CRANKCASE ASSEMBLY 1 _
LW-14663 CRANKCASE ASSEMBLY 1
LW-14626 CRANKCASE ASSEMBLY 1 1
LW-14669 CRANKCASE ASSEMBLY 1
2 |STD-557 DOWEL, 1/2 dia.x 11/16 long holiow | 2|
3 75302 DOWEL, Crankcase thru 6| 6| 6] 6] 6
4 |66734 STUD, 1/2-13 x 8-7/8 long 4l 41 4| 4] 4
5 |69679 STUD, 1/2-20 x 10-21/32 |ong 6| 6| 6| 6] 6
63822 STUD, 3/8-16 x 2-3/4 long 1
1 LW-10647 DOWEL, Crankshaft bearing R 8| 8} 8 8 8
8. 169796 . DOWEL, Crankshaft bearing 2
9 _|sTD-514 DOWEL, 5/16 dia.x 1/2 long 2
10 5015 STUD, 1/2-13 x 1-7/8 long 16
113813 | STUD, 3/8-16 x 1-5/8 long 32]32|36)36(32 36}36{36[36
1213815 .} STUD, 3/8-16 x 1-7/8 long 8 8 8| 8 8 8 |88
1313817 STUD, 3/8-16 x 2-1/8 long 8 8
14161261 _STUD, 5/16-18 x 1-1/2 long 2
15 |67528 STUD, 5/16-18 x 1-5/8 long _ 2
16...]68316 ..STUD, 5/16-18 x 1-11/16 long 41 41 4
17 _|31C-17 | STUD, 5/16-18 x 2-1/18 long 4 4
18 | 67558 STUD, 5/16-18 x 2.00 long 4 4
19 {31C-21 ) STUD, 5/16-18x 2 5/8 1
20 11102 PLUG, 1/8 NPT x 3/8 Jlong Allen hd. | 4|
21 [STD-783 PLUG, 1/4 NPT x 7/16 long Allen hd. | 1|
22 |STD-1339 PLUG, 1/16-27 NPT AI_I_en hd. 11 11 B
23 [76530 B SEAT, Oil relief valve ‘ A ] 11
24 65007 ) RETAINER Shroud tube seal |16
25 [w13794 STUD, 5/16 18 x 1.00 long dr 114 11
26 [38D-17 STUD, 3/8-16 x 2-1/8 long dr. 111
27 |72158 BUSHING, Gov.drive idler shaft e i1
28 173172 NOZZLE ASSY Piston cooling 8
29 167556 STUD, 5/16-18 x 2.00 long N 4 4
30 (68316 STUD, 5/16-18 x 1-11/16 long a4 1| 4

* - For AN Governor.
* - For Woodward Governor.

+ - For AN Governor, long mounting bracket stud.

T -

A mmn

For Woodward Governor, long mounting bracket stud.

1-1




LYCOMING 10-720 PARTS CATALOG

16-17-18-29-30

A\ ( D
@ 3
Ty 5
(m." ‘ \ Ay,
O 2, !
1 g RS @ \‘
i PSS :
& & ,
- S
4 S &
6
©2) Q 10
{ ’ > —@
Q
‘-'@ S

il

Figure 1 - Crankcase Assembly
1-2



LYCOMING 10-720 PARTS CATALOG

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP
OIL LEVEL GAGES AND MOUNTING BRACKETS

FIG. PART ON - CY(L)UANTV\III'I"JE [!’YELR ASSEMBLY
REF.| NUMBER DESCRIPTION ALL{ “F ANGE FLANGE
§ 2Rt \ BEBB AN
1 |r0a57 (GASKET, Oil filler extension K
77527 __|EXTENSION, Oit filler (shorh [ | [1]1 RN EE
75761 |EXTENSION, Oil filler , 111
72986 EXTENSION, Oil filler B 1
~_|76840 ~ |EXTENSION, il filler o e 1
3 |12312 ___|RING, 0il seal 1.00 ID x 1/8 section 1 ERRIRIRIR
4 72220 JGASKET, Qil level gage ) 111]1
b |74320 GAGE ASSEMBLY 0il level (used with ,
o | 77527 extension) 111
74462 ~ |GAGE ASSEMBLY “0il level (used wuth _ |
{{{{{ | 75761 and 72986 extension) R
LW-14739  |GAGE ASSEMBLY, Oil level (used with | 111
) | 77527 extension) ot 1 111
LW-14736 GAGE ASSEMBLY 0il_ Ievel (used with | ]
R e 177527 extension). , L 1
1Lw-14741. GAGE_ASSEMBLY, Qil Ievel (used W|th - _
.. I . 76840 extension) e, . 1
6 .{72306 . [BRACKET, Engine mounting .} 414l | I
77311 . |BRACKET, Engine mounting (top) 12]1211]1]2
|77312**  |BRACKET, Engine mounting (bottom) 1 12]2]2 2
JLW-12500 BRACKET, Engine mounting (top left) 111
77289+ BRACKET, Engine mounting 3 3
177291+ . IBRACKET, Engine mounting (top Ieft) F 1 ) 1] 1
... |76790% | BRACKET, Engine mounting ) 11 4
7 |STD-33  |WASHER, 3/8 plain e
8. . |STD-678 | WASHER, 3/8 internal lock  he|
9 |STDH96 . |NUT, 3/8-24 plain, 21/64 thlck 6| B
* . Cast aluminum extension.
** _ 200 top, 40° bottom dynafocal.
200 dynafocal 5
t - 20° dynafocal for turbocharger installations. \

g

Figure 2
1-3




LYCOMING 10-720 PARTS CATALOG

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP
CRANKCASE RELATED PARTS

FIG. PART ON STD. CYSUANT\‘I\:I-II—JECPYE_E Tty
REF., NUMBER DESCRIPTION AL STReE | Mohnee
3 2R\ BEERNN AN NN
1 1028B BALL, 11/16 dia. _ 1
2 [Lw-11713*  [SPRING, Oil pressure relief valve NIEIRIRIEIEE '
61084~ . SPRING, Qil pressure relief valve ] i1 h
68668* SPRING, Oil pressure relief valve - 5 ] 11 1
77467% . SPRING, Qil pressure relief valve 1 e _
3 _ |STD-425 .| WASHER, No.10 plain {max.9 pieces) unjunjunfun| un un
4 |STD-1045 GASKET, 1-1/4 1D x 1-1/2. 0D x 3/32
annular . ) 1.
b 16529 _ | PLUG, Qil pressure relief ] HRIRIR 1 11
6 . |77808 = VALVE ASSEMBLY, Qil press.relief 1 11 11
1. 1LW-11575 BEARING, Crankshaft o o 8) 8|88 8 |
. JLwW-14830 . BEARING, Crankshaft =~ _ _ 8 8 8 8
8 L W-13885 . | BEARING, Crankshaft front ) 2
9 78443 _ ...} SEAL, Crankshaft oil . 1 )
10 72075 . | SEAL, 0il 3/32 section x 15/32.10 _ 4] 4| 4| 41 4]
1 STD-1002 RING, Qil seal 5/16.10 x 1/16 dia. 1
12 72091 RING, Ojl seal 23/64 ID x 7/64 dia. 2
13 173061 BODY, Hydraulic tappet ] 16

- Select spring that obtains desired oil pressure using a minimum number of washers.

ﬁ
/

,,,,,,

N
S
|

it o

!
4
‘ WM 0:0)

‘ i o~ 6
‘ R
Q@ @ —> & 4 C}\\:" / 4 @é@
3 Ny
7 Q /f@m@
' 2/3 /

f Qi /) A // /
10 3 /7

re /Q/ 5

Figure 3
1-4




LYCOMING

10-720

PARTS

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP
CRANKSHAFT AND CAMSHAFT ASSEMBLIES

CATALOG

QUANTITY PER ASSEMBLY

FIG. PART ON d
STD. CYL. WIDE CYL.
REF.| NUMBER DESCRIPTION ALL| “FLANGE “ FLANGE "
‘ R AN A
1 |75310 CRANKSHAFT AND COUNTERWEIGHT
B - ASSEMBLY IRIRIRIRIE i |1
. |Lw-13370 | CRANKSHAFT AND COUNTERWEIGHT TTT17T ’ T
- ASSEMBLY ) 1
2 |75308 | CRANKSHAFT ASSEMBLY Al ] 11l
|Lw-13369 | _CRANKSHAFT ASSEMBLY 1|
3 STD-1211 | ~ PLUG, 2.00 dia.expansion |1l | | B
A |73810 _...BUSHING, Crankshaft 16| | | i
5 160945 ] PLUG, 1-1/4 dia. L) A T O T -
6 73811 BUSHING, ProE flange Iong, e ~ N
) indeXing 1
7 l11s " BUSHING, Prop. flange short 1 B )
.8...172156 ] . BUSHING, Prop. flange long q B
9 |sTD-1065 __DOWEL, Stepped 5/16 & 1/4 dia.x
- R 35/64 long IR 11 1
... |STD-2078 . _ _ DOWEL, 3/8 duax 1/2 Iong 1
10 73643  COUNTERWEIGHT ASSEMBLY 6 | |
11 |73812 COUNTERWEIGHT ASSEMBLY INEEEEEN
12173644 | COUNTERWEIGHT ASSEMBLY b -
13 171903 | BUSHING, Dynamic countenrvenght 32
14 173649 ROLLER, Dynamic counterweight | )
R 4.1 order o L . . . - . )
15 173814 . ROLLER Dynamic counterwenght - 3
__________ .| 3.5 order 2 R
16 173648 3 ,ROLLEH Dynamlc counterwmght | 3
5 5.1 order . 2| .
17 |LW-14820 RING, Internal retamlng 32
18 171907 WASHER, Dynamic counterweight 32| | 1.
19 |61155 | GEAR, Crankshaft 11 i 1 1
| LW-10284 _| GEAR, Crankshaft e | I T 1
20 161156 | LOCKPLATE, Crankshaft gear HRIRIEI 11 1
|Lw-10332 | LOCKPLATE, Crankshaft gear i |1 1
21 |sTD-847 | SCREW, 5/16-24 x 1.00 long,hex.hd. HRINIRIN 11 1
. |ANg14A  1BOLT, 1/2-20 x 1-19/32 long B 1 1
22 |Lw-13879 'CAMSHAFT ASSEMBLY ) il | i 1 h
_|LW13877 | CAMSHAFT ASSEMBLY 11 RN
23 |STD-10685 _ DOWEL, Stepped 5/16 & 1/4 diax | | 1T TTTLUTT LU
N ~ 35/64 long — nn 5 1 O I O O O I O
24 171643 B SHAFT ASSEMBLY Tachometer ki N B
25 ISTD-1199 PIN, 3/16 dia.x 1-1/8 long {1
2% 2080 | GEAR, Camshaft . .
27 |68753 SPACER Tachometer shaft centerlng 1] 1
28 73816 SLINGER, Breather 1 - )
29 |[72078 LOCKPLATE 5/16 bolt x 1-21/64 -
4 | .Spacing 2 g 3 .
30 ISTD-1791 SCREW, 5/16-24 x 21/32 longhexhd. 14| | | | | | | S I O O O A O
31170387 | GEAR, Camshaft gov.drive [ _ -
32 |STD-737 KEY, 3/32 x 1/2 Woodruff 1 B - -
33 STD-1732 RING, External retaining 121 | | )
34 74321 SUPPORT ASSY Starter_ring gear 1 11 111 1 11 11
_ 74480 SUPPORT ASSY., Starter ring gear _ 1 .

1-5




LYCOMING

10-720

PARTS

CATALOG

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP
CRANKSHAFT AND CAMSHAFT ASSEMBLIES

FIG. PART ON - CYLQUANTV\:L\E’CPYiR ASSEMBLY
REF.! NUMBER DESCRIPTION ALL FLANGE FLANGE
&,
22202\ \ BN NN
...175550 SUPPQRT ASSY., Starter ring gear _ ] 1B
176173 SUPPORT ASSY., Starter ring gear 11 L B
78487 SUPPORT ASSY., Starter ring.gear | L 11 b bbb by bbbt 111

e L1370 . | SUPPORT ASSY., Starter ring gear Ll I T
35...160882. . .. .| GEAR, Starter ring. AL

Figure 4
1-6

s
— - oA
e &)

Py
Y

CRANKPIN



LYCOMING 10-720 PARTS CATALOG

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP
PROPELLER GOVERNOR DRIVE ASSEMBLY (CRANKCASE)

FIG. PART ON — CY?UANTV\:L: ;YELR ASSEMBLY
REF.| NUMBER DESCRIPTION ALL FLANGE FLANGE
AN\
; \ RRCOA BTN NN AN
.1 70389 .| GEAR, Prop.governor driven URIRIRIR
771875 GEAR, Prop.governor driven _ 114
2 170384 __| SHAFT, Prop.governor idler gear , HRIEIRIR
LW-14021 | SHAFT, Prop.governor _idler gear ) 11491
3 70388 GEAR, Prop.governor idler . HRIRIRIA
77874 GEAR ASSY., Prop.governor idler IR
4...1778712 BUSHING, Prop.governor idler gear 1 g1
5 ... |STD-19 DOWEL, 3/32 dia.x 7/32 long R
6. |STD-798 DOWEL, 3/32 dia.x 9/32 long 111411
7 . |STD-737. KEY, 3/32 x 1/2 Woodruff _ URIRIRIR
8 173249 WASHER, Thrust ~ Jun
73250 WASHER, Thrust ) un
73251 WASHER, Thrust un
73252 WASHER, Thrust un
9  |ANS65B1032H5* | SET SCREW, 10-32 x 5/16 long _ LRI
10 |70455 | GASKET, 25/32 ID x 1-1/8 0D «x
| .030-.040 thick 1
1 LW-13896 PLUG, 3/4-16 hex.hd. 1
12 172053 - | GASKET, Governor drive 1l
13 [723718 COVER, Governor drive i
14 _ |STD-35 WASHER, 5/16 plain o un
15 |STD-475 WASHER, 5/16 internal lock 4
16 |STD-1410 NUT, 5/16 plain ] 4

* - AN565B1032H4 set screw - 10-32 x 1/4 long is used if shaft boss is not thick enough to allow
peening with the AN565B1032H5 set screw.

Figure 5
1-7




LYCOMING 10-720 PARTS CATALOG

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP
CRANKSHAFT IDLER GEAR

REF.| NUMBER DESCRIPTION ALL| “F ANGE FLANGE
; TReCONTEEB AN
1 LW-13795 SHAFT, Crankshaft idler gear 2| 2] 2] 2|2 2| 2 2
2 |STD-2167 SCREW, 5/16-18 x 7/18 long,hex.hd.dr. 41 4| 4} 4] 4 33 3
3 [STD-2168 NUT, 5/16-18 NC-3 slotted shear 11 11
4 LW-11489 GEAR ASSY., Crankshaft idler 212{ 22 2] 2 2
73282 GEAR ASSY., Crankshaft idler 2 )
5 67530 , BUSHING, Crankshaft idler gear 2(2]2) 22 2] 2 2
6 |68749-1 SHAFT, Magneto drive gear ) 212]2) 22 2] 2 2
7 |73817 | LOCKPLATE, 1/4 bolt x 1-3/4 spacing 2(2]2) 2|2 202 |2
8 |STO-705 | SCREW, 1/4-20 x 11/16_long,hex.hd. 414141414 4 4 4
9 LW-10294 GEAR ASSY., Crankshaft idler , 1
10 LW-10297 _ GEAR ASSY., Crankshaft idler (heavy) 1
11 LW-10324 GEAR ASSY., Fuel pump_idler ) 1

Figure 6
1-8




LYCOMING

10-720

PARTS

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP
SPRAY PUMP DRIVE AND ATTACHING PARTS

CATALOG

QUANTITY PER ASSEMBLY

FIG. PART ON
STD. CYL. WIDE CYL.
REF. NUMBER DESCRIPTION ALL| £ ANGE ELANGE "
)
: BEETERAN BN
J1 JLW-10952 | SHIM, 13/16 0D x_13/32 1D x .005 .
. thick un
2 [Lw-11459 BRACKET, Compressor ) |
3 |sTD-33 WASHER, 3/8 plain |1} ] 2 i
4 _ |sTD-678 WASHER, 3/8 internal lock 2111t
5 . |ANG-30A BOLT, 3/8-24 x 3-13/64 long,hex.hd. 2 _
6 . |STD-35 WASHER, 5/16 plain. | 4
1 STD-475 WASHER, 5/16 internal lock 1 RE S i
8 |STD-2156 BOLT, 5/16-18 x 1-5/32 longhex.hd. | | 14
9. .]ANG-12A BOLT, 3/8-24 x_1-21/64 long,hex.hd. . 4
10 . |STD-1342 WASHER, 25/64 1D x 7/8 0D x 1/8 Lterrtir
. - thick 4. ;
11...{STD-33. WASHER, 3/8 plain_ B M
12 {STD-2045 NUT, 3/8-24 self iocking 4
13 _|LW-14248 SPRAY PUMP DRIVE ASSEMBLY 41
14 | LW-13191 BRACKET, Spray pump mounting IR ~
15 | Lw-13187 BEARING, Spray pump drive shaft 1
16 LW-13188 PLATE, Spray pump_ bearing B
). retainer . 1.
17 |sTD-2025 BOLT, 1/4-20 x 2-7/16 longhex.hd, | | 14 ) )
18 |STD-8 WASHER, 1/4 plain A4 4 .
19 STD-160 WASHER, 1/4 internal lock A 4 N
20 _1STD-1411 NUT,_1/4-20_plain o 4
21 LW-13189 SHAFT, Spray pump drive 1
22 |Lw-13190 PULLEY, Spray pump drive 1
23 | STD-2057 KEY, Woodruff 5/32 thick x 5/8 | i
dia. 1
24 | AN960-1216 WASHER, 49/64 ID x 1-5/16 0D x
_ 3/32_thick ] 1 B
25 |STD-1035 NUT, Castellated shear,3/4-16 1 |
26 |STD-761 PIN, Cotter 3/32 dia.x 1.00 long 1
27 [LW-13194 'BELT, Spray pump drive 1 B B

1-9




LYCOMING 10-720 PARTS CATALOG

Figure 7 - Spray Pump Drive and Attaching Parts
1-10



LYCOMING

10-720 PARTS CATALOG

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP
CRANKCASE ATTACHING PARTS

QUANTITY PER ASSEMBLY

FIG. PART ON STD. CYL WIDE CYL
REF| NUMBER DESCRIPTION AL Thwer | R
&

; RRRER N\ TRV NN NN
1. |eosos  |STRAP, Lifting 3

2 |sTD-2084 | BOLT, 1/4-20 x 1-3/4 longhex.hd. 2l

3. |sTp-1414  |BOLT, 1/4-20 x 1-1/2 long,hex.hd. 11 il

4 |STD-1646* | BOLT, 1/4-20 x 2.00 long,hex.hd. 2| 2 2l ] |2 2
5 _|sTD-1904 | BOLT, 1/4-20 x 2-3/4 long,hex.hd.dr. 1|

.B...|STD-1903 BOLT, 1/4-20 x 2-1/8 long,hex.hd.dr. |7

7 |sTD-1905 . |BOLT, 1/4-20 x 2-5/16 long,hex.hd. |2 _

8. |STD-1948** BOLT, 1/4-20 x 2-11/16 long,hex.hd. | } 1
.9...|STD-1418 | BOLT, 1/4-20 x 1-1/8 long,hex.hd, 4] 4] 4] 41 &4 4] 3| 3| 4
10 _|STD-8 | WASHER, 1/4 plain ] a1 -

1 STD-160 WASHER, 1/4 internal Iock 20

12 |sTD-1411 NUT, 1/4-20 plain o 15

13 |sTD-1409 | NUT, 1/4-20 slotted shear 8]

14 |STD-33 _ WASHER 3/8 plain 1

15 |STD-872 L LNUT, 3/8 24 slotted i

16 |ANG-21 | BOLT, 3/8- 2% x 2- 13/64 Iong,hex hd.dr. ) IR

17 |STD-35 WASHER, 5/16 plain HRIRIRIR

18 _ |STD-475 WASHER, 5/18 mternal Iock URIBIRIR

19 |sTD-1410 'NUT, 5/16-18 plain 111 1)1

20 |AN6-32A | BOLT, 3/8-24 x 3-37/64 longhex.nd. | 1]

21 |STD-33 | WASHER, 3/8 plain 33343 3 33 3
22 |STD-678 WASHER, 3/8 internal lock e 20 2] 2 2
23 LW-11866 SPACER, Nut,compressor ) 2 _

24 STD-596 | NUT, 3/8-24 plain 2 2 2 2
25 ]76220 STUD, 1/2-20 x 10- 45/64 Iong 1010/ 101 10

¥ - 2 STD-1646 bolts are used in place of 2 STD-1414 bolts when fuel d|V|der is located on top

of crankcase.

** _ 1 STD-1948 bolt replaces 1 STD-1905 bolt when LW-14291 crankcase support bracket

is used.




LYCOMING

14-15-16

/)

[/

10-720 PARTS CATALOG

Y
o)

.

2

/

£
o

JAN

-12

[240-11-12

/L

3-10-11-12—

AN

—6-10-13

NN NN N

5-10-13

A

17718-19

20-21-22-23-24
2|-22-23-24

Figure 8 - Crankcase Attaching Parts
1-12



LYCOMING

10-720

PARTS CATALOG

ACCESSORY HOUSING AND RELATED PARTS
ACCESSORY HOUSING ASSEMBLY

QUANTITY PER ASSEMBLY

FIG. PART ON STO.CYL WIDE CYL
REF.. NUMBER DESCRIPTION ALL| “FlANGE FLANGE
AN
; \%Ree \BERBA NN N
1 173818 GASKET, Accessory housing 1
2 1132714 { HOUSING ASSY., Accessory 111 1
LW-11686* | HOUSING ASSY., Accessory LRI 1] 1 1
LW-10924 | HOUSING ASSY., Accessory 1
_|LW-10921** | HOUSING ASSY., Accessory 1
3 |7es0 SHIELD, Oil,accessory housing
S __breather _ HRIRIRIR 11 1
4 |AN4H6AD4-8 RIVET, 1/8 dia.x 1/2 long
. ] brazier hd. o URIRIRIR 1|1 1
5 |AN456AD4-22 | RIVET, 1/8 dia.x 1-3/8 long, _
brazier hd. o HRIRIRIA 11 1
6. |61261 STUD, 5/16-18 x 1-1/2 long 41 4| 41 4] 4 4 4 4
1._J31C0-20 STUD, 5/16-18 x 2-1/2 long,
. drilled ] o 3
8  |131C-20 STUD, 5/16-18 x 2-1/2 long 4| 4| 4] 4| &4 4] 4 4
9 169336 STUD, 5/16-18 x 2-3/16 long 4( 4| 4 4
10 [31C-19 STUD, 5/16-18 x 2-3/8 long 4
11 |25C-21 STUD, 1/4-20 x 2-5/8 long 41 41 41 41 4 4] 4 4
12 |STD-784 PLUG, 3/8 NPT allen hd. URIRIRIA 11 1
13 |STD-783 PLUG, 1/4 NPT allen hd. 33 3 3 3 3 3
14 |25C-12 STUD, 1/4-20 x 1-1/2 long 8
. .]25C-12** STUD, 1/4-20 x 1-1/2 long 4
15 [31C-19 STUD, 5/16-18 x 2-3/8 long 4
16 |31CD-20 STUD, 5/16-18 x 2-1/2 long,
, ~ drilled 3
17 167528 STUD, 5/16-18 x 1-5/8 long 2
18 |25C-19** STUD, 1/4-20 x_2-3/8 long 3
18 |25C-39** STUD, 1/4-20 x 4-7/8 long 1
20 |STD-1339 PLUG, 1/16 NPT allen hd. 1
21 LW-10341 INSERT, 1.00-4 heli-coil x 3/8
long 1
22 |MS124703 INSERT, 3/4-16 heli-coil x 1-1/8
, _long ) , 1
23 JLW-12588 INSERT, 5/8-18 heli-coil x 3/8
long 1

* . Studs in fuel pump pad for RG-9080 fuel pump and spacer.

** _ |W-10921 housing has provisions for turbo scavage and hydraulic drive unit. This housing
uses studs marked with double asterisks, instead of eight 25C-12 studs used on the LW-10924
housing.




LYCOMING 10-720 PARTS CATALOG

Figure 9 Accessory Housing Assembly
2-2



LYCOMING

10-720

PARTS

ACCESSORY HOUSING AND RELATED PARTS
OIL PUMP AND ACCESSORY HOUSING ATTACHING PARTS

CATALOG

FIG. PART ON - CY?UANTV\I”'II'J\E( :YELR ASSEMBLY
REF.| NUMBER DESCRIPTION ALL{ F ANGE FLANGE
AENO

0 \ TRaC\ BEBOA VNN
1 |75287 BODY ASSY., Oil pump ‘ 1| 1] 1] 1 i |1

~|Lw-10344 BODY ASSY., Oil pump B ‘ 1

2 60329 SHAFT, Qil pump idler i1

3 |sTD-714 PIN, 1/8 dia.x 1.00 long (cotter) 1 -

4 |STD-1339 PLUG, 1/16-27 NPT allen hd. 1 1

5 |73281 SHAFT, Oil pump drive B 1111 i 11 b
661298 IMPELLER, Oil pump driven | IR

1161297 IMPELLER, Qil pump driving N 1117171t

8 |Lw-10318 | GEAR ASSY., Oil pump drive | | 1 R

9 _|STD-35 WASHER, 5/16_plain 3

10 |STD-1420 | NUT, 5/16-18 slotted 3 ) . )
1. fLW-14260. .. SEAL, Tachometer drive oil ] |- L ‘ . -

12 _|sTD:8 | WASHER, 1/4 plain 10{10l10]10{10] | 110{10{12]10

13__|STD-160 WASHER, 1/4 internal_lock 2 1] , N
14 . |STD-1204 BOLT, 1/4-20 x 15/16_long,hex.hd. 19f9]9 99 911} 9 -
15 |STD:1419 .. nyny1 11 1

16 |STD-1931_ 21 2[ 2| 2| 2 _ .

17 ISTD-1215 B

Figure 10
2-3




LYCOMING 10-720 PARTS CATALOG

12-13-15
12-13-17

E 8 E 5 E B 12-13-14

Figure 10 - Oil Pump and Accessory Housing Attaching Parts



LYCOMING

10-720

PARTS

ACCESSORY HOUSING AND RELATED PARTS
FUEL PUMP DRIVES AND FUEL PUMP ASSEMBLIES

CATALOG

QUANTITY PER ASSEMBLY

FIG. PART ON STD.CYL. WIDE CYL.
REF.[ NUMBER DESCRIPTION ALL| “FUANGE FLANGE
&,
" \ RReeANBERBANN NN\
1 73305 SHAFT, Fuel pump idler IRIBIRIR Hi 1
2 (72829 LOCKPLATE, 1/4 bolt x 1-3/4 '
spacing IRIRIRIRIN 11 |1
3 ISTD-705 | SCREW, 1/4-20 x 11/16 long,hex.hd. 212]2[2]2 2| 2 2
4 73306 GEAR ASSY., Fuel pump idler URIRIRIRIN "1 1
5 77309 BUSHING, Crankshaft idier gear 11 i1 1
6 70474 |WASHER, Fuel pump idler, thrust Nyt "1 1
7 |STD-1737 RING, 37/64 dia.x 1/32 thick,
external retaining 1 RN 1 1
8. ..173308 | SHAFTGEAR_ASSY., Fuel pump drive IRIRIRIRIR U 1
LW-10329 SHAFTGEAR ASSY., Fuel pump drive 1
9. 169164 GASKET, Fuel pump_ adapter =~ 11
10 169159 | ADAPTER ASSY., Fuel pump drive 1
11_ _|STD-1774 PIN, 1/8 dia.x 1/4 long 1
12, |STD-213 SEAL, 0Qil 3/4 Ib x 1-3/8 0D 1} )
13 1691-C GASKET, Fuel pump . 111 1
14 160431 o COVER, Fuel pump I 111 1
15  |LW-10799 SPACER, Fuel pump insulating 1 _
16.. |74547* |PUMP, Fuel RG-17980 = 1.1 1
LW-13909** PUMP, Fuel RG9080-J4A 1111 11 1
. JLW-14444+ PUMP,_ Fuel RG9080-J6A . B 1
17...|STD-35 WASHER, 5/16 plain . 14 -
18...|STD-475 WASHER, 5/16_internal lock 4] B
19 |STD-1410 NUT, 5/16-18 plain . e )
20 |AN822-6* | ELBOW, 3/8 flared tube,1/4 NPT 90° B RIRIN ) 1
21 |AN822-6-8** ELBOW, 3/8 flared tube,1/2 NPT 900 | ¢ |1 111 1|1 11 1
22 178523**+ ELBOW, 3/8 flared tube,1/2 NPT 90° |
. . {inlet) )]
23 |76368+ ELBOW, 3/16 tube x 1/8 NPT~
(restricted) - 1
NOTE
Fuel pumps and fittings are matched by
using asterisks and plus marks. An ex-
. ample of this would be the LW-14444+
fuel pump would require the 78523**+
| and 76364+ fittings.

2-5




LYCOMING 10-720 PARTS CATALOG

—20-21-22

23

Figure 11 - Fuel Pump Drives and Fuel Pump Assemblies
2-6



LYCOMING

10-720

VENDOR ACCESSORY

PARTS

FUEL PUMP ASSEMBLY, LEAR SIEGLER

CATALOG

aTy.
REF. PART DESCRIPTION PER MODEL
NO. 12 NUMBER 12345 ENG. USAGE
RG17980 PUMP ASSEMBLY, Fuel (P/N 74547)
1 MS20995NC32 LOCKWIRE un
2 RAT452 SEAL, Metallic 1
RB15997 COVER ASSEMBLY 1
3 AN500A10-22 SCREW i 4
4 RA4015 WASHER, Flat 4
5 RB-15996 CAP, Valve 1
6 AN501A10-10 SCREW 1
7 RAT763 BALL 1
8 RAT7362 SPRING, Relief valve 1
9 RB15985 VALVE ASSEMBLY, Safety relief 1
10 RA5575 PLATE, Identification 1
11 MS21318-1 SCREW 2
12 RA9099 PLATE, Instruction 1
13 MS21318-1 SCREW 2
14 RG15982 HOUSING, Valve 1
15 RAT427 VALVE, Bypass 1
16 RAT424 SPRING, Bypass valve 1
17 RAT425 GUIDE, Bypass valve 1
18 RA15981 GASKET 1
19 RAT438 PLATE, Thrust 1.
20 RAT491 BLADE, Pump 2
21 MS16624-1062 RING, Retaining 1
22 RB7779-2 SPLINE, Drive 1
23 RAT7791 ROTOR, Pump 1
24 MS16625-1112 RING, Retaining 1
25 RA6861 SEAL 1
RB16043 HOUSING ASSEMBLY 1
26 RA7493 LINER 1
27 RS16903-55 PIN, Straight headless 1
28 RAT754 BEARING 1
29 RS16903-55 PIN, Straight headless 1
30 RD7492 HOUSING, Pump 1
31 RA3485-1 PLUG, Pipe 1
32 RB15259-1 PLUG, Protective 2
33 RB15259-2 PLUG, Protective 2

T —— P T

2-7



LYCOMING 10-720 PARTS CATALOG

Figure 12 - Lear Siegler Fuel Pump
2-8



LYCOMING

10-720

VENDOR ACCESSORY

PARTS

FUEL PUMP ASSEMBLY, LEAR SIEGLER

CATALOG

ary.

REF. PART DESCRIPTION PER MODEL
NO. 13 NUMBER 12345 ENG. USAGE

RG9080J4A PUMP ASSEMBLY, Fuel (P/N LW-13909)

RG9080-J6A PUMP ASSEMBLY, Fuel (P/N LW-14444)
1 RB5314 COVER, Pump , 1
2 AN500A10-22 SCREW 4
3 RA4105 WASHER 4
4 RA9087 PLUG, Vented 1
5 RA5234 LOCKNUT 1

RA9056 ADJUSTING SCREW ASSEMBLY 1
6 RA6424 RING, Locking 1
7 RA9152 NUT, Adjusting 1
8 RA9056 SCREW, Adjusting 1
9 800-515-5-17 PACKING, With retainer 1
10 RA17367 SPRING, Relief valve 1
11 RA5331 SEAT, Spring 1
12 RA5361 PLATE, Diaphragm 1
13 RA5326 DIAPHRAGM 1
14 RB9089 VALVE, Relief 1
15 RA9092 VALVE. Bypass 1
16 RA9093 SPRING, Bypass 1
17 RD9082 HOUSING, Valve 1
18 RA9099 PLATE, Information 1
19 RA8987 GASKET 1
20 AN565B8-3 SETSCREW 1
21 RAB930 LOCKNUT 1
22 MS29513-218 PACKING, Preformed 1
23 MS29513-114 PACKING, Preformed 1
24 RAT654 DISK, Seal 1
25 RA7653 PLATE, Seal 1
26 MS29513-112 PACKING, Preformed 1
27 RA10476 SPACER 1
28 RB8935-3 COUPLING, Drive 1
29 RA8297 SPRING 1
30 RA5299 SEAT, Spring 1
31 RBY083 COVER, Pump 1
32 AN500A8-6 SCREW 4
33 AN960-8L WASHER 4
34 RB10896 PLATE, Identification 1
35 AN500-00-2 SCREW, Drive 3
36 MS29513-216 PACKING, Preformed 1
37 RB9084 BEARING 1
38 RB9085 ROTOR L
39 RBY097 BLADE 4
40 RA9098 PIN, Straight headless 1
41 RB9086 LINER L
42 RB9084 BEARING 1
43 MS20913-1 PLUG 4
44 RD9081 HOUSING, Pump 1
45 RB15259-4 1

PLUG, Protective



LYCOMING 10-720 PARTS CATALOG

Figure 13 - Lear Siegler Fuel Pumps
2-10



LYCOMING

10-720

PARTS

ACCESSORY HOUSING AND RELATED PARTS
VACUUM PUMP DRIVE

CATALOG

FIG. PART ON — CY?UANT‘;IT['): :YELR ASSEMBLY
REF.| NUMBER DESCRIPTION ALL FLANGE FLANGE
ACAS

14 B S EA A RA AN
1 le1183 GASKET, Accessory adapter HRIRIRIR! il 1 1
2 167536 - ADAPTER ASSY., Vacuum pump RIRIRIRIE 11 1
3. ISTD-1774 | DOWEL, 1/8 dia.x 1/4 long e ARIRIE 11 1
4  |STD-208 _ OIL SEAL, 7/8 ID x 1-1/2 0D x

, 5/16 wide o N 1111 11111
5 12974 GEAR ASSY., Vacuum pump driven BRI 11 1
B LW-10307. GEAR ASSY., Accessory driven ) 1
7 |71596 WASHER, Accessory driven gear 1 1] 111 1111
8 8313 | GASKET, Vacuum pump 1111 URIRIR
9 160430 | COVER, Vacuum pump 1 4
10 68593 SPACER, Vacuum pump stud a1 4 4 4
11 . [STD-8 WASHER, 1/4 plain 4 N
12 . ISTD-160 | WASHER, 1/4 internal fock 4
13 ISTD-1411 NUT, 1/4-20 plain 4

Figure 14

211




LYCOMING 10-720 PARTS CATALOG

ACCESSORY HOUSING AND RELATED PARTS
HYDRAULIC PUMP DRIVE

FIG. PART ON - CYI_QUANTV\:ITD:CPYELR ASSEMBLY
REF.| NUMBER DESCRIPTION ALL| “E ANGE FLANGE
&,
1. .)73301 GEAR ASSY., Hydraulic pump driven 1
_JLw-12538 | GEAR_ASSY., Hydraulic pump driven | | | [1] 1] 1 BRI
2. 171596 WASHER, Accessory driven gear AR 01
3. .|88315. . | GASKET, Accessory drive adapter - "1 11 1|1
4 73303 . | ADAPTER ASSY., Hydraulic pump 1
. {LW-12540 ADAPTER ASSY., Hydraulic pump IR 11
5..|STD:208 | SEAL, 0il,7/8 ID x 1-1/2 0D x 4
e ..5/16 wide ; S URIRIRIN |
6. 169942 | STUD, 1/4-20 x 1-17/32 long 14[4]4]4 i
7. .|STD-1774 PIN, 1/8 dia.x 1/4 long 1 1] 1] 1 11
.8...|8TD-36 | WASHER, 5/16 plain - 41 4| 4 4 4 4
9. |STD-475 | WASHER, 5/16 intemal lock | 4| 4f 4| 4] 4| 4
10.. [STD-1410 | NUT, 5/16-18 plain N 4] 4| 4 4| 4 4
1 . 8313 _GASKET, Vacuum pump "1 1|1
12.... 160430 . 1.COVER, Vacuum pump - IR ’ 11
13 |STD8 | WASHER, 1/4 plain al 4l 4l 4 4 4
14 [STD-160 | WASHER, 1/4 internal lock 4 4] 4| 4| 4 4
15 |STD-1411 _ [NUT, 1/4 plain R 4 4
16, |LW-10313 | GEAR ASSY. Accessory driven ‘ 1
17 . |71596 . | WASHER, Accessory drive gear | 1
18 [STD-208 ] OIL SEAL, 7/8 1D x 1-1/2 0D x 5/16 | |
I-16

Figure 15
2-12




LYCOMING 10-720 PARTS CATALOG

ACCESSORY HOUSING AND RELATED PARTS
TURBO SCAVANGE PUMP AND HYDRAULIC PUMP ADAPTER (-B1B MODEL)

FIG. PART ON - CYLQUANT\AI“'[]: :YELR ASSEMBLY
REF.[ NUMBER DESCRIPTION ALL{ “F ANGE FLANGE
)

te \_ 2RReONREREAN NN
1168315 | GASKET, Accessory drive adapter l/ ’ 111 1

2 |78196  IDRIVE ASSY Turbo_scavange and 11

|| hydraslic pump | | EEERL

3 78195 | ADAPTER ASSY., Turbo scavange |
. | _pump 4 1
4 69943 | STUD, 1/4-20 x 1-3/8 long al
5 77834 | ADAPTER ASSY., Hydraulic
. .....|. bump A

6 ISTD-1003 | DOWEL, 0il,3/16 1D x 1/2 long 2
7 |sTD-21086 | DOWEL, 1/8 x 1.00 long i
8  |Lw-14511 | SHAFT, Hydraulu: pump drive 1
9 |STD-95 | KEY, 1/8 x 1/2 Woodruff 1 -
10 76302 | PUMP, Geroter B |1
11, _|MS9068-009 RING, Qil seal, 7/32 ID X 1/16 d|a ______ 2
12 |sTD-208 | OiL SEAL, 7/8 1D x 1-1/2 0D x _

N . 516 dia. . )
13 (78194 .| SHAFTGEAR, Hydraulic pump drive | | | A
14 77708 . . WASHER,_ _Retaining.shaftgear } 4
15. . [MS16562:28 | PIN, Spring,3/32 x .3/4 long . . _ - 1.
16. . |STD-8.. .1 WASHER, 1/4 plain 4.
17 .. |STD-160 WASHER._1/4 internal_lock _1.4].
18, . |STD:1411 . |._NUT, 1/4-20_ plain — } 4 .
19. {69942 ... STUD, 1/4-20 x 1:17/32 long.. . .| 4] .
20 iSTD-35 WASHER, 5/16 plain | L 1 1. _ 4
21 |STD-475 | WASHER, 5/16 internal lock . B 4
22 [STD-1410. NUT, 5/16-18 plain ) 1 4l
23 18313 ] GASKET Hydraulic pump ~ 1
24 | 60430 .| GOVER, Hydraulic pump U T U O O O A
25 {STD-8 WASHER, 1/4 piain N 4
26 ST1D-160 _ | WASHER, 1/4 internal Iock 4
27 | STD-1411_ | NUT, 1/4- _20__piam - 4

@g/ \4/

Figure 16
2-13




LYCOMING

10-720

PARTS

ACCESSORY HOUSING AND RELATED PARTS

CATALOG

TURBO SCAVANGE PUMP AND HYDRAULIC PUMP ADAPTER (-B1BD MODEL)

QUANTITY PER ASSEMBLY

FIG. PART ON STD.CYL WIDE CYL
REF,; NUMBER DESCRIPTION ALL FLANGE FLANGE
3
" 2ReeR \ RERR AN NN
1 8313 GASKET, Turbo scavange and hydraulic
‘ _pump drive assembly k
2 [Lw-15546 DRIVE ASSY., Turbo scavenge and
, ~ hydraulic pump 1
3 [tw-10350 _ADAPTER ASSY., Hydraulic pump 1|
4 |25C-12 STUD, 1/4-20 x 1-1/2 long 3
5 STD-1003 DOWEL, 0il,3/16 dia.x 1/2 long 1
6 STD-2104 _ DOWEL, 1/8 dia.x 1.00 lohg’ 1
7 78612 SHAFT, Hydraulic pump ) 1
8 |sTD-95 KEY, 1/8 x 1/2 Woodruff 1
9 [78648 PUMP, Geroter 1
10 MS9068-009 RING, Oil seal,7/32 ID x 1/16 dia.
section - ] 1
1 LW-15547 ADAPTER, Turbo scavenge pump 1
12 78611 WASHER, Retaining hydraulic pump
drive shaft_ o 1
13 |STD-1737 RING, External retaining,9/16 dia, 1
14 AN500-10-16 SCREW, 10-24 x 1-1/8 long,fill.hd. 2
15 STD-122 WASHER, 13/64 ID x 5/16 0D x
.03 thick S 2
16 STD-178 WASHER, No.10 spring lock 2
17 STD-208 OIL SEAL, 7/8 1D x 1-1/2 0D 1
18 STD-8 WASHER, 1/4 plain } 3
19 STD-160 WASHER, 1/4 internal lock 3
20 STD-1411 NUT, 1/4-20 plain 3
21 8313 GASKET, Hydraulic pump 1
22 60430 COVER, Hydraulic pump 1
23 STD-8 WASHER, 1/4 plain 4
24 STD-160 WASHER, 1/4 internal lock 4
25 STD-1411 NUT, 1/4-20 plain 4

Figure 17
2-14




LYCOMING

10-720

PARTS

ACCESSORY HOUSING AND RELATED PARTS
OIL FILTER ASSEMBLY AND OIL COOLER BYPASS VALVE

CATALOG

QUANTITY PER ASSEMBLY

FIG. PART ON STD. CYL WIDE CYL
REF.. NUMBER DESCRIPTION ALL FLANGE FLANGE
)
'8 R IR ZA AT
1 |73829 | SCREEN ASSY., Oil pressure ’ 1 1]1]1 1 1
2 73830 GASKET, Oil pressure_housing 1111107 11 1 -
3 173300 HOUSING, Thermostatlc valve and ) ) e B
b | oil pressure screen 111 | 1
4 _|STD-8  |WASHER, 1/4 plain_ alalalal | | [al4] |4 ] .
5 _ ISTD-1856 |SCREW, 1/4-20 x 31/32 to_1.00 long, 1 )
- | hex. hd.slotted 2| 2] 2] 2 121 | |2 -
6 _ |STD-160 . |WASHER, 1/4 lnternal Iock o 212]2]2 2 2
7. |sTD-1887 _ _ |BOLT, 1/4-20 x 4.00 long,hex.hd. 2|12| 2| 2 2 2
8  |sTD-294_  1GASKET, 7/8 0D x 5/8 ID x 3/32 L - . )
- B | annular_ B 111111 1 1
9 |75944 VALVE ASSY Temp control_oil_cooler | I . A1 . -
. | bypass o LAy o L 1111 )
10.. |76510. GASKET, 0il cooler bypass valve bt 11 RIEIRIN
11 _|LW-12776 GASKET,. Qil_filter_adapier . S o 21.2] 2] 2] .
12....|LW-12775.. | ADAPTER,. Qil filter base . . _ Wy 1
13 |LW-12777 GASKET, Qil filter base 12| 2] 2 120001ttt trerttr
14 (77852 . |0fL FILTER _BASE ASSY. 11 1] 1 IRl
15 |77853. ... ... |OIL FILTER HOUSING ASSY. RN B
16 |STD-8 WASHER, 1/4 plain 4l 4} s 4
17 [STD-160 |WASHER, 1/4 intenal lock BRI 4
18 |STD-1411 NUT, 1/4-20 plain MRIE 11
19 |STD-2153 . |SCREW, 1/4-20 x 1-9/16 long,hex.hd. 3] 313 3
20 |25¢C14 STUD, 1/4-20 x 1-3/4 long i1 1] 1 B
21 168542 ~ |'SPRING, Oit cooler bypass N T ) 1T )
22 |Lw-13140 PLUNGER, Oil cooler bypass 1
23 176510 GASKET, 0il cooler bypass 1
24 [Lw-13141 PLUG, Oil cooler bypass 1 B
25 [Lw-10321  [SPRING, Qil filter bypass valve i 1
26 |76539 SEAT, Oil relief valve IR
27 |Lw-10320 | SLEEVE, 0il filter bypass valve 1 -
28 |MS16625-1100 | RING, Internal retaining o 1
29 |LW-13905 OIL FILTER, Long (spin on type) i 1 -
30.....|LW-13904 KIT, Converter plate,oil filter 1| ) -
3N 73647 . | FITTING, Breather
32 |AN9325  |PLUG, 1/2 NPT allen head 2(2| 2] 2] 2 22| |2
33 IMS29512-10 SEAL, 0il,3/32 section x 45/64 1D ) - 1
3¢ |AN814-10L PLUG, 7/8-14 port B [1
35 _|sTD-294 | GASKET, 7/8 0D x 5/8 ID x 3/32 | }
N annular 2
36. {1540 ... ... |PLUG, Thermometer well | | 2
37...JMS29512-10... .. I SEAL, 0il,3/32 section. x 45/64 1D | 1 1 L L1 L L1 11
38 JLW-14178 JPLUG, Turbo drain back [ [ | | R _
3911102 PLUG, 1/8-27 NPT,allea_hd. BEN

2-15

R e T LT Py




LYCOMING 10-720 PARTS CATALOG

%fm

] _ '? _ _
g —— ,
| \s (( \ (@

39

éi’?

Figure 18 - Oil Filter Assembly and Oil Cooler Bypass Valve
2-16



LYCOMING

10-720

PARTS

CYLINDER, PISTON AND VALVE TRAIN
CONNECTING RODS, PISTONS AND RING ASSEMBLIES

QUANTITY PER ASSEMBLY

FIG. PART ON STD. CYL WIDE CYL
REF., NUMBER DESCRIPTION ALL| “E ANGE FLANGE
1 LW-10646 CONNECTING ROD ASSY. |8
2 |LW-13923 BUSHING, Connecting rod (upper) ) 8
3 75060 BOLT, Connecting rod 16
4 |LW-12186 | _NUT, Connecting rod bolt 16
5. .174309 BEARING, Connecting rod 16
6. ] LW-10207-S PISTON, Compression ratio 8.7:1 8
1 LW-14078 PIN, Piston 8
8 60828 . PLUG, Piston pin 16
72198 PLUG, Piston pin 16
9 14241 RING, Piston compression 16
_174673* | RING, Piston compression 16
10, | 73857 RING, Piston oil regulating
. expander type 8
73998* RING, Piston,oil regulating 8

* - For installation with chrome cylinders.

Y e Y

3-1

CATALOG




AANVCO LYCOMING 10-720 PARTS CATALOG

Figure 19 - Connecting Rods, Pistons and Ring Assemblies
3-2



ANCO | .Y COMING

[10-720

PARTS

CYLINDER, PISTON AND VALVE TRAIN
CYLINDER ASSEMBLY

CATALOG

FIG. ON QUANTITY PER ASSEMBLY
REF PART o ’ ALL| ST oL WIDE CYL.
' NUMBER DESCRIPTION FLANGE FLANGE
20 BREER\\ BEEAN N\ \
Ay
1 73948 CYLINDER AND HEAD ASSY. 88 8
74563** CYLINDER AND HEAD ASSY. 8
76190* CYLINDER AND HEAD ASSY. 8|8
75415 + CYLINDER AND HEAD ASSY. 8
75717 + CYLINDER AND HEAD ASSY. 8
LW-14958 + CYLINDER AND HEAD ASSY. 8|8
LW-12997t CYLINDER AND HEAD ASSY. 8
LW-12988 + CYLINDER AND HEAD ASSY. 8
LW-15438 CYLINDER AND HEAD ASSY. 8 8
2 (72212 SEAT, Intake valve 818/8;8(8
LW-12688 SEAT, intake valve 8/8(8|8
3 71894 SEAT, Exhaust valve 8
4 166713 GUIDE, Valve intake (flanged) 8
5 | 72897 GUIDE, Valve exhaust (flanged) 88 88 888
75838 GUIDE, Valve exh. (flanged) (ni-resist) 8/8|8 8188
6 |66796 INSERT, Spark plug 16/16|16{16{16
69260 INSERT, Spark plug (long reach) 16[16 16(16(16 (16
7 |STD-1872 INSERT, 1/8-27 NPT Heli-Coil 8
8 |61261 STUD, 5/16-18 x 1-1/2 long 16|16 16
67528 STUD, 5/16-18 x 1-5/8 long 16 16
31C-10 STUD, 5/16-18 x 1-1/4 long 24 (24 24124
9 | 66670 BUSHING, Rocker shaft 32132(24(24132 32124124132 ]
10 | 66610 BUSHING, Rocker shaft 88 8|8
11 | 25C-8 STUD, 1/4-20 x 1.00 fong 32132 32 32 32
12 | M820823-60 ELBOW, 3/8 flared tube x 1/4 NPT,
45° 8
13 (1102 PLUG, 1/8-27 NPT, Allen hd. 8/8/8(8|8
14 72343 STABILIZER, Cyl. head fings (15 teeth) 8|8 8 8 8
15 | 72344 STABILIZER, Cyl. head fins (26 teeth) 8|8 8 8 8
116 75151 STABILIZER, Cyl. head fins 8|8 8!8
17 | 75152 STABILIZER, Cyl. head fins 88 88
18 [75164 STABILIZER, Cyl. head fins 8|8 8|8

*
L L
+ -
1

Nitrided cylinder.

Nitrided cylinder, ni-resist exhaust guide.
Nitrided cylinder, ni-resist exhaust guide, iong reach spark piugs.
Nitrided cylinder, long reach plug.

Revised January, 1983

3-3



LYCOMING 10-720 PARTS CATALOG

Figure 20 - Cylinder Assembly
3-4



LYCOMING

10-720

PARTS

CYLINDER, PISTON AND VALVE TRAIN
VALVE ASSEMBLY

CATALOG

FIG. PART ON STD. CYSUAJ\‘.I_V\:I-:—J:[E’YELl.2 bbb
REF., NUMBER DESCRIPTION ALL| “FlANGE Il FLANGE
i \ TReEANTEEAANN
1 |LW-12949 | VALVE, Intake o ~ 8)8/8/8 8 |
 |Lw-13622* | VALVE, Intake (rotator) i 1 |18 888
2 g3 |VALVE, Exhaust (rotator) | | 18]8|8[8[8 | |8 [8s
LW-11167** | VALVE, Exhaust (rotator) | | 18’8 8| | 8l 8 8
3 |LW-11796  _ [SPRING, Valve outer ) 16 trrterr i
4 |LW-11797 SPRING, Valve auxiliary ) 6 |
B [LW-13321 _| SEAT, Valve spring,lower intake |8
6. |LW-13322 SEAT, Valve spring,lower exhaust 8
7..169832 . |SEAT, Valve spring,upper intake 8
8 ..172050 KEY, Valve intake_ 16
9 [62388 .. _ |CAP, Valve stem intake |8 -
10 }LW-10076. . . |SEAT, Valve spring (rotator) . |8 .
11..IMS13997-3 | KEY, Valve exhaust (rotator) 16
12 |[MS13998-3 _1.EAP, Valve stem e 8
13 [78290 PLUNGER ASSY., Hydraulic tappet 16
14 178524 SOCKET, Push rod hydraulic tappet el .
15 72255 SHROUD TUBE ASSY., Push rod 16[16] 8] 8|16 16| 8| 8{16]
16, .|72257 SHROUD TUBE _ASSY., Push rod clrorsisp ot 8l 8
17 |LW-13077 SPRING, Shroud tube |32
18 66728+ WASHER, 25/32 1D x 1-1/4 0D x 4
. R V32 thick Jun .
19 161503 _] SLEEVE, Shroud tube seal 16 ~
20 62922 | SEAL, Shroud tube 32 |
21 |73455% | ROD ASSY., Push N un| |
|734s6 | ROD ASSY., Push e
73887 ROD_ ASSY., Push . fun]
173458 - ROD ASSY., Push - N un|un| unfunfunfun
173555 ROD ASSY., Push un jun un un un
73556 ROD ASSY., Push Junfun| | fun un un
|73857 |ROD ASSY., Push "1 unfun un un un
73558 ROD ASSY., Push un un
73445 ROD ASSY., Push (exhaust) unfun
{73446 ROD ASSY., Push (exhaust) unjun|
73847 _..|ROD_ASSY,, Push (exhaust) | unfun|
73448 ROD ASSY., Push (exhaust) RN unlunf
73545 ROD ASSY., Push (exhaust) unfun
173546 ROD ASSY., Push (exhaust) - unjun
73547 . ROD _ASSY., Push {exhaust) unjunf
. ..|13548 ROD ASSY., Push (exhaust) Ao | Junjunt
22 71549 WASHER, Valve rocker thrust 16|
23 |712626 SHAFT, Valve rogker . . he] |
24 171266 ROCKER ASSY., Intake valve 8
25 167114 BUSHING, Valve rocker 18 B e
26171265 ROCKER ASSY., Exhaust valve 8 8 8 8 8
27 |67114 BUSHING, Valve rocker 8| 8 8 18 8
28 |LW-12702 ROCKER_ASSY., Exhaust valve - 8 8 |8 8
29 LW-12588 BUSHING,. Valve rocker _ 8.8 8] 8

* - Small diameter intake rotator valve.
** - Nimonic exhaust valve.
+ - See latest edition of Avco Lycoming Service Instruction No. 1284 for application

of 66728 washer.

T - See latest edition of Avco Lycoming Service Instruction No. 1060 for complete

push rod application.

3-5




CATALOG

PARTS

10-720

LYCOMING

Figure 21 - Valve Assembly

3-6



LYCOMING

10-720

PARTS

CYLINDER, PISTON AND VALVE TRAIN
CYLINDER RELATED PARTS

CATALOG

FIG. PART ON STD. CY(L).UANTV\:I-E): :YELI.{ ey
REF.| NUMBER DESCRIPTION ALL| F ANGE ﬂ FLANGE
3
1 66732 GASKET, Valve rocker shaft cover 16
2 [66731 | COVER, Valve rocker shaft (6] | |16] | 6| | |16
__..|72mm0_ |COVER, Valve rocker shaft Jefiel | | | [16]16
3 |sTD-160 WASHER, 1/4 internal lock 3232] | [32] | [32] | [32
4 [STD-1411 NUT, 1/4-20 plain b I32fsz) | [321 | [32f | [32
5. 172709 . |SCREW, 1/4-20 x 5/8 long,self sealing 132321 _132)37)
6 67193 _| GASKET, Rocker box cover 8l 8 | |8 8 [ |8
inase GASKET, Rocker hox cover 1 8] 8 & 8 |
7 168795 | COVER ASSY., Rocker box 8|8 | |8 8l | |8
72242 | COVER ASSY., Rocker box - 88 | 1.8 8
8 |stp8 | WASHER, 1/4 plain |8l8 8 g | |8
.9 _ |STD-1925 ] SCREW, 1/4-20 x 5/8 long,pan head B T A .
. i _ | self locking. |1 Iealeal72]|72188] | |64|72{72}64
10 |71481 RING, Qil seal 3/32 dia.x 4-27/32.1D |8 | 1 | | |
11. {74494 PLATE, Spark plug caution 8 . . )
12 |69531 PLATE, Cylinder hold_down_nut 16/16[16/16|16
13 {77906 SPACER, 33/64 1D x 7/8 0D x 1/8
) thick . f 2022 2
14 |74887 SPACER, 33/64 1D x 7/8 0D x 3/8
15 |STD-2090 NUT, 1/2-20 plain ‘ 36(36[36{36
16 71133 NUT, 1/2-20 NF-3 cyl.hold down 32[32{32[32|32 1
17 (3838 NUT, 3/8-24 plain _ ., 132323232
18 [71134 | NUT, 3/8-24 NF-3 cyl.hold down 32(32[32)32[32| |
19 |STD-684 NIPPLE, Straight 3/8 1D hose | 8| ' -
20 |[sTp-2180 HOSE, 3/8 1D x 1-13/16 long |8 ) -
21 |sTD-2174 CLAMP, Hose §/8 dia. 16 i B
22 173382 TUBE ASSY., Cyl.head oil drain, ) 1 )
. ; Jeylnod L] I O O " .
23 [73384 TUBE ASSY., Cyl.head oil drain, i N
cyl. no.2 ) _— 1 )
LW-12725* TUBE ASSY., Cyl.head oil drain,
no. 2 R 1
24 |73387 TUBE ASSY., Cyl.head oil drain, .
cyl. no.4 ) o I
LW-13229* TUBE ASSY., Cyl.head oil drain, N )
. eyl.nod o 1
25 |73388 TUBE ASSY.. Cyl.head oil drain, | | -
¢yl no.3,5,6,7,8 B 5 B ]
26... 174718 BAFFLE ASSY.. Intercylinder _ 5| 5 b
173846 BAFFLE ASSY., intercylinder 1 b
72918 BAFFLE ASSY., Intercylinder 6] 6] | 6| 6]
75338 . BAFFLE ASSY., Intercylinder 5 5
] LW-13430 BAFFLE ASSY., Intercylinder 1 1
27 |71610 HOOK, Intercylinder baffle retainer 6] N
28 71611 RETAINER, Intercylinder baffle 6] |
29 172834 COVER, Baffle ignition hele 16}
30 |STD-692 SCREW, No0.10-32 x 1/2 long,rd.hd.  [12 11 ‘
31 |STD-670 | NUT, No.10-32 self-locking - 12[12 12 12] | 112
32 |AN931-14-20 | GROMMET, 7/8 ID x 1-5/8 0D x 7/16
- thick — . 1201 L1 L A

* - For use with York Freon compressar.

3-7




LYCOMING 10-720 PARTS CATALOG

CYLINDER, PISTON AND VALVE TRAIN

CYLINDER RELATED PARTS

FIG. PART ON - CYLQUANTV\:ITD:E(CPyl—"LR ASSEMBLY

REF.| NUMBER DESCRIPTION ALL| FUANGE ELANGE
RRBERANTERANN \

33 |75118 GASKET, Exhaust flange 1616 16 16

34 77611 GASKET, Exhaust flange 8

35 74756 GASKET, Exhaust flange 16[16 16{16

36 {72701 FLANGE, Exhaust 8| 8 8 8

37 |67195 _FLANGE, Exhaust 8l 8 8 8 8

38 |sTD-35 WASHER, 5/16 plain 16/16|24|24/16

39 |STD-475 | WASHER, 5/16 internal lock [16[16]24{24]16| | |16]|24]24]16

40 |STD-1410. NUT, 5/16 piain ‘ 16]16[24|24|16 16|24|24] 16

=

A

Ce
TN

Figure 22 - Cylinder Related Parts

3-8



LYCOMING

10-720

PARTS

IGNITION SYSTEM
700 SERIES MAGNETO AND MAGNETO DRIVE

FIG. PART ON STO. CYSUANTV\III-II;: (:)YELl.2 T
REF.| NUMBER DESCRIPTION ALL{ “FlANGE FLANGE
<>,
i TR\ BERAN NN
1 72095 GEAR ASSY., Magneto 2
2 77309 BUSHING, Crankshaft idler gear 2
3 72093 PLATE, Centering,magneto drive 2
4 LW-12136 CUSHION, Magneto 4
b 168875 RETAINER, Magneto drive cushion 2
6 62224 GASKET, Magneto adapter 2
7 LwW-12707 ADAPTER, Magneto 2
8 LW-12681 GASKET, Magneto 2
9 75418 MAGNETO AND IGNITION HARNESS
ASSEMBLY 1
10 |75177 MAGNETO, S8LN-701 retard 1
11 75178 MAGNETO, S8LN-705 1
12 |75180 IGNITION HARNESS ASSY. 1
13. |74006 SCREW, No.10-32 x 3/4 long,
self-locking 8
14 751179 COIL, Ignition 2
15 74704 SCREW, No0.10-32 x 3/8 long,
) . fill.hd., dr.hd. 8
16 ... 173698 . LEAD ASSY,, lgnition coil to
magneto 2
17 73389 CLAMP, Magneto 4
18 STD-475 WASHER, 5/16 internal lock 4
19 STD-1410 NUT, 5/16-18 ptain 4
20 [STD-8 WASHER, 1/4 plain ] 6
21 STD-1916 SCREW, 1/4-20 x 1-1/8 long,fill.hd.,
self-locking 6
22 LW-171192 KIT, Magneto switch terminal 2
23 LW-171191 KIT, Magneto retard terminal 1
24 STD-696 WASHER, 1/4 plain thin un

NOTE

Individuat spark plug leads may be
replaced by ordering either 620631-48,
620631-72 or 620631-78 replacement
teads. Lead length is indicated by the

part na. suffix.

4-1

CATALOG




LYCOMING 10-720 PARTS CATALOG

Figure 23 - 700 Series Magneto and Magneto Drive
4-2



LYCOMING

10-720

VENDOR ACCESSORY

700 SERIES MAGNETO ASSEMBLY - BENDIX SCINTILLA

PARTS

CATALOG

QTy.
REF. 24 PART DESCRIPTION PER MODEL
NO. NUMBER 12345 ENG. USAGE
10-171335-1 MAGNETO ASSY., S8LN-701 (P/N 75177) 1 A
10-171340-1 MAGNETO ASSY., S8LN-705 (P/N 75178) 1 B
1 10-171328 HOUSING i 1
2 10-90768-1 PIN, Spring compression 1
3 10-90767-13 PIN, Spring compression 1
4 10-106593 BEARING, Ball (rotor,drive end) 1
S 10-171254 PLATE, Bearing retaining 1
6 10-171147 SCREW, (Plate bearing retaining) 3
7 10-171329 COIL AND LAMINATION ASSEMBLY 1
8 10-171333 ROTOR, Magneto assembly,8 pole 1
9 10-171332 SPRING, Wave 1
10 10-171344 BREAKER SUPPORT ASSEMBLY 1
11 10-171305 BEARING, Ball (breaker support assy.) 1
12 10-92879-43 WASHER, Lock 4
13 10-4987 WASHER, Plain 4
14 10-91431-32 SCREW, (Breaker support assy.securing) 4
15 10-171209 CONTACT ASSEMBLY 2 A
10-171209 CONTACT ASSEMBLY 1 B
16 10-14268 WASHER, Plain (contact assy.securing screw) 2 A
10-14268 WASHER, Plain (contact assy.securing screw) 1 B
17 10-35936-5 SCREW, W/Lockwasher 6 A
10-35936-5 SCREW, W/Lockwasher 5 B
18 10-171238 CAPACITOR, (Includes items 19 and 20)
19 10-171309 CONTACT, Pin (capacitor lead) 1
10-171309 CONTACT, Pin (cable assy.10-171338) 2 A
10-171309 CONTACT, Pin (lead assy.10-171354) 1 B
20 10-171310 SPRING, (capacitor lead) 1
10-171310 SPRING, (Cable assy.10-171338) 2 A
10-171310 SPRING, (Lead assy.10-171354) 1 B
21 10-171291 CAM, Ignition,8 lobe 1
22 10-92879-42 WASHER, Lock 1
23 10-90402-4 NUT, Hex 1
24 10-171338 CABLE ASSY., (Includes items 19 and 20) 1 A
25 10-171354 LEAD ASSY., (Includes items 19 and 20) 1 B
26 2-194 WASHER, Lock (lead to breaker screw) 2 A
2-194 WASHER, Lock (lead to breaker screw) 1 B
27 10-16476 SCREW, (Lead to breaker) 2 A
10-16476 SCREW, (Lead to breaker) 1 B
28 10-5752 CLIP, Cable 2 B
10-5752 CLIP, Cable 1 A
29 10-377231 CLIP, Cable 1 A
30 10-171339 FINGER ASSEMBLY 1
31 10-171232 INSULATOR, Distributor finger 1
32 10-3770006 ELECTRODE, Distributor finger 1
33 10-37661 SCREW, (Electrode securing) 1
34 10-92879-41 WASHER, Lock (finger assy.securing screw) 2
10-92879-41 WASHER, Lock (shield assy.securing screw) 2
35 10-35357 WASHER, Plain (finger assy.securing screw) 2
36 10-91423-8 SCREW, (Finger assy.securing) 2
37 10-377284 CARBON BRUSH AND SPRING ASSEMBLY 1
38 10-171317 BLOCK 1
39 10-50737 SPRING, Block 9
40 10-92879-42 WASHER, Lock (block securing screw) 2
41 10-171342 SCREW, (Block securing) 2
42 10-171308 BREATHER 2
43 10-171307 SHIELD 9
44 10-91423-5 SCREW, (Shield securing) 2
45 10-90788-17 KEY, Woodruff 1
46 10-171227 PLATE, Drive 1
47 10-171319 WASHER 1
48 10-52570 NUT, Self-locking 1

4-3



LYCOMING [10-720 PARTS CATALOG

VENDOR ACCESSORY
700 SERIES MAGNETO ASSEMBLY - BENDIX SCINTILLA

ary.
REF. PART DESCRIPTION PER MODEL
NUMBER 12345 ENG. USAGE
10-357011 PLATE, Identification 1
10-90501-4 SCREW, (Identification plate) 2
10-92278-1 SCREW, (Plugging) 1

Figure 24 - Bendix 700 Series Magneto
4-4



LYCOMING

10-720

IGNITION SYSTEM
1200 SERIES MAGNETO AND MAGNETO DRIVES

PARTS

CATALOG

QUANTITY PER ASSEMBLY

FIG. PART ON
STD. CYL. WIDE CYL.
REF| NUMBER DESCRIPTION ALLl “FlANGE FLANGE
&,
z 2R\ BEEANN NN NN
1 177438 GEAR ASSY., Magneto 2[ 2| 2| 2 21 2| |2
2 77436 SLEEVE, Magneto gear 2|21 2|2 2| 2 2
3 |77309 ~ BUSHING, Crankshaft idler gear 2| 2|22 2|2 |2
4  |LW-12136 CUSHION, Magneto drive 4| a| 4| a 4l 4 |4
5 62224 | GASKET, Magneto adapter (2] 2| 2| 2 22 |2
6 |Lw-12707 ADAPTER, Magneto 2{ 2| 2| 2 21 2| |2
7 73000 COUPLING, Magneto drive 2{ 2y 2|2 2 2 2
8 |Lw-12239 WASHER, 3/8 1D x 39/64 0D x 1/8
thick - 2} 2| 2 21 2] |2
9 |Lw-12681 GASKET, Magneto 2 2] 2| 2 2l |2
10 . |]LW-349320-4 | MAGNETO, S8LN-1209 IRIRIR RIEE
LW-349320-5* | MAGNETO, S8LN-1209 1
LW-349520-1D** [ MAGNETO, S8LN-1259 . 1 1
11 [Lw-349300-4 MAGNETO, S8LN-1208 15° retard IRIRIN 1) |1
LW-348500-10** | MAGNETO, S8LN-1258 15° retard 1 1
12 [75965 CLAMP, Magneto ) 4l 4| 4l a 4l 4| | 4
13 STD-475 WASHER, 5/16 lock internal teeth 414| 4|4 4] 4 4
14  [sTD-1410 NUT, 5/16-18 plain 4 al 4l a 4l 4| |4
15  [Lw-620570-4 _ |HARNESS ASSEMBLY, Ignition 11 1] 1 1 1
16 [Lw-620570-14** [HARNESS ASSEMBLY, Ignition 1 1
17 [STD-8 WASHER, 1/4 plain 6/ 6| 6] 6 6/ 6 |86
18 |STD-1874 SCREW, 1/4-20 x 7/8 long,fill.hd. w77 )i 7
19 {STD-2007** WASHER, 3/8 dia.seal 4 1 1
20 LW-13227* ADAPTER, Mag.pressurization )1 1
21 |[Lw-13226** NUT, 3/8-16 plain 1 1
22 |sTD-33** WASHER, 3/8 plain 1 1
23 |MS20822-4** ELBOW, 1/4 flared tube 2 2
24 |ANB25.4** TEE, 1/4 flared tube x 1/8 NPT 1 1
25  |LW-13697** VALVE ASSY., Relief ‘ , 1 1
26 |MS29512-04** | SEAL, 0il,5/64 dia.section x 23/64 ID 1 1

* %

- Electronic tachometer pick-up.
- Pressurized magneto and components.

NOTE

Individual spark plug leads may be
replaced by ordering either 620631-48,
620631-72 or 620631-78 replacement
leads. Lead length is indicated by the

part no. suffix.




LYCOMING 10-720 PARTS CATALOG

Figure 25 - 1200 Series Magneto and Magneto Drive
4-6



LYCOMING 10-720 PARTS

1200 SERIES MAGNETO ASSEMBLY - BENDIX SCINTILLA

VENDOR ACCESSORY

CATALOG

aTy.
REF. 2% PART DESCRIPTION PER MODEL
NO. NUMBER 12345 ENG. USAGE
10-349300-4 MAGNETO ASSY., SSLN-1208 P/N LW-349300-4 A
10-349320-4 MAGNETO ASSY., S8LN-1209 P/N LW-349320-4 B
10-349320-5 MAGNETO ASSY., S8LN-1209 P/N LW-349320-5 C
1 10-35937-24 SCREW, With locsz}sher (cover securing) 1
1A 10-180046-28 TUBING 1 A, C
2 10-92873-302 NUT, (Stud) 4
10-92873-302 NUT, (Retard,lead contact screw) 1 A, C
3 10-92879-43 WASHER, (Stud outside) 4
10-92879-43 WASHER, (Stud securing) 4
4 10-349393-1 COVER, Magneto 1 A
10-349393-2 COVER, Magneto 1 B
10-349393-3 COVER, Magneto 1 C
5 10-125996 BUSHING, (Retard lead securing screw) 1 A C
6 10-356937-12 SCREW, (Retard lead securing) 1 A, C
7 10-349269 LEAD, Retard 1 A C
8 10-16092 WASHER, (Retard lead securing) 1 A, C
9 10-35935-6 SCREW, (Capacitor securing) 2
10 10-349276 CAPACITOR 1
11 10-349263 PACKING, (Capacitor mounting) 1
12 10-349221 STUD, Double end (distributor block securing) 4
13 10-78655 WASHER, (Stud securing) 4
14 10-92815-37 RING, Retaining (gear axle) 1
15 10-349511 WASHER, (Gear axle) 1
16 10-50752 WASHER, Felt (gear axle) 1
17 10-349213 BLOCK, Distributor (8 cylinder) 1
18 10-50737 SPRING, Helical (distributor block) 8
19 10-163374 STRIP, Felt (distributor block) 1
20 10-349234 GEAR ASSEMBLY, Large (8 cylinder) 1
21 10-160844 BRUSH, Carbon 1
22 10-35936-7 SCREW, (Contact assy.securing) 4 A, C
10-35936-7 SCREW, (Contact assy.securing) 2 B
10-35936-7 SCREW, (Coil lead clamp) 1 B
22A 10-5752 CLIP, Cable 1 B
23 10-14268 WASHER, (Contact assy.securing screw) 2 A C
10-14268 WASHER, (Contact assy.securing screw) 1 B
24 10-382585 CONTACT ASSY., RH (Tungsten) 1
24 10-382584 CONTACT ASSY., LH (Tungsten) 1 A
24 10-349970 CONTACT ASSY., LH (Tachometer) 1 C
25 10-35936-10 SCREW, (Cam securing) 1
26 10-51354 WASHER, (Cam securing screw) 1
27 10-349293-1 CAM, (8 cylinder) 1
28 10-349326 STRIP, Fish paper 1
29 10-349219 WEDGE, (Coil) 2
30 10-349271 COIL, Magneto (high tension) 1
31 10-90751-19 PIN, Cotter 1
32A 10-163151 NUT, Castellated (drive shaft) 1
35 10-90788-5 KEY, Woodruff (drive shaft) 1
36 10-4093 WASHER, (Drive shaft nut) 1
42 10-92815-62 RING, Retaining (drive shaft end) 1
43 10-349328 WASHER, Flat (flange) 1
44 10-349249 WASHER, Bowed (flange) 1
45 10-349248 SLINGER, Oil 1
46 10-349652 SCREW, (Flange securing) 3
47 10-53397 WASHER, (Flange securing screw) 3
48A 10-349392-2 FLANGE, Short round (without stop pins) 1
50 10-353056 BEARING, (Magneto drive end) 1
51 10-349247 PLATE, (Bearing retaining) 1
52 10-349351-7 MAGNET, Rotating 1
53 10-349241 GEAR, Distributor (small) 1
54 10-157134 VENTILATOR 2
55 10-157135 PLUG, Timing 1

4-7



LYCOMING 10-720 PARTS

VENDOR ACCESSORY

1200 SERIES MAGNETO ASSEMBLY - BENDIX SCINTILLA

CATALOG

aTty.
REF. PART DESCRIPTION PER MODEL
NO. NUMBER 12345 ENG. USAGE
56 10-90500-8 SCREW, (Identification plage securing) 2
57 10-70616 PLATE, Identification 1
58 10-353060 BEARING, Roller 1
59 10-349394-7 HOUSING, Magneto 1
o
o ©
g___@ <
g_/@ <
(B ¥
2 .
@
<>
o _ T =
D) (2D 1)

N{"

9 28
32A
8 @

@@@@/@QW/
&

17
&

R

@@ d

55

4 J /

Figure 26 - Bendix 1200 Series Magneto
4-8



LYCOMING

10-720

PARTS

IGNITION SYSTEM
2200 SERIES MAGNETO AND MAGNETO DRIVES

CATALOG

FIG. PART ON STD CY?UANTVCI-II-Ji (.E’YELR AL
REF.[ NUMBER DESCRIPTION ALL| “ELANGE “ FLANGE

27 AEAC

\22ReO RSB NN

1 JLw-13643 |GEAR RETAINER, Magneta drive 1

2 |Lw-13641 CUSHION, Magneto drive 2

3 |Lw-12681 GASKET, Magneto ) 1 1

4 |Lw-385048-201* | MAGNETO, Ignition system 1|

5  |Lw-382920-51* MAGNETO, Ignition B ) ) 1|

6  |Lw-384800-127* | HARNESS, Ignition 1 N
4 [Lw-385148-201 |MAGNETO, Ignition system - 111 |
6 |LW-382620-51 ~ MAGNETO, Ignition - 1|

6  |LW-384800-107 | HARNESS, Ignition 11 1

7 |15965 _ . _|CLAMP, Magneto o } - 2

8 |sTD-475 | WASHER, 5/16 lock, internal_teeth N 2

9. ISTD-1410 . _ NUT, 5/16-18 plain B 2

10 JLW-14057 CLAMP, One wire for 1/4 in.screw - 1

11, [LW-14060 CLAMP, Two wire for_1/4 in.screw » - ]

12162285 . 1 CLAMP, Three wire for 1/4 in.screw . 1

13 73971 CLAMP, Four wire for 1/4 in.screw 1

14 LW- 320432 1 CLAMP, __5[5 wire for_]w/w4 in.screw | ) 1

15, {73050 CLAMP, Seven or eight wire for _

. B 1/4 in.screw ) - B 3

16 [MS21919-G12  [CLAMP, Seven or eight wire for ~ B

. o no. 10 screw o ) 4

17 172815 TWIST, Bracket ~ 200ttt ebrren
18 |76734. ... ZIP STRAP . SR - L |22

19 |LW-14150 SPIRAL TUBING (inches) | | 176

20 [STD-692 ___ISCREW, No.10-32 B 2

21 [STD-670  _ [NUT, 10-32 self-locking - 12 :

22 _|STD-1874 SCREW, 1/4-20 o 17

23 |sTD-8 WASHER, 1/4_plain — B I . 17

24 |STD-696 WASHER, 1/4 thin_ . 3 un ~
25 |LW-320476-1 CLAMP, Five wire for 1/4 screw 1|

26 |STD-2007* IWASHER, 3/8 dia.seal 1 [ 1 L 11 1

27 . 1LW-13227* | ADAPTER, Magneto pressurization N ~ 1|

28 1LW-13226 NUT, 3/8-16 plain_ . - i

29 iSTD-33*  {WASHER, 3/8 plain 1

30 |MS20822-4* ELBOW, 1/4 flared tube,1/8 NPT,90° 1

31 |ANB16-4* NIPPLE, 1/4 flared tube,1/8 NPT 1

32 |Lw-14443* | VALVE ASSEMBLY, Relief - - 1

33 |MS29512-04* | SEAL, 0il,23/32 dia.section x 11/32 1D B B 1

34 |Lw-382698 KIT, Magneto ground terminal ) 2

35 |LW-382813** KIT, Magneto retard terminal 1

36 JLW-157208 | KIT, Magneto retard terminal i 1

* - Pressurized magneto and components.

* - Retard terminal kit for pressurized mags.

_NOTE

‘lndlwdual spark plug leads may be
replaced by ordering either 620632- 48,
620631-72 or 620631-78 replacement_ _

leads. Lead length is indicated by the

part no. suffix.




LYCOMING 10-720 PARTS CATALOG

Figure 27 - 2200 Series Magneto and Drive
4-10



LYCOMING 10-720 PARTS CATALOG
IGNITION SYSTEM
SPARK PLUGS
Fle | PART ON [ QUANTITY PER ASSEMBLY
REF.| NUMBER DESCRIPTION ALL| STB.EIL e |
&
- \ RReeANBEEAAN NN
1 [1182.Ke* SPARK PLUG, Champion RHB-36W 1 el T 16[16
1182WE** SPARK PLUG, Champion RHB-37E 1616 16| [16[16 T
__|1182:p5 SPARK PLUG, AC H5R-93 16|
1182:M3 SPARK PLUG, Champion RHM-38P | | s} | | | IRERE
_|1182-D4 SPARK PLUG, Champion RHM-38E 16]16]16

current praduction_only, this list does

not include additional spark plugs that

are_approved for use in these engines.

See latest edition of Avco Lycoming Ser-

vice Instruction No. 1042 for complete

listing_of all approved spark plugs.

* - Long reach iridium.

** . Long reach, all weather, massive electrode.

Figure 28
4-11







LYCOMING

10-720

PARTS

ELECTRICAL COMPONENTS
GENERATORS, ALTERNATORS, REGULATORS, RELAYS AND BELTS

CATALOG

on [ AT T AR
REF., NUMBER DESCRIPTION ALL FLANGE “ FLANGE "
29 A%
\ 2222 RN ML
1 172895 GENERATOR, 24 volt,50 amp (1105055) 1
2 74880 ALTERNATOR ASSY., 12 voit,70 amp 1
174319 B ALTERNATOR, 12 volt,70 amp
I . 110717) 1
{74863 | PULLEY, Alternator,3.25:1 ratio 1M )
.}74878 _FAN AND BAFFLE ASSY., Alternator bt v brtrirtrtil )
|75220 ALTERNATOR ASSY., 24 volt,50 amp L I O O O T I T
474816 | ALTERNATOR, 24 volt1,50 amp
N IR _].....{1100718) . L1 |
...}74863 PULLEY, Alternator,3.25:1 ratio 1 1. -
174878 | FAN AND BAFFLE ASSY., Alternator 1 )
|tw-1a319% ALTERNATOR, 24 volt,50 amp ‘ 1 )
N (ALT-8421) B 0L 1) 1 0 O T T I O
LW-14361 ALTERNATOR ASSY., 24 voit,50 amp 1 | i
JLW-14321 | ALTERNATOR. 24 volt,50 amp ; -
- e __(ALT-8421) ) . 11
_____ LW-13347 _ PULLEY, Alternator,11MM 1 By
| LW-10979 ALTERNATOR ASSY., 24 voit,100 amp 1 1 1] 1 N
LW-10544 ALTERNATOR, 24 voit,100 amp . . 0 N S I
. _{ALV-6403LS) IR |1 .
_.\18421 ALTERNATOR PULLEY, Dual belt,
3.25:1_ratio 1 1 L i
L EW-14324% ALTERNATOR, 24 volt,70 _amp i} -
. (ALU-8421) . . 1 1 1.1 .
LW-10967 ALTERNATOR ASSY..24 volt,100 amp, ]
R | 3.25:1 ratio | L ~
LW-10966 ALTERNATOR, 24 volt,100 amp. ]
______ (ALV-8402-L) 1 N -
___|78821 ALTERNATOR PULLEY, Dual belt, 1 N )
N 3.25:1 ratio N o]
3 1726986 'REGULATOR, Voltage (1119656) 1
174292 | REGULATOR, Voltage (9000591) 1
. |w-10179 | REGULATOR, Voltage (VSF-7403) il 11 N 1T111LL T L
4171349 RELAY, 24 volt,one required per pair ) RN
,,,,,, of engines un _ - -
_...\74804 RELAY, Overvoltage,24 volt (1115832) 1]
....)78060__ . ... ]RELAY, Overvoltage,24 volt (X-17620) IRIRIRIN 117 1
5 76026 BELT, 3.25:1 alternator drive iy 11 1 B
72000 BELT, 2.50:1 generator drive 1
.| 74978** | BELT, Generator drive (two matched i 1
ot | bedES) o 1|1 - -
e WWC10971 I BELT, 3.25:1 alternator drive (two ) 1. b .
b | _matched belts) . L] T L . _
ooollw-13348 BELT, Alternator and spray pump drive 0 i
,,,,,,, 74519 _ | BELT, Alternator drive,3.25:1,idler B
e | .pulley adjustment 1. 1.
* . Externally grounded alternator.
** _ For Lear-Siegler 24V-90Amp 3.1:1.
NOTE

See fatest edition of Avco Lycoming Service Instruction No. 1154 for complete listing
of FAA approved starters, generators, alternators, regulators and relays.

5-1




LYCOMING 10-720 PARTS CATALOG

,, prestal Z2 T /
A < &(
&\,Luuwa1©

Figure 29 - Generators, Alternators, Regulators, etc.
5-2



LYCOMING

10-720

VENDOR ACCESSORY
ALTERNATOR ASSEMBLY - PRESTOLITE

PARTS

CATALOG

ary.
REF. 51 PART DESCRIPTION PER MODEL
NO. NUMBER 12345 ENG. USAGE
ALV-6403LS ALTERNATOR ASSY., 24V-100Amp,P/N LW-10979 A
ALV-8402L ALTERNATOR ASSY., 24V-100Amp,P/N LW-10967 B
1 ALV-2026A ROTOR ASSEMBLY 1
2 ALV-10128 BRUSH SET 1
3 ALV-10228 SLIP RING END HEAD ASSEMBLY 1
4 X-4087 SLIP RING END BEARING 1
5 ALB-2003A DRIVE END HEAD ASSEMBLY 1
6 X-4086 DRIVE END BEARING 1
7 ALV-2008A STATOR ASSEMBLY 1
8 ALV-1015 BRUSH HOLDER AND BRACKET ASSEMBLY 1
9 AMA-19S BRUSH SPRING SET 1
10 ALV-1004 POS.RECTIFIER AND PLATE ASSEMBLY 1
11 ALV-1004A NEG.RECTIFIER AND PLATE ASSEMBLY 1
12 ALV-1031 VENT.COVER ASSEMBLY 1 B
13 GIT-47 SLIP RING END BEARING COVER 1
14 GR-32 SLIP RING END RETAINER 1
16 90-2040 TERMINAL STUD PACKAGE 1
17 MES-98S LOCK TAB PACKAGE 1
18 90-818 EYELET PACKAGE 1
19 ALB-20AS THRU BOLT PACKAGE 1
20 XA-T44AB BEARING O-RING SEAL 1
21 90-33 NUT AND WASHER PACKAGE 1
22 ALB-21 ROTOR SHAFT SPACER 1
23 PU-1609A VENT FAN 1
24 VSF-7403S REGULATOR 1

5-3



LYCOMING 10-720 PARTS CATALOG

22 23 2|

Figure 30 - Alternator ALV-6403LS, ALV-8402-L
5-4



LYCOMING

10-720

VENDOR ACCESSORY
ALTERNATOR ASSEMBLY - PRESTOLITE

PARTS

CATALOG

QTy.
REF. 31 PART DESCRIPTION PER MODEL
NO. NUMBER 12345 ENG. USAGE
ALT-8404 ALTERNATOR ASSY., 24V-50Amp,P/N LW-14319 A
ALT-8404LS ALTERNATOR ASSY., 24V-50Amp,P/N LW-14361 B
1 90-2397* ROTOR ASSEMBLY; 1
3 ALU-1045BS** BRUSH HOLDER AND SPRING ASSEMBLY 1
4 90-2397 * SLIP RING END HEAD ASSEMBLY 1
5 90-2014* SLIP RING END BEARING AND SEAL PKG. 1
6 ALE-1003K DRIVE END HEAD ASSEMBLY 1
7 X-3416 DRIVE END BEARING 1
8 ALE-2008AA STATOR ASSEMBLY 1
9 ALE-1054A POS.RECTIFIER AND PLATE ASSEMBLY 1
10 XA-944J8 NEG.RECTIFIER (Pkg.of 3) 1
11 90-2030 TERMINAL STUD PACKAGE 1
12 GR-32 DRIVE END RETAINER 1
13 ALA-20GS THRU STUD PACKAGE 1
14 90-818 EYELET PACKAGE 1
15 ALU-1062A SLIP RING END COVER 1
16 90-33 NUT AND WASHER PACKAGE 1
17 ALD-21 ROTOR SHAFT SPACER 1
18 90-2241 VENT FAN (2 piece) 1
19 PU-672A DRIVE PULLEY 1 A

* - S.R.E. Head & Rotor Pkg. Complete package must be used at time of first repair.
Individual components may be replaced thereafter.

** . ALE-1013AS Captive Brush & Spring Set also individually available for units

already having this design. Earlier units must replace the Complete Brush Holder
Assy. If Brushes or Springs are required.

* - Bearing & Seal Pkg. also included with Rotor & Slip Ring End Head Assy.

* - Contents of S.R.E. Head & Rotor Pkg.

S.R.E. Head & Rotor Pkg.

Bearing Pkg.

Head Assy.,S.R.E.

Rotor

90-2397 90-2398
90-2014 90-2014
ALK-1132AS8-1 ALE-1142AAS-1
ALU-2128S-1 ALU-21388-1

5-5



LYCOMING 10-720 PARTS CATALOG

Figure 31 - Alternator ALT-8404, ALT-8404LS
5-6



LYCOMING

10-720

VENDOR ACCESSORY
ALTERNATOR ASSEMBLY - PRESTOLITE

PARTS

CATALOG

ary.
REE. PART DESCRIPTION PER MODEL
nO. 32 NUMBER 12345 ENG. USAGE
ALU-8421 ALTERNATOR ASSY., 24V-70Amp P/N LW-14324
1 ALU-21288-1 ROTOR ASSEMBLY 1
2 ALE-1013AS BRUSH SET 1
3 ALU-1045BS BRUSH HOLDER AND SPRING ASSEMBLY 1
4 ALK-1132AS-1  SLIP RING END HEAD ASSEMBLY 1
5 90.2014* SLIP RING END BEARING AND SEAL PACKAGE 1
6 ALE-1003K DRIVE END HEAD ASSEMBLY 1
7 X-3416 DRIVE END BEARING 1
8 ALE-2008AB STATOR ASSEMBLY 1
9 ALE-1054A POSITIVE RECTIFIER AND PLATE ASSEMBLY 1
10 XA-944JS NEGATIVE RECTIFIER PACKAGE 1
11 90-2030 TERMINAL STUD PACKAGE 1
12 ALU-1062A SLIP RING END COVER 1
13 GR-32 DRIVE END RETAINER 1
14 ALA-20GS THRU BOLT PACKAGE 1
15 90-818 EYELET PACKAGE 1
16 90-33 NUT AND WASHER PACKAGE 1
17 ALD-21 ROTOR SHAFT SPACER 1
18 90.2241 VENT FAN (2 piece) 1
19 PU-672A DRIVE PULLEY 1
20 VSF-7403S REGULATOR 1

5-7



LYCOMING 10-720 PARTS CATALOG

’Il 5 X

fi OI
 lniginnle g

{

Figure 32 - Alternator ALU-8421
5-8



LYCOMING 10-720 PARTS

VENDOR ACCESSORY
ALTERNATOR ASSEMBLY - DELCO-REMY

CATALOG

aTy.
REF. 33 PART DESCRIPTION PER MODEL
NO. NUMBER 12345 ENG. USAGE
1100717 ALTERNATOR ASSY., 12V-70Amp,P/N 74880 A
1100718 ALTERNATOR ASSY., 12V-50Amp,P/N 74816 B
1 1964858* FRAME, Slip ring end and heat sink assembly 1
2 1964512 ROTOR ASSEMBLY 1 A
1964221 ROTOR ASSEMBLY 1 B
3 1961531 ** STATOR ASSEMBLY 1 A
1959531 STATOR ASSEMBLY 1 B
4 1959917 FRAME, Drive end 1 .
6 1964354 DIODE 1
7 1964353 DIODE 1
8 1965276 BRUSH HOLDER AND BRUSH ASSEMBLY 1
10 1964117 SPRING, Brush 1
11 7451326 BEARING, Slip ring end 1
12 905920 BEARING, Drive end 1
14 1959832 TERMINAL PACKAGE, Battery 1
15 1959833 TERMINAL PACKAGE, Ground 1
17 1959834 TERMINAL PACKAGE, Diode junction 1
18 1963213 BEARING RETAINER ASSEMBLY 1
20 1953211 COLLAR, Inside 1
25 9419392 LOCKWASHER, Capacitor terminal screw 1
26 9419392 LOCKWASHER, Diode junction terminal 1
27 1941978 LOCKWASHER, Shaft nut,drive end 1
28 9418854 NUT, Diode junction terminal 1
29 1915172 NUT, Shaft,drive end 1
30 1961526 SCREW, Ball Bearing retainer attaching 1
31 1961530 SCREW, Brush holder attaching 1
32 9418855 SCREW, Capacitor terminal 1
1959523 WASHER, Insulating capacitor screw 1
33 815540 WASHER, Plain,capacitor term.screw 1
9419392 WASHER, Brush holder attaching screw 1
34 1961521 BOLT, Thru,2-1/8 in.long 1
34 1961522 BOLT, Thru,3-13/32 in.long 1
35 1959455 CAPACITOR 1
36 1959532 CLIP, Stator lead terminal 1
1952241 COLLECTOR AND SPRING ASSY., Drive end 1
39 1959790 RETAINER AND FELT, Slip ring end 1
1952244 RING, Collector,drive end 1
1961523 SPACER, Drive end 1
40 1960750 SPRING CAPACITOR RETAINING 1

* - Includes figure reference numbers 1-6-7-11-17-26-28-39-40.

** _ Includes figure reference number 36.

NOTE

All parts not figure referenced are not available for service.

5-9



LYCOMING 10-720 PARTS CATALOG

| ]
P " 3

N T g

Figure 33 - Alternator 1100717
5-10



LYCOMING 10-720 PARTS

VENDOR ACCESSORY
GENERATOR ASSEMBLY - DELCO-REMY

CATALOG

aTy.
REF. 34 PART DESCRIPTION PER MODEL
NO. NUMBER 12345 ENG. USAGE
1105055 GENERATOR ASSEMBLY, P/N 72695,24V-50Amp
1 1952240 ARMATURE 1
2 1952237 FIELD COIL, Right hand 1
3 1952238 FIELD COIL, Left hand 1
4 1952232 FRAME, Commutator end 1
5 1945101 FRAME, Drive end ; 1
6 900529 BALL BEARING OR BRUSH, Commutator end 1
7 900529 BALL BEARING, Drive end 1
9 1906931 BRUSH 2
10 1908829 SPRING, Brush 2
11 1944373 ARM, Brush 2
13 1908843 PULLEY 1
16 1952245 PLATE, Bearing retainer drive end 1
19 1858749 TERMINAL STUD 1
20 1886685 THRU BOLT 2
21 1918004 SHOE, Pole 2
22 1962896 BAND, Cover 1
23 1962276 LOCKWASHER, Ball brg.retainer plate screw 3
24 1914816 LOCKWASHER, Brush lead attaching screw 2
28 1914579 LOCKWASHER, Terminal stud 4
29 9421424 LOCKWASHER, Thru bolt 2
453433 NUT, Cover band attaching 1
31 1935548 NUT, Shaft drive end 1
32 121743 NUT, Terminal stud 4
33 5017850 SCREW, Ball bearing retainer plate,comm.end 3
34 453460 SCREW, Brush lead attaching 2
132923 SCREW, Cover band attaching 1
37 1914570 SCREW, Pole shoe 2
39 1857412 WASHER, Brush arm space 2
1838472 WASHER, Space,inside - drive end 2
42 1858753 WASHER, Terminal stud,insulation 2
43 826319 WASHER, Terminal stud,plain 2
BUSHING, Insulation,terminal (inside)* 1
1929959 CLAMP, Bearing retainer 1
44 1914198 COLLAR, Space,outside drive end 1
1952241 COLLECTOR, Spring drive end 1
1952244 COLLECTOR, Ring drive end 1
52 200362 TERMINAL CLIP TO BRUSH 1
53 124545 KEY, Woodruff,drive end 1

* . Included with P/N 1858749.

—— AR

NOTE 1

All parts not preceded by a figure reference number, are not illustrated.

5-11



CATALOG

PARTS

10-720

LYCOMING

e €I

€S b 6 L 9l

6¢

_NMNN.V

-

=
co
nw/mm

[4

Delco -Remy

Figure 34 - Generator Assembly -

5-12



LYCOMING

10-720

ELECTRICAL COMPONENTS

PARTS

CATALOG

ALTERNATOR MOUNTING AND ATTACHING PARTS, LINK ADJUSTING

FIG. PART ON - CY?UANTV\:;\E( :YELR ASSEMBLY
REF.| NUMBER DESCRIPTION ALL| £ ANGE ﬂ FLANGE
35 AEAO
\ 2R BERRAN
1 JLw-14291* | BRACKET, Crankcase support 1L 1
2 |[Lw-13039*+ | BRACKET, Alternator i1 1 REIEEE -
~|7a324* | BRACKET, Alternator 1 1T 11T B -
3 [73383 LOCKPLATE, 5/16 bolt,1.00 spacing IEINEIEE R 1
4 |sTD-1838+  |BOLT, 5/16-18 x 15/16 longhex.nd. 2[2]2 12 T2
STD-2156* BOLT, 5/16-18 x 1-5/32 long,hex.hd. 1 I 2
~ |STD-1926%* | BOLT, 5/16-18 x 43/64 long,hex.hd. 20 1 -
5 |sTD-35* | WASHER, 5/16 plain 1 1 h
6 STD-475* i WASHER 5/16 Iockmternal teeth 1
71...I1STD-1838* | BOLT, 5/16 18 x 15/16 Iong hex. hd ‘ 1
8 175380 LINK, Al‘t‘ernatoru gij‘ustm_g o IR |
743251 LINK, Alternator adjusting B 1
9 |sTD-35 WASHER, Plain N 11111 1 1
10 _ISTD- 1817 BOLT, 5/16 18 x 3/4 |0ng hex.hd. ) 1
. drilled. ... ... . ~ 1111 1 1
1. |sTD1727 WASHER, Plain RIRIN 1 1
12 |sTD-1817 BOLT, 5/16-18 x 3/4 long,hex.hd., ) B
driled - 1111 1| 1
13 | LW-14720 | STRUT, Alternator support B ] 1 1
.....|74323 | STRUT, Alternator support 11 1
14 |STD-1817 BOLT, 5/16-18 x 3/4 long,hex.hd., i1 I
o - drilled _‘ IRIRINIE 1 1
15, ISTDB-33% . . WASHER 3/8_plain ]
16 |ANG-321 | BOLT, 3/8-24 x 3-21/64 long,hex.hd.,
L - drllled end o N |1 B B
17. |sTD-33t | WASHER, 3/8 plain _Jun
18 |STD-872t | NUT. 3/8-24 slotted 11 -
19  |STD-713t PIN, Cotter A B
20 |76534t SHIM, 1-1/8 0D x 13/32 1D x .005 | | A
- ~ thick un ~
21  |ANG-14 | BOLT, 3/8-24 x 1-37/64 long,hex.hd.,
1 | drilled head RIRIRIN 1 1
22 |sTD-690 | WASHER, 13/16 0D x 25/64 1D x B
ok )18 thitk un funjunjunj un un '
23 [STD-872 | NUT, 3/8-24 slotted 111 1 1 )
24 |STD-713 PIN, Cotter 3/64 dia.x 3/4 long i 1) 1 1 1
25 76534 SHIM, 1-1/8 0D x 13/32 tD x .005 B )
I thick | Junfunjunjun | qun| | un
26 |STD-690 WASHER, 13/16 0D x 25/64 ID x
] 1/16_thick unjunfun|un un Jun -
271 |sto-8712 NUT, 3/8-24 slotted - i1 11 1 1
28 _ |sTD-713 PIN, Cotter,3/64 dia.x 3/4 long 111 1 1 )
29 | ANG-16 BOLT, 3/8-24 x 1-53/64 long,
hex hd., drilled end 1111 1 1 _
* - LW-14291 crankcase support bracket and attaching parts.
** . 74324 alternator bracket and attaching bolts.
+ - LW-13039 alternator bracket and attaching bolts,
T - For 12V-70Amp. alternator.

5-13



LYCOMING 10-720 PARTS CATALOG

Figure 35 - Alternator Mounting Link Adjusting
5-14



LYCOMING 10-720 PARTS CATALOG

ELECTRICAL COMPONENTS
ALTERNATOR MOUNTING AND ATTACHING PARTS IDLER PULLEY ADJUSTING

on [ QO PR ASSENBLY
REF. NUMBER DESCRIPTION ALl Soeee | ke |
56 %R\ RN N
1 |77756* BRACKET, Alternator 1
2 LW-14141+ BRACKET, Alternator, front 11 1 TR -
3 |LW-14142+ BRACKET, Alternator,rear 11 1 i 11t irr
4 73383 LOCKPLATE, 5/16 bolt x 1.00 spacing 2| 2 2 20204 || 1L
5__|STD-1838 |BOLT, 5/16-18 x 15/16 long,hex.hd. 4]/ 4 4 4l 4| 4 N
6 17757* BRACKET, Alternator belt adjusting 1 B
7 LW-11147+ BRACKET, Alternator belt adjusting 11 1 "1
8 |STD-1727 WASHER, Plain,3/4 0D x 11/32 1D x | | | e -
1/8 thick 11 1 iy 1| B
9 LW-14637** SHIM, 13/16 0D x 11/32 ID x .005
thiCk .................. un un un un un un
10 LW-14649** SHIM, 13/16 0D x 11/32 1D x .010
thick unfun| fun unjunjun B
11 STD-1889 BOLT, 5/16-18 x 1-7/32 long,hex.hd.,
. e dritled 111 1 HRIR -
12 78639* PULLEY AND SHAFT ASSY.,
. Alternator belt adjusting 1
13 |78614* PULLEY, Alternator belt adjusting 1 B
14 |78629* BALL BEARING, Alternator idler 1
R pulley 1
15 MS16625-1125* RING, Internal retaining,1-1/8 dia. 2 B
16 |78617* IDLER SHAFT, Alternator belt | f 1 | | [ L 1 1 VL Lttt 1l 11
adiostig T 1
17 76768 LOCKWASHER, Alternator idler |
pulley bearing 1
18 . ]76769* LOCKNUT, Alternator idler pulley e
- bearing 1
12 LW-10578+ PULLEY AND SHAFT ASSY., -
. Alternator dual belt adjusting 11 1 1] 11 | |
13 76420+ PULLEY, Alternator idler (dual) 11 1 1 1 101
14 178629+ BALL BEARING, Double row -
alternator idler pulley 11 1 1 MM 11 3
15 MS16625-1125+ RING, Internal retaining 1-1/8 dia. 2] 2 2 2
16 LW-10576+ SHAFT, Alternator dual belt
pulley 11 1 1 "Hi
17 76768+ LOCKWASHER, Alternator idler
pulley bearing 111 1 11
18 [76769+ LOCKNUT, Aiternator idler L L 1 b1t bbbt 1011, 11 L
. pulley bearing 11 1 11 141
19 STD-669 WASHER, 33/64 ID x 1.00 0D x 1/8
thick 11 1 1 1y
20__|STD-676 NUT, 1/2-20 self-locking,39/64 thick 1 1 1 1 11
21 STD-1727 WASHER, Plain,3/400 x 1132 1D x__ | |ttt b1ttt bbbt te vt b1t
. 1/8. thick 111 1 i1
22 LW-14637** SHIM, 13/16 0D x 11/32 1D x_.005
o thick unjun| |un unjunfun] [ LT LT 'J
23 |STD-1889 BOLT, 5/16-18 x 1-7/32 long,hex.hd., ]
drile¢ 11 1 11 11
24 LW-10952** SHIM, 13/16 0D x 13/32 ID x .005
thick unf
25 ANB-12* BOLT, 3/8-24 x 1-21/64 long,hex.hd.,
drilled end 1

5-15




LYCOMING

10-720

PARTS CATALOG

ELECTRICAL COMPONENTS
ALTERNATOR MOUNTING AND ATTACHING PARTS IDLER PULLEY ADJUSTING

QUANTITY PER ASSEMBLY

FIG. PART ON ’
STD. CYL, WIDE CYL.

REF.| NUMBER DESCRIPTION ALL| F ANGE n FLANGE "

TR\ BERB AN AN

26 [STD-690* WASHER, 1316 0D x 25/64 D x | [ | | | [ I | 1 _

1/16_thick un

27 _|sTD-872* NUT, 3/8-24 slotted 1

28 |sTD-713* PIN, Cotter,3/32 dia.x_3/4 long 1 i

29  |76534* SHIM, 1-1/8 0D x 13/32 ID x .005

thick [ L1 fun -

30 |ANG-16* BOLT, 3/8-24 x 1-53/64 long,hex.hd., N 1 )

- drilled end o 1 N

31  |STD-690* WASHER, 13/16 OD x 25/64 ID x B T B

, . 1/16 thick ‘ IEEEN un

32 |sTD-872* | NUT. 3/8-24 slotted 1

33 .|STD-713* | PIN, Cotter, 3/32 dia.x 3/4 long o i

34 . )LW-10970+ | STRUT, Alternator support 1 1 1 1| 11

35 . |STD-1817+ BOLT, 5/16-18 x_3/4 long.hex.hd., _
) drilled 1.1 1 1.1 .

36 JLW-14650+ [ SHIM, 7/8 0D x 15/32 1D _x .005 . ~ 1

thick unjun| jun| | junjunf 1 _
37 |AN7-18+ BOLT, 7/16-20 UNF-3A x 1-19/32 B 11
N long, drilled end 11 1 11 N
lsTD-632+ WASHER, 7/16 plain Junfun]| Jua{ | lunjun| 1]

319 |AN-310-7+ NUT, 7/16-20 plain slotted 2t2] T2] | |2]2|2 B
STD-761+ PIN, Cotter,3/32_dia.x_1.00 long 2121 (2] | 12{2]2 i _
76421+ ALTERNATOR, Pulley dual belt e ] 3 B

) . 3.25:1 ratio ) 1 111

42 | AN7-12+_ | BOLT.7/16-20 UNF-3Ax 111/32 IR NN

. ). long drilled end. 1 N1 -

* - Parts applicable to 78639 pulley and shaft assembly only.

** _ Shim as reguired for belt alignment with LW-14637, LW-14649 and LW-10952 between
crankcase idler adjustment bracket and between alternator and alternator bracket.

+ - Parts applicable to LW-10578 pulley and shaft asse

e
7Lsi— !

Figure 36

mbly only.
. \\_}‘;‘ﬁ\\i gg\

\ 777‘:, o NI

_ -

5-16

By
e
- [

6|5|3|4l57]
\\(;1

g
s




LYCOMING 10-720 PARTS CATALOG

ELECTRICAL COMPONENTS
ALTERNATOR MOUNTING AND ATTACHING PARTS, WITH YORK FREON COMPRESSOR

FIG. PART ON STD. CYSUANT\AIII-I[: (E)YELR Y
REF, NUMBER DESCRIPTION AL Fhmee || "oRe
EAC
i \ 2RO\ SRS
1 |Lw-13434  |BRACKET, Alternator ‘ 1
2 |STD-33 WASHER, 3/8 plain 1a
3 ___|STD-678 WASHER, Lock internal teeth 4
4  ISTD-596 NUT, 3/8-24 plain 4
5 LW-13435 SUPPORT, Alternator bracket 1
6 LW-12237 BRACKET ASSY.. Alternator belt
...... . adjusting 1
7 |sTD-1373 INSERT, 5/16-18 x 15/32 long,Heli-Coil 1
8 |sTD-1727 WASHER, Plain,3/4 0D x 11/32 1D x IR ERREE T
1/8 thick 2 ' -
9 LW-14637 SHIM, 13/16 0D x 11/32 1D x .005
thick 1| e [ -
10 |LW-14649 SHIM, 13/16 0D x 11/32 ID x .010 1
thiCk .............. un
1 STD-2120 BOLT, 5/16-18 x 1-5/16 long,drilled hd. 2| i
12 [1w-12235 PULLEY AND SHAFT ASSY. 1
Alternator_belt adjusting 1 B
13 LW-12233 PULLEY, Alternator belt adjusting B
11MM 1 1
14 |78629 'BALL BEARING, Alternator idler B N
pulley LU N 5 A ) A O O I O O
15 MS16625-1125 RING, Internal retaining,1-1/8dia. | | | L. L1211t 1PVt tLLT1TV 1T
16 __|78617 IDLER SHAFT, Alternator_adjusting 1 1
17 LW-11635 SHIELD, Alternator idler pulley
bearing 1
18176768 LOCKWASHER, Alternator idler |
pulley bearing 1
19 76769 LOCKNUT, Alternator_idler pulley
_ bearing 1
20 1Lw-12788 BRACE, Alternator belt adjusting
‘bracket 1
22 |STD-676 NUT, 1/2-20 self-locking,39/64 thick 1
23 LW-12232 _|sSHIM, 9/16 0D x 9/32 ID x .005
thick wf [V
24 |STD-8 WASHER, 1/4 plain bl bttt v ittt
25 |STD-2084 BOLT, 1/4-20 x 1-3/4 long,hex.hd. nw ittt eterr vt
26___|STD-1685 NUT, 1/4-20 self-locking 1
21 LW-10952 SHIM, 13/16 0D x 13/32 1D x .005
thick un
28_ 176534 SHIM, 1-1/8 0D x 13/32 ID x .005 1
thick un _w
29 |ANS6-12 BOLT, 3/8-24 x 1-21/64 longdrilled 3
end 1
30_. |ANG-17 BOLT, 3/8-24 x 1-61/64 longdrilled ¢ | | L 0 1V L b L L bbb bt b1
end 1
K] STD-690 WASHER, 13/16 0D x 25/64 1D x N Ll
116 thick L un |
32 |sTD-872 NUT, 3/8-24 slotted 2 )
33 |8TD-713 PIN, Cotter,3/32 dia.x 3/4 long 2 B

5-17



LYCOMING 10-720 PARTS CATALOG

Figure 37 - Alternator Mounting Freon Compressor
5-18



LYCOMING 10-720 PARTS CATALOG

ELECTRICAL COMPONENTS
GENERATOR MOUNTING AND ATTACHING PARTS

fic PART o | ___QUANTITY PER ASSEMBLY
REF. NUMBER DESCRIPTION ALl Shwee || RS |
> \ 22N BERANN NN NN
1 70419 BRACKET, Generator l 2 2
2 |sTD-1926 BOLT, 5/16-18 x 43/64 long,hex.hd. 4 4
3 |73383 LOCKPLATE, 5/16 bolt x 1.00 spacing 2 2 )
4 76028 LINK, Generator adjusting 1 1
5 STD-35 WASHER, 5/16 plain 1 1
6 STD-1817 BOLT, 5/16-18 x 3/4 long,hex.hd.,
dr.hd. 1 1
7 |STD-1851 BOLT, 5/16-18 x 1-5/32 long,dr.end 2 2
8 ]S1D-35 WASHER, 5/16 plain un} |un o
9 _|STD-1420 NUT, 5/16-18 siotted 2 2
10 {STD-68 PIN, Cotter 2| 12
11 STD-1727 WASHER, Plain,3/4 0D x 11/32 1D x
1/8 thick 1 1
12__|sTD-1817 BOLT, 5/16-18 x 3/4 longhexhd.. | | [ | LT 1 UL T TTIT LTI LU
dr.hd 1 1

Figure 38
5-19




LYCOMING 10-720 PARTS CATALOG

ELECTRICAL COMPONENTS
STARTER MOTOR AND ATTACHING PARTS

FIG. PART ON — CYI_QUANTV‘:ITD: CPYELR ASSEMBLY
REF.| NUMBER DESCRIPTION ALL FLANGE FLANGE
<>
. R ANEEZZANANRANRNY
1 122719 | STARTER, 12 volt 3:1 internal reduction |
N V (1113471} , 1| | |
71879. ... . . |STARTER, 24 volt 3.38:1 internal | -
o | _reduction (MHJ-4004) . !
LW-12787% | STARTER, 24 volt 3.38:1 internal ) B I Y
. reduction (MHJ-4005) . 1l -
LW-12085 .| SWITCH,_ Magnetic,24 volt (SAZ-4401C-1) ERIRIRIRIE IR
LJSTD:35. WASHER, 5/16 plain |4
STD-475 .| WASHER, 5/16 lock,internal teeth | 4|
STD-1410. ... | NUT, 5/16 plain R .

* - For use with York Freon Compressor.

NA\¢

7

T
LR

Figure 39
5-20




LYCOMING

10-720

VENDOR ACCESSORY
STARTING MOTOR - PRESTOLITE

PARTS

CATALOG

aTy.
REF. o PART DESCRIPTION PER MODEL
ND. NUMBER 12345 : ENG. USAGE

MHJ-4004 STARTING MOTOR ASSY., 24 Volt,P/N 77879

MHJ-4005 STARTING MOTOR ASSY., 24 VoltP/N LW-12787
1 MHJ-3151 ARMATURE , 1
2 MDZ-2012CS BRUSH SET ! 1
3 MEX-3031 FRAME AND FIELD ASSEMBLY 1
4 MDL-1002 COMMUTATOR END HEAD ASSEMBLY 1
5 PS-1455 PINION HOUSING 1
6 MHJ-36 DRIVE END BEARING 1
7 EBB-124A BENDIX DRIVE 1
8 90-2139 BENDIX PIN PACKAGE 1
9 MDL-164GS BRUSH PLATE ASSEMBLY 1
10 MZ-19S BRUSH SPRING SET 1
11 90-842 TERMINAL STUD PACKAGE 1
13 GJ-208 THRU BOLT PACKAGE 1
14 90-2232 THRUST WASHER PACKAGE 1
15 MZ-396 GEAR 1
16 MHJ-1045 GEAR HOUSING ASSEMBLY 1
17 XA-997 NEEDLE BEARING, 1/2 ID 1

XA-998 NEEDLE BEARING, 13/16 ID 1
18 MZ-393 RETAINER PLATE 1
19 MHJ-44 BENDIX DRIVE SHAFT 1

5-21



CATALOG

PARTS

10-720

LYCOMING

Figure 40 - Starting Motor - Prestolite

5-22



LYCOMING 10-720

VENDOR ACCESSORY
STARTING MOTOR ASSEMBLY - DELCO-REMY

PARTS

CATALOG

aTy.
REF. PART DESCRIPTION PER MODEL
NO. 41 NUMBER 12345 ENG. USAGE
1113471 STARTING MOTOR ASSY., 3:1 internal reduction,
12 volt,P/N 72279
1 1956350* FRAME, Commutator end 1
2 1956355 ARMATURE : 1
3 1945612%* FIELD COIL, Upper 1
5 1956347 HOUSING, Gear 1
6 1955884 GEAR 1
7 1956342 SHAFT 1
8 1956343+ DRIVE ASSEMBLY 1
9 1956344 HOUSING, Drive 1
10 1838989 PLATE, Housing cover 1
12 1906987 BRUSH 4
13 1926617 HOLDER, Brush,ground 4
1950546 HOLDER, Brush,insulated 4
14 1945620 SPRING, Brush 4
16 1930694 LEAD, Brush ground 2
23 1945626 STUD, Terminal 1
24 812201 BOLT, Thru 2
453435 LOCKWASHER, Brush support 2
28 9421423 LOCKWASHER, Drive housing screw 4
32 138489 LOCKWASHER, Temminal stud 2
33 9421424 LOCKWASHER, Thru bolt 2
120361 NUT, Brush support 2
120375 NUT, Drive housing screw 4
36 134566 NUT, Terminal stud (1/4 in.thick) 1
317 805258 NUT, Terminal stud (5/32 in.thick) 1
39 1959514 SCREW, Brush attaching 4
445639 SCREW, Brush support 2
42 1915145 SCREW, Drive housing attaching 2
43 1913960 SCREW, Pole shoe 4
1857729 WASHER, Drive housing screw 2
809815 WASHER, Spacer,between gear and drive 1
50 813134 WASHER, Felt,between gear and drive 1
51 805676 WASHER, Spacer commutator end 1
54 1950029 WASHER, Insulation,term.stud (7/8 in.OD) 4
57 805790 WASHER, Plain,terminal stud 4
1853917 WASHER, Thrust,drive end

* - Commutator end frame includes, where applicable, brush pins, oiler, wick, dowel, pin, expansion plug and

bushing,

** . Coil assembly (4 coils) with terminal stud.

+ - Service by complete replacement.

T e RIS TR WS iR PR

In some cases, part numbers not figure referenced, are not individually illustrated.

NOTE

5-23



LYCOMING 10-720 PARTS CATALOG

VENDOR ACCESSORY
STARTING MOTOR ASSEMBLY - DELCO-REMY

ary.
REF. PART DESCRIPTION PER MODEL
NO. NUMBER 12345 ENG. USAGE
907186 BEARING, Ball,commutator end 1
906885 BEARING, Ball,drive end 1
148429 BEARING, Drive shaft 1
1945923 BRUSH, Support package 1
61 1956345 BUSHING, Drive end 1
1949334 CLAMP, Ball bearing,commutator end 1
1955850 CLAMP, Ball bearing drive end 1
1914873 INSULATOR, Field coil 1
1938058 PIN, Brush holder 1
809593 PIN, Dowel,drive end 1
118831 PLUG, 1/8 in.pipe,gear housing 1
453465 PLUG, 1/8 in.pipe,gear housing 1
1951514 RING, Ball bearing retainer,commutator end 1
73 1931784 SHOE, Pole 4
809817 THROWER, Oil 1
76 124549 WOODRUFF KEY, Reduction gear 1
M 124546 WOODRUFF KEY 1

Figure 41
5-24



LYCOMING

[10-720

PARTS

OIL SUMP AND INDUCTION SYSTEM
OIL SUMP AND INDUCTION HOUSING ASSEMBLIES

CATALOG

FIG. PART ON STD, CYSUANTV\I/IJ\E( CPYELR LY
REF.] NUMBER DESCRIPTION ALL| FANGE ELANGE "
SENS
° | BRCEANTERBANN W
1. 2119 | GASKET, Qil sump 1 1.
2 |78099 SUMP ASSEMBLY, 0il o A 1 Jl
3 |61262 STUD, 1/4-20 - 1-17/32 long 414 |4 4
4  |69943 | STUD, 1/4-20 x 1-3/8 long [15[15) |15 15
5 69740 | STUD, 1/4-20 x 3-7/8 long B alaf 14f | 4
6 |3815 | STUD, 3/8-16 x 1-7/8 long 8l 8l |8 s |1 1]
7..)25¢-9 | STUD, 1/4-20 x 1:1/8 long An by -
8  |AN932-5 "PLUG, 1/2-14 NPT,allen hd, 313 |3 3]
9 STD-355 B PLUG, 3/4-14 NPT, allen hd. | | 21 2] |2 12
10 {75107 | HOUSING ASSY., Qil sump_and ) b
e | induction — ) uiin i Ny
11 |tw-12634* | HOUSING ASSY., 0il sump and B N 1
1. , | induction . nis 1.
12 |sTD514 DOWEL, 5/16 dia.x 1/2 long B 1 RER
13 |75110. | BAFFLE, Oil sump (front) R RN .
14 75374 _ BAFFLE, 0il sump {right rear) 1 [1 L
15 |783713 _ BAFFLE, 0Qil sump (left rear) [ 11 [ IBIRR
16 |sTb-8 WASHER, 1/4 plain B 12| [12f 12|12[12]
17 {STD-1296 SCREW, 1/4-20 x 5/8 long,fill.hd. 1 i 1
) | drilled hd. — 12 112 12)11212
18 [72179 | STUD, Intake pipe extension 14| |4 |44 a
19 LW-11273 _GCLAMP, [ntake pipe extension 114 4 | |4 4 4 L
20  |69943 | STUD, 1/4-20 x 1-3/8 long 19 [19 . 19]19)19]
217 13815 ] _STUD, 3/8-16 x 1-7/8 long 8] 18 - _
| 3817 | STUD, 3/8-16 x 2-1/8 long Ao 8 8
22 712706 INSERT, Heli-coil, 1/4-20 x 3/8 ) 1 B
e long self-locking 12] |12 12112(12
23 |sTD-91 PLUG, 1/2-14 NPT,allen hd. 2l |2 2l 2| 2 B
24 1102 PLUG, 1/4-20 NPT x 3/8 lang,
_..allen hd, 3 13 13133 ;
25 IstTD-8 | WASHER, 14 plain ||}~ 341 134] | | [3434{34(
26 ISTD-160 WASHER, 1/4 lock internal teeth 16| |16 |16] 16|16,
27 |STD-1646 ~ | BOLT, 1/4-20 x 2.00 long,hex.hd. 2 2 2] 2| 2
28  |sTD-1688 ~ BOLT, 1/4-20 x_1.00 long,hex.hd. 16| [16 1616] 16 i N
29  [STD-1411 | NUT, 1/4-20 plain - 16| |16 ~ [16{16[16] )
30 [73209 HOUSING ASSY., Induction 11 1 11 i B
31 168316 | STUD, 5/16-18 x 1-11/16 long aj 4] |4 4 T 1LL LT T
32 |12 PLUG, 1/8-27 NPT x 3/8 Iong, N ]
. socket 515 [5 5
33 |25C9 STUD, 1/4-20 x 1-1/8 long 414 |4 14
34 |STD-8 WASHER, 1/4 plain - 41 4 4] 4 B
35 ISTD-160 WASHER, 1/4 lock internal teeth ] 4 4 49 1. 4H 1.
36 |STD-1411 NUT, 1/4-20 plain _ ~ 41 4] |4 4
37175444 . ADAPTER_ASSY., Fuel drain_valve R 1

* - Rear inlet long mounting bracket studs.

6-1




LYCOMING 10-720 PARTS CATALOG

|

24 25 27 25 9 26 28 25 24

Figure 42 - Oil Sump and Induction Housing
6-2



LYCOMING 10-720 PARTS CATALOG

OIL SUMP AND INDUCTION SYSTEM
OIL SUCTION SCREEN, NAMEPLATE, AND SUMP ATTACHING PARTS

FIG. PART ON — CYLQUANT\AI,;I,;: :YELR ASSEMBLY
REF. NUMBER DESCRIPTION ALL S ANGE FLANGE ||
. \ 222 2 NN
1 [stoaa1s |BOLT, 1/4-20 x 1-1/8 longhexhd, 18] |
2 [sTD-1688  |BOLT, 1/4-20 x 1.00 longhexhd. V6] | [ | | |~ 1 e
3 _|sTD-8 WASHER, 1/4 plain 35
4 {STD-160 |WASHER, 1/4 lock internal lock 131
5 |STD-1411  INUT, 1/4-20 plain N 111l Ll
6 |STD-551 | PLUG, 1/2-14 NPT sq.hd.driller 2 i I T1T1T1 | T
7 |e0422 | SCREEN, 0il suction - L B
8 |sTD-111 | GASKET, 1.00 ID x 1-1/4 OD x 3/32
_ e | annular e 1 )
g |Lw-12545  |PLUG, 1.00 x 20 x 5/8,hex.hd. 1l |
10 |61548  |NAMEPLATE | -
11_ |STD-1901 DRIVE STUD, No.4 x 3/16 longround | . .
. ) head 3 ) 4 _

Figure 43
6-3




LYCOMING

10-720

PARTS

OIL SUMP AND INDUCTION SYSTEM

INTAKE PIPES AND ATTACHING PARTS

CATALOG

QUANTITY PER ASSEMBLY

FIG. PART ON -
STD. CYL. WIDE CYL.
REF.! NUMBER DESCRIPTION ALL FLANGE “ FLANGE "
AEANO
s 2222 222
1 712711 5 | RING, Qil seal,intake pipes 8 1
2 |13821 | PIPE, Intake (cylinder no.1) 1 | BRI

Jrsie 0 |PIPE, Intake {cylinder no.1) JHEINERRIRIN .
LW-14801*  |PIPE, Intake (cylinder no.1) 1 ‘

173822 | PIPE, Intake (cylinder no.2) HRIRIER 1 1 ) B
75112 PIPE, Intake (cylinder no.2) 1|1 IR .
LW-14802*  |PIPE, Intake (cylinder no.2) ) L 1 I T Y 0 O O

..\73823 _  _ |PIPE, Intake (cylinder no.3) 1 Ll 1 .
113 _IPIPE, Intake fcylinder no.3) i {1 ‘ 11
JLW-14803* _ |PIPE, Intake (cylinder no.3) Ao 4 11 )
73824 . _|PIPE, Intake (cylinder no.4) 1.1 1 A bt
{78114 PIPE, Intake {cylinder no.4) Ll LI " -
|Lw:14804* _ ___|PIPE, Intake (cylinder no.4) L1 1
|73825 PIPE, Intake (cylinder neo.5) B Wi i | Mnl11] 1.
75115 |PIPE, intake (cylinders no.5 and 8) ) A i
. JiW-14805*  1PIPE, Intake (cylinder no.b) ne 1L
) 73826 PIPE, Intake (cylinder no.6) 1] ] 1 _ 1 1 ]
115116 ) PIPE, Intake (cylinders no.6 and 7) 1 1 RRRnE
_{LW-14806* __|PIPE, Intake (cylinder no8) . {1 | . {_ .
173827 |PIPE, Intake (cylinder no.7) 11 11 1
o ftw-14807* PIPE, Intake {cylinder no.7) 1. Mol
173828 PIPE, Intake (cylinder no.8) 1] 1 1
_ |LW-14808*  [PIPE, Intake {cylinder no.8) ) 1
3 71973 | GASKET, 2 bolt flange,1-7/8 ID 8] | )
4. |74360 FLANGE, Intake pipeupper | 8]
~uw-14809 FLANGE, Intake pipe,upper 11 8]
5 . |STD-8 WASHER, 1/4 plain 16 ' _
6 |sTD-160 WASHER, 1/4 internal lock | 16
7. |STD-1215 BOLT, 1/4-20 x 1-1/4 long,hex.hd. 6] | B ) i

* . Heavy flange lip on intake pipe requires LW-14809 flange.

Figure 44
6-4




LYCOMING

10-720

PARTS

OIL SUMP AND INDUCTION SYSTEM
FUEL INJECTOR, FUEL MANIFOLD AND RELATED PARTS (-A1A and -A1B MODEL ENGINES)

CATALOG

QUANTITY PER ASSEMBLY

FIG. PART ON STD.CYL WIDE CYL
REF.| NUMBER DESCRIPTION ALL FLANGE ﬂ FLANGE I]
- 2R L RERRAN MY
1 73032 GASKET, Air inlet housing 1
2 |74440* FUEL INJECTOR, 2524030-4 1 N
74700** FUEL INJECTOR, 2524175-3 1] 1 1
3 MS29512-6 SEAL, 0il,5/64 dia.section x 15/32 ID 111 N1 i011PrTrtTrrrrr
4 |ANB15-6 UNION, Flared,3/8 tubing 11 il
5 STD-35 WASHER, 5/16 plain 41 4 4
6__|STD-1410 NUT, 5/16-18 plain 4|4 1
7 STD-1763 LOCKNUT, 5/16 palnut 4l 4 4
8 74151 NOZZLE, Injection (2524107-1) 8| 8 8
9 76348* MANIFOLD ASSY., Fuel 1
75286** MANIFOLD ASSY., Fuel 11 1
10 MS20822-6 ELBOW, 3/8 tube to 1/4 NPT 909 11 1
11 _|STD-2166* NIPPLE, Union sl Ll Lttt et it ritlinre |
12 AN780-2** NIPPLE, Union,1/8 NPT 8| 8 8
o] AN780-2* NIPPLE, Union,1/8 NPT 2 i
13 {AN791-2* ELBOW, Union,459,1/8 NPT Lttt htitterrtt |
14 LW-12604 NIPPLE, 1/8 tube x 1/8 NPT,
o (restricted ) 1] 1 N1 11t EP T TTETrTT
15. 173966 SPACER, Fuel manifold bracket 2| 2 2
16 74000 BRACKET, Fuel manifold 1] 1 1
17 76414* BRACKET, Fuel manifoid 1
18 |74464** BRACKET, Fuel manifold 11 1
19...187D-251 WASHER, No.10 internal_lock 4l 4 a 1ttt rr b _
20 |STD-82 SCREW, No0.10-24 x 1/2 long,round hd. 4f 4 4
21 76198* SUPPORT, Fuel manifold,bracket 1
22 _|76368* SUPPORT, Fuel manifold, bracket 1
23___|STD-1499* BOLT, 1/4-20 x 1/2_long,hex.hd. 2
24 |STD-160* WASHER, 1/4-20 internal lock 2
25 STO-1411* NUT, 1/4-20 plain 2

* - Special Riley installations.
** _ Standard installations.

NOTE

Asterisks have been used to separate

special Riley fuel system components

from standard fuel systems. Parts not

marked with an asterisk or a double

asterisk are applicable to both in-

stallations.




LYCOMING 10-720 PARTS CATALOG

Figure 45 - Manifold and Related Parts - A1A, A1B
6-6



LYCOMING

10-720

PARTS

OIL SUMP AND INDUCTION SYSTEM
FUEL INJECTOR, FUEL MANIFOLD AND RELATED PARTS (-B1B and -B1BD MODEL ENGINES)

CATALOG

QUANTITY PER ASSEMBLY

FIG. PART ON s ovi WIDE CYL
REF.| NUMBER DESCRIPTION ALL| “FUANGE FLANGE
AN
* N\ TReB \RERAAN NN\
Ao 22100 GASKET, Air throttle housing 1 11
2 |1031 HOUSING ASSY., Air inlet 1 1 1
3 _|68316 STUD, 5/16-18 x 1-11/16 long 4| [4]a
4 [STD-8 | WASHER, 1/4 plain 6 6| 6
5 . |STD-1875 __ |BOLT, 1/4-20 x 13/16 long 11186 1 1 16]8
6 73032 GASKET, Air inlet housing 11 1y
7. |LW-12396 FUEL INJECTOR, (2524582-1) B 1 11
8...|MS29512:6. [SEAL, 0il,5/64 dia.section x 15/32 1D | 1l | ]
9 [AN815-6  _ [UNION, Flared tube,3/8 tubing [ L1 0 I 1
10...|STD-35. |WASHER, 5/16 plain 4 a1 4
11 [sTD-1410 _|NUT, 5/16-18 plain i 4 4l 4
12 |STD-1763 _ [LOCKNUT, 5/16 palnut 7T T |4l 8
13 {74151 NOZZLE, Injection (2524107-1) B 8 8l 8 )
14 [LW-10475 NOZZLE ASSY., Manifold air bleed 11t
B | (2524370-1) . ~ 8 8] 8
15 [Lw-12672 BRACKET, Fuel divider 1 Ll
16 174473 DIVIDER ASSY., Fuel ) 1 |1
17 |AN822:6 . | ELBOW, 3/8 flared tube,90° 1 10
18 |AN816-4 NIPPLE, 1/4 flared tube 2| 2| 2
19 {75447 NIPPLE, Nozzle pressure gage 1 11
20 |STD-1414_ BOLT, 1/4-20 x 1-1/2 long,hex.hd. 12 2| 2
21 |STD-8 WASHER, 1/4 plain 2 2l 2|
22 |STD-160 _ WASHER, 1/4 internal lock 2 2| 2|
23 ISTD-1411 NUT, 1/4-20 plain 2 212 |
24 |74471 MANIFOLD ASSY., Fuel (left side) | 11
25 ]ANB16-4 NIPPLE, 1/4 flared tube 1 B 1 [ ]
26 |AN780-2 NIPPLE, Union,1/8 tube 1 IR -
27 |STD-2166 ELBOW, Union 2 2| 2
28 |ANT791:2 ELBOW, Union,1/8 tube 459 RN 1 |
29 |74472 MANIFOLD ASSY., Fuel (right side) REE 1
30 |AN816-4 NIPPLE, 1/4 flared tube 1 BRI
31 |AN780-2 NIPPLE, Union,1/8 tube 1 1|1
32 _|STD-2186 | ELBOW, Union 1 BERE
33 . |AN791:2 ELBOW, Union,1/8 tube 450 1.2 2l 2
34.. {74470 BRACKET, Fuel manifold 12| 12 2
35 |sTD-8 WASHER, 1/ plain i 4 ; a4
36...]STD-160....._ | WASHER, 1/4 internal lock = A 4 4
37_ |STD-1419. | BOLT, 1/4-20 x_1-1/8 long,hex.hd. 4 4l 4 ‘
38 _{STD-1411  |NUT, 1/4-20 plain | 4 4 4
39 [Lw-12415 MANIFOLD ASSY., Fuel 11 '
40 _|MS20823:6 ELBOW, 3/8 flared x 1/4 NPT _ Ll
41 |AN780-2 NIPPLE, Union,1/8 NPT e 15
42 |AN791-2 __ELBOW, Union 450 NPT 3
43 |LW-12604 _ NIPPLE, 1/8 tube to 1/8 NPT )
) . (restricted) ) . 1. |
44 174000 BRACKET, Fuel manifold 1]
45 |74464 BRACKET, Fuel manifold__ | |_ 1 .
46 73966 | SPACER, Fue! manifold bracket 2 |
47 [sTD-251 WASHER, No.10 internal lock N 4 B
48  [STD-82 __ | SCREW, No.10-24 x 1/2 long,rd.hd. 4

P VT ———




CATALOG

PARTS

10-720

LYCOMING

£¢ 0 2¢ 62 €% IE

Figure 46 - Manifold and Related Parts - B1B, B1BD

6-8



LYCOMING 10-720 PARTS CATALOG

OIL SUMP AND INDUCTION SYSTEM
FUEL INJECTOR, FUEL MANIFOLD AND RELATED PARTS (-C1B MODEL ENGINES)

FIG. PART ON - CY?UANT“II;E\E( :YELR ASSEMBLY
REF.| NUMBER DESCRIPTION ALL| “E ANGE FLANGE

4 \ 22\ BERAAN LY
1 |73032 | GASKET, Air infet housing ‘ 1

2__|74700 FUEL INJECTOR, RSA10-AD1 - BE

~ (2524175-3) 1 o 1171

3 |MS29512-6 SEAL, 0il,5/64 diasection x 15/32 1D 1 T . T

4 |ANB15-6 UNION, Flared tube (3/8 tubing) 1 i i -
5 |STD-35 . |WASHER, 5/16 plain 4 )

6 . |STD-1410___ NUT, 5/16 plain 4 i -
7 iSTD-1763 | LOCKNUT, 5/16 palinut 4

8 |1151 NOZZLE, Injection 8 -

9__ |74770 BRACKET, Fuel manifold 3 1

10 |LW-12542 DIVIDER ASSY., Fuel 1 B i

11__ |ms20823-6 ELBOW, 3/8 flared tube,45° 1

12 _|AN816-4 NIPPLE, 1/4 flared tube 1 - -

13 |77915_ _ELBOW, 1/8 NPT to 3/16 tube 909

restricted 1 o

14 |ANS23-4 ELBOW, 1/4 fiared tube 459 1

15 [STD-1414 BOLT, 1/4-20 x 1-1/2 lang,hex.hd. 2 - i

16 |STD-8 WASHER, 1/4 plain 2 ) -

17 STD-160 WASHER, 1/4 internal lock 2 i R

18 [STD-1411 NUT, 1/4-20 plain 2 T
19 [STD-8 WASHER, 1/4 plain (between bracket ' o ‘ T

and sump) 2 T ’ ‘

20 _|STD-160 WASHER, 1/4 internal lock B 2 -

21 |LW-12558 MANIFOLD ASSY., Fuel (right side) i .

22 |ANB16-4 | NIPPLE, 1/4 flared tube 900 1 - i T
23 |AN780-2 NIPPLE, Union,1/8 tube 2

24 |AN791-2 ELBOW, Union,1/8 tube 45° 1 _ N

25 1STD-2166 ELBOW, Union 1 R

26 [LW-12559 MANIFOLD ASSY., Fuel (left side) 1 h - B

27 |AN816-4 NIPPLE, 1/4 flared tube,90° 1

28 |AN780-2 NIPPLE, Union,1/8 tube 1

29 |STD-2166 _ELBOW, Union 2

30 |AN791-2 ELBOW, Union,1/8 tube 450 1 B

31__|sTD-8 WASHER, 1/4 plain gl

32 |STD-160 WASHER, 1/4 internal lock 4 -

33 STD-1419 BOLT, 1/4-20 x 1-1/8 long,hex.hd. 4 B

34 |STD-1411 | NUT, 1/4-20 plain 4 N

6-9

P T T




LYCOMING 10-720 PARTS CATALOG

0

)
2\7 2‘9 26 3

Figure 47 - Manifold and Related Parts - C1B
6-10



FUEL INJECTOR, FUEL MANIFOLD, AND RELATED PARTS (-D1B MODEL ENGINES)

LYCOMING

10-720

PARTS

OIL SUMP AND INDUCTION SYSTEM

CATALOG

QUANTITY PER ASSEMBLY

FIG. PART ON
STD. CYL. WIDE CYL.

REF| NUMBER DESCRIPTION ALL| STB.CYL e |
48 R0\ BEBAANN\ N\
1 72210 N GASKET, Air throttle housing ~ 1 1
2 |713031 HOUSING ASSY., Air inlet i IR EERE

3__|68316 STUD, 5/16-18 x 1-11/16 long K 4l

4 [STD-8 WASHER, 1/4 plain S 6 6

5. _[STD-1875.. . |BOLT, 1/4-20_x 13/16 long,hex.hd. 4 al |

6. [sTD-1890 |BOLT, 1/4-20 x_13/16 long,hex.hd., e it v

B R drilled_hd. 21 | 12
J....4713032. . GASKET, Air inlet_housing |1 1

8..[15119 . FUEL INJECTOR, 2524152-3 1 R

9 |ms20512.6 |SEAL, 0il,5/64 dia.section x 15/32 1D _ L 111 1 ) )
10  |ANB1S6_. . UN!ION, Flared tube (3/8 tubing) 1 11
11 |STD-36 . . WASHER, 5/16_plain _ 4 af .
12 STD-1410. [NUT, 5/16 plain 4 4 ne
13 |STD-1763 LOCKNUT, 5/16 palnut 4 4]
14 174151 INOZZLE, Injection (2524107-1) ~ 8 18
15 |79638 'MANIFOLD ASSY., Fuel 1 1
16 |MS20822-6 ELBOW, §[§»tube x 1/4 NPT 900 1 ) 1l
17 ]AN780-2 NIPPLE, Union,1/8 NPT 8 8| B
18 |LW-12604 _NIPPLE, Union,1/8 tube x 1/8 NPT "

I restﬂcted 1 1

19 [73966 SPACER, Fuel manifold bracket 2 2
20 74000 BRACKET, Fuel manifold 1 11
21 74461 BRACKET, Fuel manifold 1 11 )
22 STD-251 WASHER, No.10 internal lock 4 4 i
23 |STD-82 SCREW, No.10-24 x 1/2 long,round hd. ~ 4 4

6-11




CATALOG

PARTS

10-720

LYCOMING

8 €l 2l Il €99

Figure 48 - Manifold and Related Parts -D1B

6-12



LYCOMING 10-720 PARTS

VENDOR ACCESSORY
FUEL INJECTOR ASSEMBLY - BENDIX

CATALOG

ary.
REF. PART DESCRIPTION PER MODEL
NO. 49 NUMBER 12345 ENG. USAGE
2524175-3 INJECTOR ASSY., Fuel RSA-10AD1,P/N 74700 A
2524030-4 INJECTOR ASSY., Fuel RSA-10AD1,P/N 74440 B
2524152-3 INJECTOR ASSY., Fuel RSA-10AD1,P/N 75119 C
1 81584 PLUG, Shipping i 1
2 396660 PLUG, Shipping 1
2 P8508 PLUG, Pipe (alternate) 1
5 951790 PACKING, Preformed 1
6 2523987 PLUG, Machine,3/4-16 1 A B
7 9517817 PACKING, Preformed 1 C
8 132906 PLUG, Machine,7/16-20 1 C
9 2538995 ADAPTER, Strainer 1 C
10 82887 CAP, Shipping 1
11 951790 PACKING, Preformed 1
12 2523903 ADAPTER 1
13 951787 PACKING, Preformed 1
14 132906 PLUG, Machine,7/16-20 1
15 2523899 LEVER, Mixture control 1 A
15 2522007 LEVER, Mixture control 1 B
15 2523382 LEVER, Mixture control 1 C
16 187313 NUT, Self-locking,5/16-24 1
17 2521196 LEVER 1 A
17 360910 LEVER 1 B
17 390248 LEVER 1 C
18 901209K1 PIN, Cotter 1
19 900848K1 NUT, Castle,5/16-24 1
21 904269K1 SCREW, 1/4-28 x 3/4 long 1
22 P60219 SPRING, Helical,compression 1
23 2524511B FUEL INJECTOR ASSY., (Basic) 1 A
23 2524515B FUEL INJECTOR ASSY., (Basic) 1 B, C

6-13



PARTS CATALOG

10-720

LYCOMING

Figure 49 - Fuel Injector Assembly - Bendix

6-14



LYCOMING 10-720 PARTS

VENDOR ACCESSORY :
FUEL INJECTOR ASSEMBLY - BENDIX

CATALOG

aTty.
REF. 50 PART DESCRIPTION PER MODEL
NO. NUMBER 12345 ENG. USAGE
2524175-3 INJECTOR ASSY., Fuel RSA-10AD1,P/N 74700 A
2524030-4 INJECTOR ASSY., Fuel, RSA-10AD1,P/N 74440 B
2524152-3 INJECTOR ASSY., Fuel, RSA-10AD1,P/N 75119 C
1 367756 PLATE, Identification 1
2 186739 SCREW, Self tappingino.4 x 3/16 long 2
3 2537643 PLUG, Shipping 1
4 2537643 PLUG, Shipping 1
4A 951392 PACKING, Preformed 1
5 2537610 STRAINER ASSEMBLY 1
6 P61195 PLUG, Taper seat 1/4-28 1
7 P61195 PLUG, Taper seat 1/4-28 1
8 P61195 PLUG, Taper seat 1/4-28 1
9 25625165 SPRING, Helical extension 1
10 901200 PIN, Cotter 1
11 911242 WASHER, Flat (AN960-10L) 1
12 177718 WASHER, Spring 1
13 2522022 PIN, Straight headed 1
14 901200 PIN, Cotter 1
15 911244 WASHER, Flat (AN960-416L) 1
16 P19821 WASHER, Spring 1
17 2522021 PIN, Straight headed 1
18 367418 LINK 1
19 367547 SCREW ASSEMBLY, Idle 1
20 367544 LINK 1
21 363083 SCREW, Machine no.10-24 x 3/4 long 1
22 199596 WASHER, Flat 1
23 2525318 SPACER 1
24 188595 WASHER, Flat 1
25 79216 SCREW, Machine n0.10-24 x 1/2 long (AN503-10-8) 1
26 188595 WASHER, Flat 1
27 909281K35 PIN, Spring (MS16562-193) 1
28 2521757 PLATE, Mixture control 1
29 2538328 BUSHING, Mixture control 1
30 338491 WASHER, C 1
30A 2538330 WASHER, Nonmetallic 1
31 367694 HOLDER, Spring 1
32 2523757 SPRING, Helical,compression 1
33 951401 PACKING, Preformed 1
34 2520878 BUSHING 1
35 953516-10 PACKING, Preformed 1
36 2538738 LEVER ASSY., Mixture control 1
37 79216 SCREW, Machine no.10-24 x 1/2 in.(AN503-10-8) 2
38 911242 WASHER, Flat (AN960-10L) 2
39 951400 PACKING, Preformed 1
40 2523720 LEVER ASSY., Idle valve 1 A
40 2523716 LEVER ASSY., Idle valve 1 B, C
41 P21818 SCREW, Machine no.8-32 x 1/2 long 1
42 P22198 WASHER, Flat 1
43 909329K 35 PIN, Spring (MS16562-225) 1
44 2523299 LEVER, Idle valve 1
45 2522326 PLATE, Idle valve 1
46 2526408 BUSHING, Idie valve 1
47 367757 WASHER, Flat 1
48 953516-10 PACKING, Preformed 1
49 2523080 STEM, Idle valve 1 A
49 2521755 STEM, Idle valve 1
50 951400 PACKING, Preformed 1
51 2525196 VALVE, Mixture control 1
52 2525494 PACKING, Preformed 1
53 2521756 VALVE, Idie 1 A
53 2523476 VALVE, Idle 1 B, C

6-15



CATALOG

PARTS

10-720

LYCOMING

Figure 50 - Fuel Injector Assembly - Bendix

6-16



LYCOMING 10-720 PARTS

VENDOR ACCESSORY

FUEL INJECTOR ASSEMBLY - BENDIX (CONT.)

CATALOG

aTy.

REF. 51 PART DESCRIPTION PER MODEL
NO. NUMBER 12345 ENG. USAGE
54 328617 SEAL, Aluminum 1
55 2537499 NUT, Plain,hex.no.10-32 1
56 2537500 SCREW, Stop 1
57 365533 GASKET i 1
58 2537498 PLUG, Machine 3/4-20 1
59 362842 SCREW, No.10-24 x 1-3/8 long (AN-503-10-22) 6
60 911242 WASHER, Flat (AN960-10L) 6
61 2523502 COVER, Regulator 1
62 178491 NUT, Self-locking,no.2-56 1
63 2529180 WASHER, Flat 1
64 2529181 HOLDER, Spring 1
64A 341748 SHIM, Laminated un
65 2537779 SPRING, Helical,compression (alternate) 1
65 2523387 SPRING, Helical,compression 1
66 2529182 BUSHING 1
67 2529183 BUSHING 1
68 2529470 DIAPHRAGM ASSY., Regulator 1
69 2520652 SPRING, Helical,compression 1
69A 2526136 BODY ASSY., Regulator 1
70 2529188 BUSHING ASSY., Regulator 1
71 367727 SHIM, Laminated 1
72 2523507 * BODY, Regulator 1
73 2529471 DIAPHRAGM ASSY., Fuel regulator 1
74 2529184 SEAT ASSY., Regulator valve 1
75 2529294 SHIM, 0.032 in.thick un
75 2529294-1 SHIM, 0.015 in.thick un
75 341190 SHIM, 0.007 in.thick un
75 341191 SHIM, 0.010 in.thick un
75 341192 SHIM, 0.013 in.thick un
76 367389 VALVE, Throttle 1
77 393849 SCREW, Machine no.8-32 x 29/64 long 2
78 901045 WASHER, Lock 2
79 367662 STOP, Throttle 1 B, C
80 2520453 STOP, Throttle 1 A
81 909329K 35 PIN, Spring (MS16562-225) 1
82 367416 SHAFT ASSY., Throttle 1
83 P13618 SCREW, No.10-24 x 5/8 long (AN503-10-10) 1
84 911242 WASHER, Flat (AN960-10L) 1
85 2526429 PACKING, Preformed 3
86 2523429 VENTURI ASSEMBLY 1 B, C
86 2520805 VENTURI ASSEMBLY 1 A
87 367539 TUBE 4
88 2523602 VENTURI 1 B, C
88 2523600 VENTURI 1 A
89 2523082 BODY ASSY., Main 1 A
89 2525154 BODY ASSY., Main 1 B, C
91 909311K35 PIN, Spring 1
92 2526413 STOP ASSEMBLY 1
93 2521918 BEARING, Sleeve 1
94 2521918 BEARING, Sleeve 1
95 No Number* BODY ASSEMBLY 1

2635163 PLUG, Shipping 1

* . Listed for illustrative purposes only, part not procurabie.

6-17



CATALOG

PARTS

10-720

LYCOMING

Figure 51 - Fuel Injector Assembly - Bendix

6-18



LYCOMING 10-720

VENDOR ACCESSORY

FUEL INJECTOR ASSEMBLY - BENDIX

PARTS

CATALOG

arty.
REF. o PART DESCRIPTION PER MODEL
NO. NUMBER 12345 ENG. USAGE
2524582-1 INJECTOR ASSY., Fuel,RSA-10ED1,P/N LW-12396
1 81584 PLUG, Shipping 1
2 82887 CAP, Shipping 1
3 951790 PACKING, Preformed 1
4 2523903 ADAPTER, Fuel inlet 1
6 2520196 CAP, Shipping 1
7 951790 PACKING, Preformed 1
8 2538997 ADAPTER 1
9 951787 PACKING, Preformed 1
10 132906 PLUG, 7/16-20 1
11 951789 PACKING, Preformed 1
12 133176 PLUG, 9/16-18 (AN814-6L) 1
13 2523899 LEVER, Mixture control 1
14 187313 NUT, Self-locking,5/16-24 1
15 2521196 LEVER, Throttle 1
16 901209K1 PIN, Cotter 1
17 900848K1 NUT, Castle 5/16-24 1
18 900452K1 SCREW, Idle adjusting,1/4-28 x 1 in. 1
19 P60219 SPRING, Helical ,compression 1
20 2524648B FUEL INJECTOR ASSY., (Basic) 1

6-19



LYCOMING 10-720 PARTS CATALOG

wghww

Figure 52 - Fuel Injector Assembly - Bendix
6-20



LYCOMING 10-720

VENDOR ACCESSORY

PARTS

FUEL INJECTOR ASSEMBLY - BENDIX

CATALOG

arty,
REF. 53 PART DESCRIPTION PER MODEL
NO. NUMBER 12345 ENG. USAGE
2524582-1 INJECTOR ASSY., Fuel, RSA-10ED1,P/N LW-12396
1 367756 PLATE, Identification 1
2 186739 SCREW, Self tapping,no.4 x 3/16 long 2
3 2537643 PLUG, Shipping 1
4 2537643 PLUG, Shipping i 1
5 25637610 STRAINER ASSEMBLY 1
5A 951392 PACKING, Preformed 1
6 P61195 PLUG, Taper seat 1
7 P9201-75 JET, Metering 1
8 3195354 BOLT, 1/4-28 x 3/4 long 1
9 911244 WASHER, Flat 1
10 953516-10 PACKING, Preformed 2
11 2523959 BOLT, Special 1
12 2523979 SCREEN ASSEMBLY 1
13 907577 RING, Retaining 1
14 951392 PACKING, Preformed 1
15 951394 PACKING, Preformed 1
16 2523994 BODY, Impact tube 1
17 2523995 PLUG, Venturi 1
18 P9201-65 JET, Metering 1
19 2523969 HOUSING, Venturi 1
20 2525165 SPRING, Helical extension 1
21 901200 PIN, Cotter 1
22 911244 WASHER, Flat 1
23 P19821 WASHER, Spring 1
24 2522021 PIN, Straight headed 1
25 901200 PIN, Cotter 1
26 911242 WASHER, Flat 1
27 177718 WASHER, Spring 1
28 2522022 PIN, Straight headed 1
29 367544 LINK 1
30 367547 SCREW ASSEMBLY, Adjusting 1
31 367418 LINK 1
32 363083 SCREW, Machine no.10-24 x 3/4 long 1
33 199596 WASHER, Flat 1
34 2525318 SPACER 1
35 188595 WASHER, Flat 1
36 79216 SCREW, Machine no.10-24 x 1/2 long 1
37 188595 WASHER, Flat 1
38 90929CK 35 PIN, Spring (MS16562-193) 1
39 2521757 PLATE, Mixture control 1
40 2538328 BUSHING, Mixture control stem 1
41 338491 WASHER, C 1
41A 2538330 WASHER, Nonmetallic 1
42 367694 HOLDER, Spring 1
43 2523757 SPRING, Helical comptession 1
44 951401 PACKING, Preformed 1
45 25208178 BUSHING 1
46 953516-10 PACKING, Preformed 1
47 2538738 LEVER ASSEMBLY, Mixture control 1

6-21



CATALOG

PARTS

10-720

LYCOMING

Figure 53 - Fuel Injector Assembly - Bendix

6-22



LYCOMING 10-720

VENDOR ACCESSORY

FUEL INJECTOR ASSEMBLY - BENDIX

PARTS

CATALOG

ary.
REF. 54 PART DESCRIPTION PER MODEL
NO. NUMBER 12345 ENG. USAGE
48 328617 SEAL, Aluminum 1
49 79216 SCREW, Machine no.10-24 x 1/2 long 1
50 911242 WASHER, Flat 2
51 951400 PACKING, Preformed 1
52 2538396 LEVER ASSY., Idle valve 1
53 P21818 SCREW, Machine n0.10-32 x 1/2 long 1
54 P22198 WASHER, Flat 1
55 909329K 35 PIN, Spring (MS16562-225) 1
56 2523299% LEVER 1
57 2522326 PLATE 1
58 2526408 BUSHING 1
59 367757 WASHER, Flat 1
60 953516-10 PACKING, Preformed 1
61 2523990% STEM 1
62 951400 PACKING, Preformed 1
63 2525196 VALVE, Mixture control 1
64 2525494 PACKING, Preformed 1
65 2537665 VALVE, Lower idie 1
66 2537499 NUT, Plain,hex.no.10-32 1
67 2537500 SCREW, Stop 1
68 2537498 PLUG, Machine 3/4-20 1
69 365533 GASKET 1
70 393647 PLUG, Taper seat 2
71 362842 SCREW, No.10-24 x 1-3/8 long 8
72 911242 WASHER, Flat 8
73 2525035 COVER 1
74 178491 NUT, Self-locking,no.2-56 1
75 2529180 WASHER, Flat 1
76 2529181 HOLDER, Spring 1
T6A 341748 SHIM, Laminated un
77 2523155 SPRING, 0.560 free length 1
77 25637779 SPRING, 0.467 free length (alternate) 1
78 2529182 BUSHING 1
79 2529183 BUSHING 1
80 2538407 DIAPHRAGM ASSEMBLY, Air 1
81 2523688 SPRING, 0.708 free length 1
81 2523247 SPRING, 0.785 free length (alternate) 1
81A 2526137 BODY ASSEMBLY, Regulator 1
82 2529296 BUSHING ASSEMBLY, Regulator 1
82 2538173 BUSHING ASSEMBLY, Regulator (alternate) 1
83 2525033* BODY, Regulator 1
84 2529293 DIAPHRAGM ASSEMBLY, Fuel 1
85 2529184 SEAT ASSEMBLY, Regulator valve 1
86 2529294 SHIM, 0.032 in.thick un
86 2529294-1 SHIM, 0.015 in.thick un
86 341190 SHIM, 0.007 in.thick un
86 341191 SHIM, 0.010 in.thick un
86 341192 SHIM, 0.013 in.thick un
87 2523910 VALVE, Throttle 1
838 393849 SCREW, Machine 8-32 x 29/64 long 2
89 901045 WASHER, Lock 2
90 2523800 STOP, Throttle 1
91 909329K35 PIN, Spring (MS16562-225) 1
92 367416 SHAFT ASSEMBLY, Throttle 1
93 2525000 BODY ASSEMBLY, Main 1
94 909311K35 PIN, Spring 1
95 2526413 STOP ASSEMBLY, Throttle 1
96 2521918 BEARING, Sleeve 1
97 2521918 BEARING, Sleeve 1
98 No Number* BODY ASSEMBLY 1
2535163 PLUG, Shipping 1

* . Listed for illustrative purposes only, part not procurable.

n TR RESE WP MRt e 1 imA

6-23



CATALOG

PARTS

10-720

LYCOMING

Figure 54 - Fuel Injector Assembly - Bendix

6-24



LYCOMING

10-720

PARTS

OIL SUMP AND INDUCTION SYSTEM
FUEL LINES, HOSES, AND ATTACHING PARTS (-A1A MODEL)

CATALOG

QUANTITY PER ASSEMBLY

FIG. PART ON
REF. NUMBER DESCRIPTION AL SOneE | ke |
&,
X 2RO\ BEBAAN NN
1176349 TUBE ASSY., Injector to manifold 1
2 |AN819-6 SLEEVE, 3/8 flared tube coupling 2
3 |AN818-6 NUT, 3/8 flared tube coupling 2001 11TV Prrrrrrr1rr+1rrri1ri1-
4 73751 CLIP, 5/8 ID for 3/16 screw al TTHT T
5 174278 BRACKET ASSY., Fuel line support 2
6 |STD-860 SCREW, No0.10-32 x 5/8 long,fill.hd. 4
1 |STD-692 SCREW, No0.10-32 x 1/2 long,round hd. 4 )
8 |STD-425 WASHER, No.10 plain 8 ]
9 _|sTD-670 NUT, No.10 self-locking 4 JTTHL T
10, 173843 CLAMP, Fuel injection line 4 B
11 STD-692 SCREW, No0.10-32,1/2 long,round hd. 2 B
12 |STD-670 NUT, No.10-32 self-locking 2
13176356 |TUBE ASSY. Manifold to nozzle,
o cyl. no4 1
14 76357 TUBE_ASSY., Manifold to nozzle B
..... cyl. no.2 1
15 76358 TUBE ASSY., Manifold tonozzle, | [ I 1 VL L bbb ittt tyti1r v
S eyl. no.3 1
16....176359 TUBE ASSY., Manifold to nozzle, 5
) . cyl. no.1 1
17176360 TUBE ASSY., Manifold to nozzle,
n cyls. no.5 and no.8 2
18 176361 TUBE ASSY., Manifold to nozzle,
, cyl. no.6 1 h
19 [76362 TUBE ASSY., Manifold to nozzle,
ey, o7 T 1
20 MS21919-G12 CLIP, 3/4 ID for no.10 screw 8
21 173650 CLIP, 1/4 ID for 1/4 screw (cushion B
type) 8
22 |STD-860 SCREW, No0.10-32 x 5/8 long,fill.hd. 8 N
23 [sTD-425 WASHER, No.10 plain 8 h
24  |STD-670 NUT, 10-32 self-locking 8

NOTE

This page for special Riley instal-
lations.

6-25




CATALOG

PARTS

\ L Al

10-720

LYCOMING

Figure 55 - Lines, Hoses and Parts - A1A engines
6-26



LYCOMING

10-720

PARTS

OIL SUMP AND INDUCTION SYSTEM
FUEL LINES, HOSES AND ATTACHING PARTS (-A1A AND -Al1B MODELS)

CATALOG

FIG. PART ON - CY?UANTV\IH'L: é’yELR ASSEMBLY
REF.| NUMBER DESCRIPTION ALL| “E ANGE FLANGE
&
’ \_SRSCONTERO NN
1. |tW-13181-6-360* | HOSE ASSY., Fuel pump to injector 1 1
LW-12799-6-380**| HOSE ASSY., Fuel pump to injector 1] 1
2 |737151* CLIP, 5/8 1D cushion type,9/32 dia.
B hole S 2|2 2|
73050** CLIP, 3/4 ID cushion type,9/32 dia. 11 N
hole N 2(2f 2
3. 173152* BRACKET, Support clamp 2|2 | 2
4 |STD-696** WASHER, 1/4 plain ) 2| 2 2
5 |STD-160** | WASHER, 1/4 lock 2|2 2
6 |STD-705** |BOLT, 1/4-20 x 11/18 long | 2]2 2
7 |STD-860 | SCREW, No.10-32 x 5/8 long,fill.hd. 2|2 12
8 |STD-425 WASHER, No.10 plain 2|2 2
9 |STD-670 ~ | NUT, No0.10-32 self-locking o 12]2 12
10. LW-13181-6-322 | HOSE ASSY., Injector to manifold 11 11
11 [73751 CLIP, 5/8 ID for 3/16 dia.screw 2] 2} 2
12 (74278 BRACKET ASSY., Fuel line support 11 1
13 [STD-860 SCREW, No0.10-32 x 5/8 long,fill.hd. 212 2
14 |STD-692 SCREW, No.10-32 x 1/2 long 313 3
15 |STD-425 WASHER, No.10 plain RRIR 1
16 [STD-670 NUT, No.10-32 self-locking 13]3] 3
17 [STD-8 WASHER, 1/4 plain 11 1
18 |STD-160 WASHER, 1/4 internal lock 11 | 1]
19 |STD-1875 BOLT, 1/4-20 x 13/16 long,hex.hd. 111 1
20 ]LW-12098-0-230 TUBE ASSY Fuel manifold to nozzle, |
| ceyls. 1278 4] 4 4
21 [LW-12098-0-170 | TUBE ASSY., Fuel manifold to nozzle, | | | 11
o cyls. 3456 n o 4{4 | 4
22 |MS21919-G12 CLIP, 3/4 ID for no.10 screw 12[12 12 ||
23 [LW-12516 CLIP 1/16 1D for no.10 screw 16]16 16
24 173136 BRACKET, 909 4l 4
25 |STD-860 | SCREW, No.10-32 x 5/8 long,fill.hd. 8|8 8
26 [STD-670 NUT, 10-32 self-locking 188 K

* ¥

- For installations using 74547 fuel pump.

- For installations using LW-13809 fuel pump.

WA TR W e v

6-27




LYCOMING 10-720 PARTS CATALOG

(\J(DCD

@L,i@
ol

\ %

Figure 56 - Lines, Hoses and Parts - AT1A, A1B.
6-28



LYCOMING 10-720 PARTS CATALOG

OIL SUMP AND INDUCTION SYSTEM
FUEL LINES, HOSES AND ATTACHING PARTS (-B1B AND -B1BD MODELS)

QUANTITY PER ASSEMBLY

FIG. PART ON
STD.CYL. WIDE CYL.
REF., NUMBER DESCRIPTION ALL| ‘e ANGE “ FLANGE
<&,
i \ BRSO\ TEEAN NN
1. JLW-12799-6-090 | HOSE ASSY. Fuel pump to injector 1l BRI - |
2 LW-12644 TUBE ASSY., Injector to divider 1 EERIE BRIn )
3 |Lw-12798-4-204 | HOSE ASSY., Flow divider to manifold | [ V1 | [ 1T 1 | | [ ) )
e {right side) 1 11
3 _ }LW-12798-4-190 [HOSE ASSY., Flow divider to manifold 1TT1T LT rd 1
T (left side) o IR B 1]
4 [737%1 CLIP, 5/8 1D cushion type, 1/4 dia, 11T |
- ’ hole 2 1122 -
5 ]LW-12098-2-276 | TUBE ASSY., Manifold to nozzle, 111
_ cyls. no.1 and no.4 2 i 2| 2 B Bh
6 |LW-12098-3-340 | TUBE ASSY., Manifold to nozzle, 11
b ] eyl no.2 LR R
1. ]Lw-12098-2-194 | TUBE ASSY., Manifold to nozzle, ) B
| eylbmod il 1|1
8 .|LW-12098-2-210 [ TUBE ASSY., Manifold to nozzle,
- o cyls. no.b and no.6 2] 212 1 bl
9 [LW-12098-3-296 | TUBE ASSY. Manifold to nozzle, _ ) ~ )
. ) . cyl. no.7 1 L1 | 11
10, _[LW-12098-2-230 |TUBE ASSY., Manifold to nozzle, | | | ¢+ 1 [ | 4 1 | | PR -
i L ¢yl no.8 1 111 ] i
11 |MS21919-DG4 CLIP, 1/4 ID for no.10 screw . 10 10|10
12472037 CLIP, 3/8 ID for no.10 screw 10 N 1010 R N
13....)STD-860 SCREW, No.10-32 x 5/8 long,fill.hd. 10 L1020 O T O O P O O O O
14 |STD-670_ NUT, 10-32 self-locking 10 10]10]
15 JLW-320298-2 CLIP, 2 wire_(assemble at rocker box ‘
3 __with_harness) 8 _ 8 8 -
16 JLW-12098-0-200 | TUBE ASSY., Manifold to nozzle, ~
» cyls. no.1 and no.2 2 |
17 LW-12098-0-160 [ TUBE ASSY., Manifold to nozzle, B
- cyls. n0.3 and nod A L LT L | -
18 [LW-12098-0-134 [TUBE ASSY., Manifold to nozzle,
ol ] eyls.no5 and no6 2l LA ] | i
19 |LW-12098-0-180 | TUBE_ASSY., Manifold to nozzle, 11 B
tyls. no.7 and no.8 2 3
20  |MS21919-G12 CLIP, 3/4 ID for no.10 screw 16 B
21 LW-12516 CLIP, 1/16 ID for no.10 screw 16
22 173136 BRACKET, 90° | 14 ) 1 B
23 |STD-860 SCREW, No.10-32 x 5/8 long,fill.hd. 20
24 |STD-670 NUT, 10-32 self-locking 20
25 |STD-425 WASHER, No.10 plain [ | | | 4 1
26 |LW-12879-6-380 | HOSE ASSY., Injector to manifold 1] bbbt
27 73050 CLIP, 3/4 1D for 1/4 dia.screw cushion
type 2 -
28 {73152 BRACKET, Straight (fuel line) 1
29 __|STD-860 SCREW, No0.10-32 x 5/8 long,fill.hd. 1 _
30 |STD-425 WASHER, No.10 plain 1
3. ASTO-670. .. .. NUT, No.10:32 self-locking . ... . 1

6-29




LYCOMING 10-720 PARTS CATALOG

w0
- - 8V}

Figure 57 - Lines, Hoses and Parts - B1B, B1BD
6-30

ff/}“



LYCOMING 10-720 PARTS

CATALOG

OIL SUMP AND INDUCTION SYSTEM
FUEL LINES, HOSES AND ATTACHING PARTS (-C1B MODEL)

FIG. PART ON STD CY?UANTVCL: (II)YFLR Ly
REF.| NUMBER DESCRIPTION ALL FLANGE “ FLANGE
&
* \ReoR N RSBV
1 |LW-12799-6-380 | HOSE ASSY., Fuel pump to injector 1
2 |73050 CLIP, 3/4 1D cushion,9/32 dia.hole 2 )
3 {STD-705 BOLT, 1/4-20 x 11/16 long 2
4 |STD-696 WASHER, 1/4 plain 2
5 |STD-160 WASHER, 1/4 internal lock 2
6  JLW-12799-6-090 | HOSE ASSY., Injector to divider 1
7 LW-12798-4-074 { HOSE ASSY., Divider to manifold,
_ {right side) 4 1 | ) B
8 |LW-12878-4-176 | HOSE ASSY., Divider o manifold, | | | | 1 | 1 [ L1 [ | 1
(left_side) 1 B
9 73751 CLIP, 5/8 ID cushion type,S/32 dia.
hole 1 1Tt trrtrrrritvtrririr
10 LW-12098-2-264 | TUBE ASSY., Manifold to nozzle, e B B
_cyl. no.1 1 -
11 [LW-12098-3-336 | TUBE ASSY., Manifold to_nozzle, _ 1L
SR _eyl. no.2 R L1 O I T O T O O O O
12 |LW-12098-2-194 | TUBE ASSY., Manifold to nozzle,
—— cyl. no.3 1 -
13 LW-12098-2-276 | TUBE ASSY., Manifold to nozzle, | [ 1 | | | |
e cyl. no.4 1
14 |LW-12098-2-216 | TUBE ASSY. Manifold to nozzle, | )
e cyls. no.5_and no.§ A ettt e b e b1
15, _1LW-12098-3-310 | TUBE_ASSY., Manifold to nozzle,
cyl. no.7 1 B
16 LW-12098-2-226 | TUBE ASSY., Manifold to nozzle,
) cyl. no.8 nirtrreetbttbttrirebb bbbt
17 MS21919-DGA CLIP, 1/4 {D for no.10 screw 10
18 |72037 CLIP, 3/8 ID far no.10 screw g Lt brrrtrttliritryrelitrl.
19 76735 BRACKET, 909 1 ' n
20 |STD-860 SCREW, No.10-32 x 5/8 long,fill.hd. 0] |
21 |STD-670 NUT, No.10-32 self-locking 10
22 LW-320298-2 CLIP, 2 wire,(assemble at rocker
box with harness and line) 8 )

6-31



LYCOMING 10-720 PARTS CATALOG

Figure 58 - Lines, Hoses and Parts - C1B
6-32



LYCOMING

10-720

PARTS

OIL SUMP AND INDUCTION SYSTEM
FUEL LINES, HOSES AND ATTACHING PARTS (-D1B MODEL)

CATALOG

QUANTITY PER ASSEMBLY

FIG. PART ON :
STD. CYL. WIDE CYL.
REF.| NUMBER DESCRIPTION acd S | e |
&
* \ 2200\ BB NN
1 LW-12799-6-090 |[HOSE ASSY., Fuel pump to injector 1 1
2 {LW-12877-6-413 |HOSE ASSY., Injector to manifold ) Al
76380 HOSE ASSY., Injector to_manifold 1 1 i
3 |73050 CLIP, 3/4 1D cushion type for 1/4
....... dia. screw |1
73751 CLIP, 3/4 1D cushion type for 1/4
_ . | dia serew 1
4 74278 BRACKET ASSY., Fuel line support 1 1
5 |sTD-860 SCREW, No.10-32 x 5/8 fong,fill.hd. 1 1 1
6 STD-692 SCREW, No0.10-32 x 1/2 long,round hd. 2 2
7 |STD-425 WASHER, No.10 plain 3 3 n
8 ISTD-670 NUT, No.10-32 self-locking 1 1
9 |sTD8 WASHER, 1/4 plain 3 3|
10 |STD-160 WASHER, 1/4 internal lock 1 1 N
11 |STD-1875 BOLT, 1/4-20,13/16 long,hex.hd. 1 1
12 LW-12098-0-230 | TUBE ASSY., Manifold to nozzle, .
cyls. no.1,2,7,8 4 aatliit1itvlr1rtrr
13 LW-12098-0-170 | TUBE ASSY., Manifold to nozzle, BN
cyls. 3,4,5,6 4 4
14 |MS21919-G12 CLIP, 3/4 1D for no.10 screw 12 12 BE
15 [LW-12516 CLIP, 1/16 ID for no.10 screw 16) 16
16__ |73136 BRACKET, 90° 4 4 -
17 . ISTD-860 SCREW, No.10-32 x_5/8 long,fill.hd. 8 118 [
18 _[STD-670 NUT,_10-32 self-locking 118 8

AF RRIT EPEPTE WS PR

6-33




LYCOMING 10-720 PARTS CATALOG

IZ\

i

]
ol
g

‘LIZ

Figure 59 - Lines, Hoses and Parts - D1B
6-34



LYCOMING 10-720 PARTS CATALOG

SERVICE KITS
SEAL AND GASKET SET

10-720-A1A, -AlB, -B1B, -C1B, -D1B, STANDARD CYLINDER FLANGE MODEL

ary.

PART BESCRIPTION PER
NUMBER 12345 ENG.
75181-1 SEAL AND GASKET SET 1
1691-C GASKET, Fuel pump 1
8313 GASKET, Vacuum pump 1
61156 LOCKPLATE, Crankshaft gear 1
LW-14260 SEAL, Tachometer drjve 1
61183 GASKET, Accessory adapter 1
62224 GASKET, Magneto adapter 2
62922 SEAL, Shroud tube 32
66732 GASKET, Valve rocker shaft 16
67193 GASKET, Rocker box cover 8
69164 GASKET, Fuel pump adapter 1
69551 GASKET, Accessory drive adapter 1
70455 GASKET 1
70457 GASKET, Oil filler extension 1
71481 RING, Oil seal 8
71973 GASKET, Intake pipe 8
72053 GASKET, Governor 1
72075 SEAL, Oil 10
72078 LOCKPLATE, Camshaft gear 2
72091 RING, Oil seal 2
72119 GASKET, Oil sump 1
72312 RING, Oil seal 1
72711 RING, Oil seal,intake pipes 8
72829 LOCKPLATE, Fuel pump idler gear shaft 1
73032 GASKET, Air inlet housing 1
73383 LOCKPLATE, Alternator and generator bracket 2
75118 GASKET, Exhaust flange 16
73817 LOCKPLATE, Magneto drive gear shaft 2
73818 GASKET, Exhaust flange 1
LW-12681 LOCKPLATE, Magneto drive gear shaft 2
73830 GASKET, Oil pressure housing 1
74305 SEAL, Crankshaft oil 1
76510 GASKET, Annular 1
STD-294 GASKET, Annular 1
STD-295 GASKET, Spark plug 16
STD-1002 RING, Oil seal 6
STD-1045 GASKET, Annular (maximum 2 pcs.) un
MS29512-6 SEAL, Oil 1
STD-208 SEAL, Oil 1
STD-213 SEAL, 0Oil 1
78443 SEAL, Crankshaft oil 1
68315 GASKET, Accessory drive adapter 1
71450 GASKET, Rocker box cover 8
72210 GASKET, Air throttle housing 1
72220 GASKET, Oil filler extension 1
74756 GASKET, Exhaust flange 16
MS29512-8 SEAL, Oil 1
LW-12776 GASKET, Oil filler adapter 1
LW-12777 GASKET, Oil filter base 1
STD-111 GASKET 1

7-1



LYCOMING 10-720 PARTS

SERVICE KITS
SEAL AND GASKET SET

10-720-A1B, -B1B, -B1BD, -D1B, WIDE CYLINDER FLANGE MODELS

CATALOG

ary.
PART DESCRIPTION PER
NUMBER 12345 ENG.
LW-15423 SEAL AND GASKET SET 1
LW-12681 GASKET, Magneto 1
LW-14260 GASKET, Tachometer drive 1
MS29512-4 SEAL, Oil 1
MS29512-6 SEAL, 0il 1
MS29512-10 SEAL, 0Oil 2
STD-111 GASKET 1
STD-208 SEAL, 0Oil 1
STD-213 SEAL, Oil 1
STD-294 GASKET, Annular (maximum 2 pcs.) un
STD-1002 RING, Oil seal 6
STD-1045 GASKET, Annular 2
8313 GASKET, Vacuum pump 1
62922 SEAL, Shroud tube 32
66732 GASKET, Valve rocker shaft cover 16
69164 GASKET, Fuel pump adapter 1
70455 GASKET, .030-.040 thick 1
70457 GASKET, Oil filter extension 1
71450 GASKET, Rocker box cover 8
71481 RING, Oil seal 8
71973 GASKET, Intake pipe 8
72053 GASKET, Gov. 1
72078 LOCKPLATE, Camshaft gear 2
72091 RING, Oil seal 2
72119 GASKET, Oil sump 1
72210 GASKET, Air throttle housing 1
72312 RING, Oil seal 1
72711 RING, Oil seal,intake pipe 8
73032 GASKET, Air inlet housing 1
73383 LOCKPLATE, Alternator and generator bracket 2
73818 GASKET, Accessory housing 1
74756 GASKET, Exhaust flange 16
78443 SEAL, Crankshaft 1
1691-C GASKET, Fuel pump 1
61156 LOCKPLATE, Crankshaft gear 1
61183 GASKET, Accessory adapter 1
62224 GASKET, Magneto adapter 2
67193 GASKET, Rocker box cover 8
68315 GASKET, Accessory drive adapter 1
69551 GASKET, Accessory drive adapter 1
72829 LOCKPLATE, Fuel pump idler gear shaft 1
73817 LOCKPLATE, Magneto drive gear shaft 2
73830 GASKET, Oil pressure housing 1
75118 GASKET, Exhaust flange 16
LW-12776 GASKET, Oil filter adapter ! 1
LW-12777 GASKET, Oil filler base 1
MS9068-009 SEAL, 0Oil 2

7-2



LYCOMING 10-720 PARTS

I0-720-A1A, -D1B, STANDARD CYLINDER FLANGE MODELS

SERVICE KITS
CYLINDER, PISTON AND RING KIT

CATALOG

aTy.

PART DESCRIPTION PER

NUMBER 12345 ENG.
75048 CYLINDER, PISTON AND RING KIT, 1
72050 KEY, Valve 2
60828 PLUG, Piston pin 2
62922 SEAL, Shroud tube 4
66732 GASKET, Valve rockeér shaft cover 2
67112 ROCKER ASSEMBLY, Exhaust valve 1
67113 ROCKER ASSEMBLY, Intake valve 1
67193 GASKET, Rocker box cover 1
LW-13321 SEAT, Valve spring lower 1
LW-11796 SPRING, Valve,outer 2
69532 SEAT, Valve spring 1
LW-11797 SPRING, Valve,auxiliary 2
72626 SHAFT, Valve rocker 2
69457 RING, Piston,oil regulating,chrome 1
LW-14077 PIN, Piston 1
71481 RING, Oil seal 1
71549 WASHER, Valve rocker 2
74241 RING, Piston,compression,chrome 3
74802 VALVE, Exhaust,rotator type,inconel 1
LW-13322 SEAT, Valve spring,lower 1
LW-10076 SEAT, Valve spring 1
LW-12949 VALVE, Intake,large rotator 1
73264 PISTON, Compression ratio 8.7:1 (4-ring) 1
74563 CYLINDER AND HEAD ASSEMBLY, Nitrided 1
MS13997-3 KEY, Valve 2
MS13998-3 CAP, Valve stem 1
62388 CAP, Valve stem 1
STD-160 WASHER, Internal lock,1/4 in. 4
STD-1411 NUT, Plain,1/4-20 4
STD-1925 SCREW, Fill.hd.,self-locking 9
STD-1215 BOLT 2
LW-11775 PLUG, Piston pin 2
SSP2272 TAG 1

NOTE

Nitrided cylinder assembly, chrome rings, 4 ring piston, 1/2 inch inconel exhaust valve.

7-3



LYCOMING 10-720

SERVICE KITS
CYLINDER, PISTON AND RING KIT

PARTS

10-720-A1A, -D1B, STANDARD CYLINDER FLANGE MODELS

CATALOG

aTy.
PART DESCRIPTION PER
NUMBER 12345 ENG.
75182 CYLINDER, PISTON AND RING KIT, 1
60009 KEY, Valve 2
60828 PLUG, Piston pin 2
62922 SEAL, Shroud tube 2
66731 COVER, Valve rocker shaft 2
66732 GASKET, Valve rocker shaft cover 2
67193 GASKET, Rocker box cover 1
LwW-13321 SEAT, Valve spring,lower 1
LW-11796 SPRING, Valve outer 2
LW-10077 SEAT, Valve spring 1
LW-11797 SPRING, Valve auxiliary 2
69457 RING, Piston,oil reg.expander type (chrome) 1
LW-14077 PIN, Piston 1
71265 ROCKER ASSEMBLY, Exhaust valve 1
71266 ROCKER ASSEMBLY, Intake valve 1
71481 RING, Oil seal 1
71549 WASHER, Valve rocker,thrust 2
72626 SHAFT, Valve rocker 2
73111 VALVE, Exhaust,rotator type 1
LW-13322 SEAT, Valve spring lower 1
LW-10076 SEAT, Valve springrotator type 1
LW-12949 VALVE, Intake,large rotator type 1
73264 PISTON, Compression ratio 8.7:1 (4-ring) 1
73948 CYLINDER AND HEAD ASSEMBLY, Nitrided 1
74241 RING, Piston,compression (chrome) 3
MS13997-3 KEY, Valve 2
MS13998-3 CAP, Valve stem 1
STD-8 WASHER, Plain 1
STD-160 WASHER, Internal lock 4
STD-1411 NUT, Plain 4
STD-1925 SCREW, Fill.hd.,self-locking 8
STD-1874 SCREW, Fill.hd.,self-locking 1
STD-1215 BOLT 2
LW-11775 PLUG, Piston pin 2
SSP2272 TAG 1

NOTE

7-4

Nitrided cylinder assembly, chrome rings, 4 ring piston.



LYCOMING 10-720 PARTS

10-720-A1A, -D1B, STANDARD CYLINDER FLANGE MODEL

SERVICE KITS
CYLINDER, PISTON AND RING KIT

CATALOG

5 e emmmT R FE R AW m

ary.

PART DESCRIPTION PER

NUMBER 12345 ENG.
77323 CYLINDER, PISTON AND RING KIT, 1
72050 KEY, Valve 2
60828 PLUG, Piston pin 2
62922 SEAL, Shroud tube 4
66731 COVER, Valve rocketr shaft 2
66732 GASKET, Va lve rocker shaft cover 2
67112 ROCKER ASSEMBLY, Exhaust valve 1
67113 ROCKER ASSEMBLY, Intake valve 1
67193 GASKET, Rocker box cover 1
LW-13321 SEAT, Valve spring,lower 1
LW-11796 SPRING, Valve,outer 1
69532 SEAT, Valve spring 1
LW-11797 SPRING, Valve,auxiliary 2
72626 SHAFT, Valve rocker 2
73857 RING, Piston,oil reg.expander type (chrome) 1
LW-14077 PIN, Piston 1
71481 RING, Oil seal 1
71549 WASHER, Valve rocker 2
74241 RING, Piston,top compression,chrome 2
74802 VALVE, Exhaust rotator type,inconel 1
LW-13322 SEAT, Valve spring,lower 1
LW-10076 SEAT, Valve spring,rotator type 1
LW-12949 VALVE, Intake 1
LW-10207-S PISTON, Comp.ratio,8.7:1 (3-ring) 1
74563 CYLINDER AND HEAD ASSEMBLY (Nitrided) 1
MS13997-3 KEY, Valve,rotator type 2
MS13998-3 CAP, Valve stem 1
62388 CAP, Valve stem 1
STD-160 WASHER, Internal lock,1/4 in. 4
STD-1411 NUT, Plain,1/4-20 4
STD-1925 SCREW, Fill.hd. self-locking 9
STD-1215 BOLT 2
LW-11775 PLUG, Piston pin 2
SSP2272 TAG 1

NOTE

Nitrided cylinder barrel, chrome rings, 3 ring piston, 1/2 inch inconel exhaust valve.

7-5



LYCOMING 10-720 PARTS

SERVICE KITS
CYLINDER, PISTON AND RING KIT

10-720-A1A, -A1B, -D1B, STANDARD CYLINDER FLANGE MODEL

CATALOG

aTy.
REF. PART DESCRIPTION PER MODEL
NO. NUMBER 12345 ENG. USAGE
77332 CYLINDER, PISTON AND RING KIT, 1
72050 KEY, Valve 2
60828 PLUG, Piston pin 2
62922 SEAL, Shroud tube 2
66731 COVER, Valve rocker shaft 2
66732 GASKET, Valve rocker shaft cover 2
67193 GASKET, Rocker box cover 1
Lw-13321 SEAT, Valve spring,lower 1
LW-11796 SPRING, Valve,outer 2
69532 SEAT, Valve spring 1
LW-11797 SPRING, Valve auxiliary 2
73857 RING, Piston,oil reg..expander type (chrome) 1
71265 ROCKER ASSEMBLY, Exhaust valve 1
71266 ROCKER ASSEMBLY, Intake valve 1
71481 RING, Oil seal 1
71549 WASHER, Valve rocker, thrust 2
72626 SHAFT, Valve rocker 2
73111 VALVE, Exhaust,rotator type 1
LwW-13322 SEAT, Valve spring,lower 1
LW-10076 SEAT, Valve spring,rotator type 1
LW-12949 VALVE, Intake,large rotator type 1
LW-10207-S PISTON, Comp.ratio,8.7:1 (3-ring) 1
73948 CYLINDER AND HEAD ASSEMBLY, Nitrided 1
74241 RING, Piston,top compression (chrome) 2
MS13997-3 KEY, Valve,rotator type 2
MS13998-3 CAP, Valve stem 1
62388 CAP, Valve stem 1
STD-8 WASHER, Plain,1/4 in. 1
STD-160 WASHER, Internal lock,1/4 in. 4
STD-1411 NUT, Plain,1/4-20 4
STD-1925 SCREW, Fill.hd. self-locking 8
STD-1874 SCREW, Fill.hd. self-locking 1
STD-1215 BOLT 1
LW-14077 PIN, Piston 1
LW-11775 PLUG, Piston pin 2
SSP2272 TAG 1

NOTE

Nitrided cylinder barrel, chrome rings, 3 ring piston.

7-6



LYCOMING 10-720 PARTS

10-720-B1B, -C1B, STANDARD CYLINDER FLANGE MODELS

SERVICE KITS
CYLINDER, PISTON AND RING KIT

CATALOG

aTy.

PART DESCRIPTION PER

NUMBER 12345 ENG.
LW-13390 CYLINDER, PISTON AND RING KIT, 1
72050 KEY, Valve 2
60828 PLUG, Piston pin 2
62922 SEAL, Shroud tube 4
66732 GASKET, Valve rocHer shaft cover 2
LW-13321 SEAT, Valve spring,lower 1
LW-14077 PIN, Piston 1
71266 ROCKER ASSEMBLY, Intake valve 1
71450 GASKET, Rocker box cover 1
71481 RING, Oil seal 1
71549 WASHER, Valve rocker thrust 2
72242 COVER ASSEMBLY, Rocker box 1
72626 SHAFT, Valve rocker 2
72709 SCREW, Self-sealing,1/4-20 x 5/8 in.long 2
72710 COVER, Valve rocker shaft 1
73111 VALVE, Exhaust 1
LW-13322 SEAT, Valve spring,lower 1
LW-12949 VALVE, Intake,large rotator type 1
73857 RING, Piston,oil reg.,expander type (chrome) 1
74241 RING, Piston,top compression (chrome) 2
74494 PLATE, Spark plug reach,caution 1
LW-10076 SEAT, Valve spring,rotator type 1
69532 SEAT, Valve spring 1
LW-10207-S PISTON, Comp.ratio,8.7:1 (3-ring) 1
LW-12702 ROCKER ASSEMBLY, Exhaust valve 1
LW-11796 SPRING, Valve,outer 2
LW-11797 SPRING, Valve,auxiliary 2
76190 CYLINDER ASSEMBLY, Nitrided 1
MS13997-3 KEY, Valve,rotator type 2
MS13998-3 CAP, Valve stem 1
62388 CAP, Valve stem 1
STD-8 WASHER, Plain,1/4 in. 1
STD-160 WASHER, Internal lock,1/4 in. 4
STD-1215 BOLT 2
STD-1411 NUT, Plain,1/4-20 4
STD-1874 SCREW, Fill.hd. self-locking 1
STD-1925 SCREW, Fill.hd. self-locking 9
LW-11775 PLUG, Piston pin 2
SSP2272 TAG 1

NOTE

Nitrided cylinder assembly, standard 1/2 inch exhaust valve.

7-7



LYCOMING 10-720 PARTS CATALOG

SERVICE KITS
CYLINDER, PISTON AND RING KIT
10-720-B1B, -C1B, STANDARD CYLINDER FLANGE MODELS

aTy.
REF. PART DESCRIPTION PER MODEL
NO. NUMBER 12345 ENG. USAGE
LW-13391 CYLINDER, PISTON AND RING KIT, 1
72050 KEY, Valve 2
60828 PLUG, Piston pin 2
62922 SEAL, Shroud tube 4
66732 GASKET, Valve rocker shaft cover 2
LW-13321 SEAT, Valve spring lower 1
LW-14077 PIN, Piston 1
71266 ROCKER ASSEMBLY, Intake valve 1
71450 GASKET, Rocker box cover 1
71481 RING, Oil seal 1
71549 WASHER, Valve rocker,thrust 2
72242 COVER ASSEMBLY, Rocker box 1
72626 SHAFT, Valve rocker 2
72709 SCREW, Self-sealing,1/4-20 x 5/8 in.long 4
72710 COVER, Valve rocker shaft 2
LW-13322 SEAT, Valve springlower 1
LW-12949 VALVE, Intake,large rotator type 1
73857 RING, Piston,oil reg.expander type (chrome) 1
74241 RING, Piston,top compression (chrome) 2
74494 PLATE, Spark plug reach caution 1
74802 VALVE, Exhaust,inconel 1
LW-10076 SEAT, Valve spring,rotator type 1
69532 SEAT, Valve spring 1
LW-10207-S PISTON, Comp.ratio,8.7:1 (3-ring) 1
LW-12702 ROCKER ASSEMBLY, Exhaust valve 1
LW-11796 SPRING, Valve,outer 2
LW-11797 SPRING, Valve,auxiliary 2
75415 CYLINDER AND HEAD ASSEMBLY (Nitrided) 1
MS13997-3 KEY, Valve (rotator type) 2
MS13998-3 CAP, Valve stem 1
62388 CAP, Valve stem 1
STD-8 WASHER, Plain,1/4 in. 1
STD-160 WASHER, Internal lock,1/4 in. 4
STD-1215 BOLT 2
STD-1411 NUT, Plain,1/4-20 4
STD-1874 SCREW, Fill.hd.,self-locking 1
STD-1925 SCREW, Fill.hd. self-locking 9
LW-11775 PLUG, Piston pin 2
SSP2272 TAG 1
NOTE

}
Nitrided cylinder assembly, inconel exhaust valve, long reach spark plug.



LYCOMING 10-720 PARTS

SERVICE KITS
CYLINDER, PISTON AND RING KIT

10-720-A1B, STANDARD CYLINDER FLANGE MODELS

CATALOG

aTy.

PART DESCRIPTION PER

NUMBER 12345 ENG.
LW-13932 CYLINDER, PISTON AND RING KIT, 1
72050 KEY, Valve 2
60828 PLUG, Piston pin 2
72922 SEAL, Shroud tube 4
66731 COVER, Valve rocker shaft 2
66732 GASKET, Valve rocker shaft cover 2
71265 ROCKER ASSEMBLY, Exhaust valve 1
71266 ROCKER ASSEMBLY, Intake valve 1
67193 GASKET, Rocker box cover 1
Lw-13321 SEAT, Valve spring,lower 1
68795 COVER ASSEMBLY, Rocker box 1
71481 RING, Oil seal 1
71549 WASHER, Valve rocker thrust 2
72626 SHAFT, Valve rocker 2
73857 RING, Piston,oil reg.expander type (chrome) 1
LW-13322 SEAT, Valve spring,lower 1
LW-12949 VALVE, Intake,large rotator type 1
74241 RING, Piston,top compression (chrome) 2
74802 VALVE, Exhaust,inconel 1
LW-10076 SEAT, Valve spring,rotator type 1
69532 SEAT, Valve spring 1
LW-11775 PLUG, Piston pin 2
LW-11796 SPRING, Valve,outer 2
LW-11797 SPRING, Valve,auxiliary 2
LW-10207-S PISTON, Comp.ratio,8.7:1 (3-ring) 1
LW-14077 PIN, Piston 1

75717 CYLINDER AND HEAD ASSEMBLY, (Nitrided,

long reach plugs) 1
MS13997-3 KEY, Valve,rotator type 2
MS13998-3 CAP, Valve stem 1
STD-160 WASHER, Internal lock,1/4 in. 4
STD-1411 NUT, Plain,1/4-20 4
STD-1215 BOLT 2
STD-1925 SCREW, Fill.hd.,self-locking 8
62388 CAP, Valve stem 1

NOTE

Nitrided cylinder assembly, inconel exhaust valve, large rotator intake valve, long reach spark plugs.

7-9



LYCOMING 10-720 PARTS CATALOG

SERVICE KITS
CYLINDER, PISTON AND RING KIT
10-720-B1B and -B1BD, WIDE CYLINDER FLANGE MODELS

ary.

PART DESCRIPTION PER

NUMBER 12345 ENG.
LW-15425 CYLINDER, PISTON AND RING KIT, 1
LW-10076 SEAT, Valve spring (rotator) 1
LW-10207-S PISTON 1
73111 VALVE 1
LW-11796 SPRING, Valve,outer 2
LW-11797 SPRING, Valve,auxiliary 2
LW-12702 ROCKER ASSEMBLY, Exhaust valve 1
LW-13321 SEAT, Valve spring lower,intake 1
LW-13322 SEAT, Valve spring lowerexhaust 1
LW-13622 VALVE, Intake,rotator type 1
LwW-14077 PIN, Piston 1
Lw-12997 CYLINDER ASSEMBLY, Nitrided 1
MS13997-3 KEY, Valve (rotator type) 2
MS13998-3 CAP, Valve stem 1
STD-8 WASHER, Plain 2
STD-160 WASHER, Internal lock 2
STD-1215 BOLT 2
STD-1925 SCREW, Fill.hd.,self-locking 9
60828 PLUG, Piston 2
62388 CAP, Valve stem 1
62922 SEAL, Shroud tube 4
66732 GASKET, Valve rocker shaft cover 2
69532 SEAT, Valve spring 1
71195 BOX, Set up 1
71266 ROCKER ASSEMBLY, Intake valve 1
71450 GASKET, Rocker box cover 1
71481 RING, Oil seal 1
71549 WASHER, Valve rocker thrust 2
72050 KEY 2
72242 COVER ASSEMBLY, Rocker box 1
72626 SHAFT, Valve rocker 2
72709 SCREW, 1/4-20 x .63 long,self-sealing 4
72710 COVER, Valve rocker shaft 2
73857 RING, Piston,oil regulating 1
74241 RING, Piston,top compression 2
74494 PLATE, Spark plug caution 1

NOTE

Nitrided cylinder assembly, standard 1/2 inch exhaust guide, long reach spark plug.

7-10



LYCOMING 10-720

SERVICE KITS

CYLINDER, PISTON AND RING KIT

PARTS

10-720-B1B and -B1BD, WIDE CYLINDER FLANGE MODELS

CATALOG

aTy.
PART DESCRIPTION PER
NUMBER 12345 ENG.
LW-15426 CYLINDER, PISTON AND RING KIT, 1
LW-10076 SEAT, Valve spring (rotator) 1
LW-10207-S PISTON 1
LW-11167 VALVE 1
LW-11796 SPRING, Valve outer i 2
LW-11797 SPRING, Valve, auxiliary 2
LW-12702 ROCKER ASSEMBLY, Exhaust valve 1
Lw-13321 SEAT, Valve spring lower,intake 1
LW-13322 SEAT, Valve spring lowerexhaust 1
LW-13622 VALVE, Intake,rotator type 1
LW-14077 PIN, Piston 1
LW-14958 CYLINDER ASSEMBLY, Nitrided 1
MS13997-3 KEY, Valve (rotator type) 2
MS13998-3 CAP, Valve stem 1
STD-8 WASHER, Plain 2
STD-160 WASHER, Internal lock 2
STD-1215 BOLT 2
STD-1925 SCREW, Fill.hd. self-locking 9
60828 PLUG, Piston 2
62388 CAP, Valve stem 1
62922 SEAL, Shroud tube 4
66732 GASKET, Valve rocker shaft cover 2
69532 SEAT, Valve spring 1
71195 BOX, Set up 1
71266 ROCKER ASSEMBLY, Intake valve 1
71450 GASKET, Rocker box cover 1
71481 RING, Oil seal 1
71549 WASHER, Valve rocker thrust 2
72050 KEY 2
72242 COVER ASSEMBLY, Rocker box 1
72626 SHAFT, Valve rocker 2
72709 SCREW, 1/4-20 x .63 long,self-sealing 4
72710 COVER, Valve rocker shaft 2
73857 RING, Piston,oil regulating 1
74241 RING, Piston,top compression 2
74494 PLATE, Spark plug caution 1

NOTE

Nitrided cylinder assembly, ni-resist guide, long reach spark plug.

7-11



LYCOMING

SERVICE KITS

CYLINDER, PISTON AND RING KIT

10-720

PARTS

10-720-A1B and -D1B, WIDE CYLINDER FLANGE MODELS

CATALOG

aTy.

PART DESCRIPTION PER

NUMBER 12345 ENG.
LW-15465 CYLINDER, PISTON AND RING KIT, 1
MS13997-3 KEY, Valve (rotator type) 2
MS13998-3 CAP, Valve stem 1
STD-8 WASHER, Plain 1
STD-160 WASHER, Internal lock 4
STD-1215 BOLT, 1/4-20 x 1.25 long,hex.hd. 2
STD-1411 NUT, Plain,1/4-20 4
STD-1874 SCREW, Fill.hd.self-locking 1
STD-1925 SCREW, Fill.hd. self-locking 8
LW-10076 SEAT, Valve spring,upper,exhaust 1
LW-10207-S PISTON (3-ring) 1
LW-11167 VALVE, Exhaust,nimonic 1
LW-11796 SPRING, Valve,outer 2
LW-11797 SPRING, Valve,auxiliary 2
LW-12988 CYLINDER ASSEMBLY, Nitrided 1
LWw-13321 SEAT, Valve spring,lower,int. 1
LW-13322 SEAT, Valve spring,lower,exh. 1
LW-13622 VALVE, Intake (rotator type) 1
LW-14077 PIN, Piston 1
60828 PLUG, Piston pin 2
62388 CAP, Valve stem 1
62922 SEAL, Shroud tube 4
66731 COVER, Valve rocker shaft 2
66732 GASKET, Valve rocker shaft cover 2
67193 GASKET, Rocker box cover 1
68795 COVER, Rocker box 1
69532 SEAT, Valve spring 1
71195 BOX, Set up 1
71265 ROCKER ASSEMBLY, Exhaust valve 1
71266 ROCKER ASSEMBLY, Intake valve 1
71481 RING, Oil seal 1
71549 WASHER, Valve rocker thrust 2
72050 KEY, Valve 2
72626 SHAFT, Valve rocker 2
73857 RING, Piston,oil reg. 1
74241 RING, Piston,compression 2
74494 PLATE, Spark plug caution 1

Nitrided cylinder assembly, nimonic exhaust valve, long reach spark plug.

NOTE

712



LYCOMING 10-720 PARTS CATALOG

SERVICE KITS

CYLINDER, PISTON AND RING KIT
[0-720-A1B and -D1B, WIDE CYLINDER FLANGE MODELS

QaTty.

PART DESCRIPTION PER

NUMBER 12345 ENG.
LW-154p4 CYLINDER, PISTON AND RING KIT 1
MS13997-3 KEY, Valve (rotator type) 2
MS13998-3 CAP, Valve stem 1
STD-8 WASHER, Plain , 1
STD-160 WASHER, Internal ldck 4
STD-1215 BOLT, 1/4-20 x 1.25 long,hex.hd. 2
STD-1411 NUT, Plain,1/4-20 4
STD-1874 SCREW, Fill.hd. seif-locking 1
STD-1925 SCREW, Fill.hd. self-locking 8
LW-10076 SEAT, Valve spring,upper,exh. 1
LW-10207-S PISTON, (3-ring) 1
LW-11796 SPRING, Valve outer 2
LW-11797 SPRING, Valve,auxiliary 2
LW-15438 CYLINDER ASSEMBLY, Nitrided 1
Lw-13321 SEAT, Valve spring,lower,int. 1
LW-13322 SEAT, Valve spring,lower exh. 1
LW-13622 VALVE, Intake (rotator type) 1
LW-14077 PIN, Piston 1
60828 PLUG, Piston pin 2
62388 CAP, Valve stem 1
62922 SEAL, Shroud tube 4
66731 COVER, Valve rocker shaft 2
66732 GASKET, Valve rocker shaft cover 2
67193 GASKET, Rocker box cover 1
68795 COVER, Rocker box 1
69532 SEAT, Valve spring 1
71195 BOX, Set up 1
71265 ROCKER ASSEMBLY, Exhaust valve 1
71266 ROCKER ASSEMBLY, Intake valve 1
71481 RING, Oil seal 1
71549 WASHER, Valve rocker thrust 2
72050 KEY, Valve 2
72626 SHAFT, Valve rocker 2
73111 VALVE, Exhaust 1
73857 RING, Piston,oil reg. 1
74241 RING, Piston,compression 2
74494 PLATE, Spark plug caution 1

NOTE

Nitrided cylinder assembly, standard 1/2 inch exhaust guide, long reach spark plug.






Part No.
Reference Page 1-1
LW-11574
LW-10143
77265
76618

75493

74424

74287

LW-12297
LW-12631
LW-13143
LW-13520

69796

Reference Page 1-3
75759

74313

72986

12307
77420
FELYA

LW-12499

LYCOMING

Superseded by

LW-13766
LW-11674
Lw-10143
17265

76618

75493

74424

LW-13769
LW-13770
LW-13771
LW-13772

LW-10647

77521

75759

75761

72306
7731
77312

LW-12500

10-720

SECTION 8

PARTS CATALOG

PARTS SUPERSEDURES

SECTION 1

Name

Crankcase Assembly
Crankcase Assembly
Crankcase Assembly
Crankcase Assembly

Crankcase Assembly

Crankcase Assembly

Crankcase Assembly

Crankcase Assembly
Crankcase Assembly
Crankcase Assembly
Crankcase Assembly

Dowe!, Crankshaft
bearing

Extension, Pipe

Extension, Pipe

Extension, Oil filler

Bracket, Engine mtg.
Bracket, Engine mtg.
Bracket, Engine mtg.

Bracket, Engine mtg.

Remarks

Improved crankcase casting.

Changed to straight main bearing dowels.

To incorporate snap-in type crankshaft oil seal.
To incorporate adj. oil pressure relief valve.

Eliminates need for external vents at rocker
covers.

Doweled crankcase.

Tao provide strengthened crankcase. (Heavier
bearing saddles.)

Improved crankcase casting.
Improved crankcase casting.
Improved crankcase casting.
improved crankcase casting.

Changed from stepped dowel to straight dowel.

To incorporate 0" ring part no. 74068.

To incorporate reinforced nylon oil filler
tube.

To incorporate reinforced nylon oil filler
tube.

To eliminate use of dowels with mtg. bracket.
To eliminate use of dowels with mtg. bracket.
To eliminate use of dowels with mtg. bracket.

To eliminate use of dowels with mtg. bracket.



Part No.
77290
17292
76783
Reference Page 1-4

nna

76163

74303
78319
74304
74305
Reference Page 1-5

74125

74112

67514

67516

74740
72108
74740
72180
73815
74081
73642
Reference Page 1-6

LW-12740

LYCOMING

Superseded by
77289
77291

76790

76529

77808

LW-11575
LW-13885
78319

78443

75310

75309

61155

61156

Lw-13879
74740
LW-13877
74740
72080
74321

74081

LW-1317

10-720

PARTS

PARTS SUPERSEDURES (CONT.)

SECTION 1 (CONT.)

Name
Bracket, Engine mtg.
Bracket, Engine mtg.

Bracket, Engine mtg.

Plug, Oil press.
relief

Valve Assembly

Bearing, Crankshaft
Bearing, Crankshaft
Bearing, Crankshaft

Seal, Crankshaft oil

Crankshaft and Counter-
weight Assembly

Crankshaft Assembly
Gear, Crankshaft
Lockplate, Crankshaft
gear

Camshaft Assembly
Camshaft Assembly
Camshaft Assembly
Camshaft Assembly
Gear, Camshaft
Support Assembly

Support Assembly

Support Assembly

82

Remarks
To eliminate use of dowels with mtg. bracket.
To eliminate use of dowels with mtg. bracket.

To eliminate use of dowels with mtg. bracket.

To incorporate non-adjustable plug.

To incorporate valve assy. having hex rather
than slot for adjustment.

To incorporate straight main bearing dowels.
Product improvement.

To reduce prop. transfer bearing leakage.

Product improvement.

To provide crankshaft assy. without sludge
tubes.

To provide crankshaft assy. without sludge
tubes.

To incorporate piston squirt and larger oil
pump.

To incorporate piston squirt and larger oil
pump.

Product improvement.
Product improvement.
Product improvement.
Product improvement.
Product improvement.

Product improvement.

To provide clearance with new design crankcase.

To incorporate spray pump drive.

CATALOG



LYCOMING 10-720 PARTS CATALOG

PARTS SUPERSEDURES (CONT.)
SECTION 1 (CONT.)
Part No. Superseded by Name Remarks
Reference Page 1-7
180-G 72378 Cover, Gov. drive To incorporate slot which has been machined.

Reference Page 1-8

LW-10575 LW-13795 Shaft, Crankshaft To incorporate lockwire instead of lockplates.
Idler Gear

68749 68749-1 Shaft, Mag. Drive To provide clearance with crankshaft idler
Gear gear.

Reference Page 1-9

LW-10954 LW-13194 Belt, Spray pump To incorporate spray pump drive.
drive

Reference Page 1-11

There are no supersedures on Page 1-11.

SECTION 2

Reference Page 2-1

There are no supersedures on Page 2-1.

Reference Page 2-3

73873 61298 Impeller, Oil pump To eliminate look-alike parts.
driven

73872 61297 Impeller, Oil pump To eliminate look-alike parts.
driving

Reference Page 2-5

61154 77309 Bushing, Crankshaft 1/16" shorter than 61154,
Idler Gear

74773 74547 Pump, Fuel Product improvement.

76537 LW-13909 Pump, Fuel To stabilize idle RPM fuel pressure.

Reference Page 2-11
There are no supersedures on Page 2-11.
Reference Page 2-12
There are no supersedures on Page 2-12.
Reference Page 2-13

There are no supersedures on Page 2-13.

83



LYCOMING

PARTS SUPERSEDURES (CONT.)
SECTION 2 (CONT.)

Part No. Superseded by

Reference Page 2-14
LW-10450 LW-15546
LW-10449 LW-15547

Reference Page 2-15
69451 75944

Reference Page 3-1

75059 LW-10646
74503 75059
74308 74503
65819 LW-13923
75509 74309
78203-S LW-10207-S
75617-8 78203-8
73264 75617-S
LW-13444 Lw-14078
69650 LW-13444
72446 74241

Reference Page 3-3

66713 LW-11956
72897 LW-11957
75838 LW-11958
73979 75838

Name

Drive Assembly

Adapter, Turbo scavenge

pump

Valve Assembly

SECTION 3

Conn. Rod Assembly
Conn. Rod Assembly
Conn. Rod Assembly

Bushing

Bearing
Piston
Piston
Piston

Pin

Pin

Ring

Guide

Guide

Guide

Guide

84

10-720

PARTS CATALOG

Remarks

To eliminate possibility of spline interference.

To eliminate possibility of spline interference.

To strengthen bypass valve. Stainless steel
shaft.

To incorporate more rigid assembly.
To incorporate more rigid assembly.
To incorporate crimp locking feature.

To eliminate need for facing bushing after
burnishing.

Employing heavier conn. rod assembly.
Product improvement.
Product improvement.
Product improvement.

To incorporate new piston pin with pos.
identification.

To incorporate new piston pin with pos.
identification.

Standardize rings.

To incorporate flangeless intake valve
guides.

To incorporate flangeless intake valve
guides.

To incorporate flangeless intake valve
guides.

To incorporate flangeless intake valve
guides.



Part No.
Reference Page 3-5

LW-12949

71381
74802
68326
68328

68325

73115

76290

73062
65074
79051
66717
75773
68806
67113
67112
Reference Page 3-7
13708
Reference Page 3-8
13720

67196

Reference Page 4-1

61154

LYCOMING

Superseded by

LW-13622

3111

LW-11167

LW-11796

LW-11797

LW-13321

LW-10076

78290

76290

78524

tW-13077

79051

72255

72626

71266

71265

74718

75118

13720

77309

10-720

PARTS

PARTS SUPERSEDURES (CONT.)

SECTION 3 (CONT.)

Name

Valve

Valve
Valve
Spring
Spring

Seat

Seat

Plunger Assembly

Plunger Assembly
Socket
Spring

Spring

Shroud Tube Assembly

Shaft

Rocker Assembly

Rocker Assembly

Baffle Assembly

Gasket

Gasket

Bushing

SECTION 4

Remarks

To incorporate smal! intake valve and venturi
type seat.

Product improvement.
To incorporate nimonic exhaust valve.
Product improvement.
Product improvement.

To incorporate new fower valve spring seat
with increased 1.D.

Product improvement.

To reduce failure by removing limited travel
tappet.

To incorporate limited travel plunger assemblies.
Product improvement.
Product improvement.
Product improvement.
Product improvement.
Product impravement.
Product improvement.

Product improvement.

Product improvement.

To change stud hole from .34 to .40 dia.

Part Standardization.

Part standardization.

CATALOG



Part No.

68874

73627

78292

73709

73714

13715

13737

73693

73694

Reference Page 4-5

51154

68874

73627

78292

LW-620570-1

Reference Page 4-9

18292

13751

Reference Page 5-1

78312
LW-13352
78414
78314

17347

LYCOMING

PARTS SUPERSEDURES (CONT.)

Superseded by
LW-12136
LW-12707
LW-12681

75418

75171

75178

75180

LW-171192

LW-171191

77309

LW-12136
Lw-12707
LW-12681

LW-620570-4

LW-12681

73050

LW-14319
LW-14361
LW-14321
LW-14324

LW-10179

10-720

PARTS CATALOG

SECTION 4 (CONT.)

Name
Cushion
Adapter
Gasket

Mag. and Ignition
Harness Assembly

Magneto

Magneto

Ign. Harness Assembly

Kit, Mag. terminal

switch

Kit, Mag. terminal
switch

Bushing
Cushion
Adapter

Gasket

Ignition Harness Assembly

Gasket

Clip, 3/41.D.

SECTION 5
!

Alternator
Alternator Assembly
Alternator

Alternator

Regulator

Remarks
Product improvement.
Product improvement.
Product improvement.

To incorporate hi-output, hi-altitude
mags.

To incorporate hi-output, hi-altitude
mags.

To incorporate hi-output, hi-altitude
mags.

To incorporate hi-output, hi-altitude
mags.

Part standardization.

Part standardization.

Part standardization.
Material change.
Product improvement.
Product improvement.

To incorporate new ignition harness and fuel
injector.

Product improvement.

Product improvement.

Product improvement.
Product improvement.
Product improvement.

Product improvement,

Product improvement.



LYCOMING

Part No. Superseded by

Reference Page 5-13

76533 LW-13039
Reference Page 5-15
LW-10968 LW-14141
LW-10969 Lw-14142

Reference Page 5-16

There are no supersedures on Page 5-16.

Reference Page 5-17

LW-11941 LW-13434
LW-12762 LW-13435
Reference Page 5-19

60861 76028
Reference Page 5-20

74793 77879
76775 LW-12085

Reference Page 6-1

There are no supersedures on Page 6-1.

Reference Page 6-3

There are no supersedures on Page 6-3.

Reference Page 6-4

73346 74360

Reference Page 6-5

74215 74151
73393 74215
74358 75286

10-720

PARTS

PARTS SUPERSEDURES (CONT.)

SECTION 5 (CONT.)

Name

Bracket

Bracket

Bracket

Bracket, Alt.

Support, Alt.

Link, Gen. adjusting

Starter

Switch, Magnetic

SECTION 6

Flange, intake

Nozzle, Inj.
Nozzle, Inj.

Manifold Assembly

Remarks

Product improvement.

Product improvement.

Product improvement.

To correct alt. pulley alignment.

To correct alt. pulley alignment.

Parts standardization.

To incorporate 24V. starter.

Product improvement.

CATALOG

To incorporate flange with deeper counterbore.

To incorporate Bendix inj. system.

Product improvement.

Product improvement.



LYCOMING

Part No. Superseded by

Reference Page 6-7

75119 LW-12396
74215 74151
73393 74215

Reference Page 6-9

74215 74151
73393 4215
7447 LW-12558

Reference Page 6-11

74215 74151
73393 74215

Reference Page 6-25

There are no supersedures on Page 6-25.

Reference Page 6-27

74784 LW-13181-6-360
78700 LW-12799-6-380
74784 78700

74463 LW-13181-6-322

LW-12098-1-230  LW-12098-0-230

74413 LW-12098-1-230

LW-12098-1-170  LW-12098-0-170

Reference Page 6-29

75692 LW-12799-6-090
76517 LW-12798-4-204
75665 LW-12798-4-180

10-720

PARTS

PARTS SUPERSEDURES (CONT.)
SECTION 6 (CONT.)

Name

Fuel Injector
Nozzle, Injector

Nozzle, Injector

Nozzle, Injector

Nozzle, Injector

Manifold Assembly

Nozzle, Injector

Nozzle, Injector

Hose Assembly
Hose Assembly
Hose Assembly
Hose Assembly

Tube Assembly

Tube Assembly

Tube Assembly

Hose Assembly
Hose Assembly

Hose Assembly

8-8

Remarks

To incorporate new fuel inj.
To incorporate Bendix inj. system.

Product improvement.

To incorporate Bendix inj. system.
Product improvement.

Product improvement.

To incorporate Bendix inj. system.

Product improvement.

Product improvement.
Praduct impravement,
Product improvement.
Product improvement.

To provide additional clamping for inj.
lines.

To provide additional clamping for inj.
lines.

To provide additional clamping for inj.
lines.

Praduct improvement.
Product improvement.

Product improvement,

CATALOG



Part No.

LW-12098-2-264

16357

LW-12098-2-216

LW-12098-3-310

76356

LW-12098-2-226

Reference Page 6-31

78700
74784
75692
73319
75431
LW-12098-4-264

76356

Reference Page 6-33

75692

LW-12098-1-230

74413

LW-12098-1-170

LYCOMING

Superseded by

LW-12098-2-276
LW-12098-3-340
LW-12098-2-210
LW-12098-3-296
LW-12098-3-310

LW-12098-2-230

LW-12799-6-380
78700

LW-12798-6-090
LW-12798-4-074
LW-12878-4-176
LW-12098-2-276

LW-12098-3-310

LW-12799-6-090
LW-12098-0-230
LW-12098-1-230

LW-12098-0-170

10-720

PARTS SUPERSEDURES (CONT.)

SECTION 6 (CONT.)

Name
Tube Assembly
Tube Assembly
Tube Assembly
Tube Assembly
Tube Assembly

Tube Assembly

Hose Assembly
Hose Assembly
Hose Assembly
Hose Assembly
Hose Assembly
Tube Assembly

Tube Assembly

Hose Assembly
Tube Assembly
Tube Assembly

Tube Assembly

Product improvement.
Product improvement.
Product improvement.
Product improvement.
Product improvement.

Product improvement.

Product improvement.
Product improvement.
Product improvement.
Product improvement.
Product improvement.
Product improvement,

Product improvement.

Product improvement.

Remove one sleeve.

Product improvement.

Remove one sleeve.

PARTS

Remarks

CATALOG






PART NO.

AN310-7
AN4076-1
ANA456AD4-8
ANAS6AD4-22
ANb500-10-16
AN565B1032H5
AN6-12
ANG6-12
ANG-12A
ANG6-14
ANG6-16
ANG6-17
ANG-21
ANG-30A
AN6-32
ANG-34A
AN7-12
AN7-14
AN780-2
AN780-2
AN780-2
AN780-2
AN791-2
AN791-2
AN791-2
ANS-14A
AN814-10L
AN815-6
AN815-6
AN815-6
AN815-6
AN816-4
AN816-4
AN816-4
AN818-6
AN819-6
AN822-6
AN822-6
ANB22-6-8
AN823-4
AN825-4
AN931-14-20
ANS32-5
AN932-5
AN960-1216
LW-10076
LW-10179
LW-10207-S
LW-10284
LW-10294

LYCOMING

PART NAME

Nut
Fitting
Rivet
Rivet
Screw
Set Screw
Bolt
Bolt
Bolt
Bolt
Bolt
Bolt
Bolt
Bolt
Bolt
Bolt
Bolt
Bolt
Nipple
Nipple
Nipple
Nipple
Elbow
Eibow
Elbow
Bolt
Plug
Union
Union
Union
Union
Nipple
Nipple
Nipple
Nut
Sleeve
Elbow
Elbow
Elbow
Elbow
Tee
Grommet
Plug
Plug
Washer
Seat
Regulator
Piston
Gear
Gear Assembly

5-16
33
2-1
21
2-14
17
5-15
5-17
19
513
5-16
5-17
1-11
1-9
5-13
1-1
5-16
5-16

PAGE NO.

i

10-720

NUMERICAL INDEX

PART NO.

LW-10297
LW-10307
LW-10313
LW-10318
LW-10320
LW-10321
LW-10324
LW-10329
LW-10332
LW-10341
LW-10344
LW-10350
LW-10475
LW-10544
LW-10576
LW-10578
LW-10646
LW-10647
LW-10799
LW-10921
Lw-10924
LW-10952
LW-10952
LW-10952
LW-10966
LW-10967
LW-1097¢
LW-10971
LW-10979
LW-11147
LW-11167
LW-11273
LW-11459
LW-11489
LW-11575
LW-11635
LW-11685
LW-11713
LW-11796
LW-11797
LW-11866
LW-11956
LW-11957
LW-11958
LW-12085
LW-12098-0-134
LW-12098-0-160
LW-12098-0-170
LW-12098-0-170
LW-12098-0-180

PARTS

PART NAME

Gear Assembly
Gear Assembly
Gear Assembly
Gear Assembly
Sleeve

Spring

Gear Assembly
Shaftgear Assembly
Lockplate

Insert

Body Assembly
Adapter Assembly
Nozzle Assembly
Alternator

Shaft

Pulley and Shaft Assy.
Connecting Rod Assembly
Dowel

Spacer

Housing Assembly
Housing Assembly
Shim

Shim

Shim

Alternator
Alternator Assembly
Strut

Belt

Alternator Assembly
Bracket

Valve

Clamp

Bracket

Gear Assembly
Bearing

Shield

Housing Assembly
Spring

Spring

Spring

Spacer

Guide

Guide

Guide

Switch

Tube Assembly
Tube Assembly
Tube Assembly
Tube Assembly
Tube Assembly

CATALOG

PAGE NO.

18
21
2-12
23
2-15
2-15
1-8
25
1-5
241
2-3
2-14
6-7
5-1
5-15
5-18
31
1-1
25
241
21
19
5-156
5-17
5-1
5-1
5-16
51
51
5-15
3-5
6-1
19
1-8
14
517
21
14
3-5
3-5
1-11
3-3
33
33
5-20
6-29
6-29
6-27
6-33
6-29



PART NO.

LW-12098-0-200
LW-12098-0-230
LW-12098-0-230
LW-12098-2-194
LW-12098-2-194
LW-12098-2-210
LW-12098-2-216
LW-12098-2-226
LW-12098-2-230
LW-12098-2-264
LW-12098-2-276
LW-12098-2-276
LW-12098-3-296
LW-12098-3-310
LW-12098-3-336
LW-12098-3-340
LW-12136
LW-12136
LW-12186
LW-12232
LW-12233
LW-12235
LW-12237
LW-12239
LW-12396
LW-12415
LW-12500
LW-12516
LW-12516
LW-12516
LW-12538
LW-12540
LW-12542
LW-12545
LW-12558
LW-12559
LW-12588
LW-12589
LW-12604
LW-12604
LW-12604
LW-12634
LW-12644
LW-12672
LW-12681
LW-12681
LW-12681
LW-12688
LW-12702
LW-12707

LYCOMING

PART NAME

Tube Assembly
Tube Assembly
Tube Assembly
Tube Assembly
Tube Assembly
Tube Assembly
Tube Assembly
Tube Assembly
Tube Assembly
Tube Assembly
Tube Assembly
Tube Assembly
Tube Assembly
Tube Assembly
Tube Assembly
Tube Assembly
Cushion
Cushion

Nut

Shim

Pulley

Pulley and Shaft Assy.

Bracket Assembly
Washer

Fuel Injector
Manifold Assembly
Bracket

Clip

Clip

Clip

Gear Assembly
Adapter Assembly
Divider Assembly
Plug

Manifold Assembly
Manifold Assembly
Bushing

Insert

Nipple

Nipple

Nipple

Housing Assembly
Tube Assembly
Bracket

Gasket

Gasket

Gasket

Seat

Rocker Assembly
Adapter

10-720

NUMERICAL INDEX

PAGE NO.

6-29
6-27
6-33
6-29
6-31
6-29
6-31
6-31
6-29
6-31
6-29
6-31
6-29
6-31
6-31
6-29
41
4-5
3-1
5-17
517
5-17
5-17
4-5
6-7
8-7
1-3
6-27
6-29
6-33
2-12
2-12
6-9
6-3
6-9
6-9
35
2-1

6-7
6-11
6-1
6-29
6-7
441
4-5
4-9
33
35
41

PART NO.

LW-12707
LW-12725
LW-12775
LW-12776
LW-12777
LW-12787
LW-12788
LW-12798-4-074
LW-12798-4-190
LW-12798-4-204
LW-12799-6-090
LW-12799-6-090
LW-12799-6-090
LW-12799-6-380
LW-12799-6-380
LW-12877-6-413
LW-12878-4-176
LW-12879-6-380
LW-12949
LwW-12988
LW-12997
LW-13039
LW-13077
LW-13140
LW-13141
LW-13171
LW-13181-6-322
LW-13181-6-360
LW-13187
Lw-13188
LW-13189
LW-13190
LW-13191
LW-13194
LW-13226
LW-13226
LW-13227
LW-13227
LW-13229
LW-13321
LW-13322
LW-13347
LW-13348

i LW-13369
LW-13370
LW-13430
LW-13434
LW-13435
LW-13622
LW-13641

PARTS

CATALOG

PART NAME PAGE NO.
Adapter 4-5
Tube Assembly 37
Adapter 2-15
Gasket 2-15
Gasket 2-15
Starter 5-20
Brace 5-17
Hose Assembly 6-31
Hose Assembly 6-29
Hose Assembly 6-29
Hose Assembly 6-29
Hase Assembly 6-31
Hose Assembly 6-33
Hose Assembly 6-27
Hose Assembly 6-31
Hose Assembly 6-33
Hose Assembly 6-31
Hose Assembly 6-29
Valve 35
Cylinder and Head Assy. 33
Cylinder and Head Assy. 33
Bracket 5-13
Spring 35
Plunger 2-15
Plug 2-15
Support Assembly 16
Hose Assembly 6-27
Hose Assembly 6-27
Bearing 19
Plate 19
Shaft 19
Pulley 19
Bracket 19
Belt 19
Nut 4-5
Nut 4.9
Adapter 4-5
Adapter 49
Tube Assembly 3-7
Seat 3-5
Seat 35
Pulley 5-1
Belt 5-1
Crankshaft Assembly 1-5
Crankshaft and Ct'wt. Assy. 1-5
Baffle Assembly 3-7
Bracket 517
Support 5-17
Valve 35
Cushion 4-9



PART NO.

LW-13643
LW-13697
Lw-13766
LW-13769
LW-13770
LW-13771
LW-13772
LW-13794
LW-13795
LW-13877
Lw-13879
LW-13885
LW-13896
LW-13904
LW-13905
LW-13909
LW-13923
LW-14021
LW-14037
LW-14057
LW-14060
LW-14078
LW-14141
LW-14142
LW-14150
LW-14178
LW-14248
LW-14260
LW-14291
LW-14319
Lw-14321
LW-14324
LW-14361
LW-14443
LW-14444
LW-14511
LW-14626
LW-14637
LW-14637
LW-14649
LW-14649
LW-14650
LW-14663
LW-14669
LW-14720
LW-14736
LW-14739
LW-14741
Lw-14801
LW-14802

LYCOMING

PART NAME

Gear Retainer

Valve Assembly
Crankcase Assembly
Crankcase Assembly
Crankcase Assembly
Crankcase Assembly
Crankcase Assembly
Stud

Shaft

Camshaft Assembly
Camshaft Assembly
Bearing

Plug

Kit

Qil Filter

Pump, Fuel

Bushing

Shaft
Thermocouple
Clamp

Clamp

Pin

Bracket

Bracket

Spiral Tubing

Plug

Spray Pump Drive Assy.

Seal

Bracket

Alternator
Alternator
Alternator
Alternator Assembly
Valve Assembly
Pump, Fuel

Shaft

Crankcase Assembly
Shim

Shim

Shim

Shim

Shim

Crankcase Assembly
Crankcase Assembly
Strut

Gage Assembly
Gage Assembly
Gage Assembly

Pipe

Pipe

10-720

NUMERICAL INDEX

PAGE NO.

- e e - P
PO L Ll

—_ ek
T ' v y
-~ oo

2-15
2-15
25
3-1
1-7
33
49
4.9
31
5-15
5-15
49
2-15
19
23
5-13
5-1
51
5-1
5-1
4-9
25
213
1-1
5-15
5-17
5-15
5-17
5-16
11
1-1
5-13
13
1-3
13
64
64

93

PART NO.

LW-14803
LW-14804
LW-14805
LW-14806
Lw-14807
LW-14808
LW-14809
LW-14820
LW-14830
LW-14958
LW-15438
LW-15546
LW-15547
LW-157208
LW-171191
LW-171192
LW-320298-2
LW-320298-2
LW-320432-1
LW-320476-1
LW-349300-4
LW-349320-4
LW-349320-5
LW-349500-10
LW-349520-1D
LW-382620-51
LW-382698
LW-382813
LW-382920-51
LW-384800-107
LW-384800-127
LW-385048-201
LW-385148-201
LW-620570-4
LW-620570-14
MS124703
MS13997-3
MS13998-3
MS16562-28
MS16625-1100
MS16625-1125
MS16625-1125
MS20822-4
MS20822-4
MS20822-6
MS20822-6
MS20823-6
MS20823-6
MS20823-60
MS21919-DG4

PARTS

CATALOG

PART NAME PAGE NO.
Pipe 6-4
Pipe 6-4
Pipe 64
Pipe 6-4
Pipe 64
Pipe 64
Flange 6-4
Ring 1-5
Bearing 14
Cylinder and Head Assy. 3-3
Cylinder and Head Assy. 33
Drive Assembly 214
Adapter 2-14
Kit 49
Kit 441
Kit 441
Clip 6-29
Clip 6-31
Clamp 4-9
Clamp 49
Magneto 4-5
Magneto 4-5
Magneto 4-5
Magneto 4.5
Magneto 4.5
Magneto 49
Kit 4.9
Kit 4.9
Magneto 4.9
Harness 4-9
Harness 49
Magneto 4-9
Magneto 49
Harness Assembly 4-5
Harness Assembly 4-5
Insert 2-1
Key 3-5
Cap 35
Pin 2-13
Ring 2-15
Ring 5-15
Ring 5-17
Elbow 4-5
Elbow 4.9
Elbow 6-5
Elbow 6-11
Elbow 6-7
Elbow 6-9
Elbow 33
Clip 6-29



PART NO.

MS21919-DG4
MS21919-G12
MS21819-G12
MS21919-G12
MS21919-G12
MS21919-G12
MS29512-04
MS29512-04
MS29512-6
MS29512-6
MS29512-6
MS29512-6
MS29512-10
MS9068-009
MS9068-009
STD-8

STD-8

STD-8

STD-8

STD-8

STD-8

STD-8

STD-8

STD-8

STD-8

STD-8

STD-8

STD-8

STD-8

STD-8

STD-8

STD-8

STD-8

STD-8

STD-8

STD-8
STD-19
STD-33
STD-33
STD-33
STD-33
STD-33
STD-33
STD-33
STD-35
STD-35
STD-35
STD-35
STD-35
STD-35

LYCOMING

PART NAME

Clip
Clamp
Clip
Clip
Clip
Clip

0il Seal
0il Seal
0il Seal
0il Seal
0il Seal
Oil Seal
Qil Seal
Ring
Ring
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Dowel
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer

10-720

NUMERICAL INDEX

PAGEN

6-31
49
6-25
6-27
6-29
6-33
4-9
4-5
6-5
6-7
6-9
6-11
2-15
2-13
2-14
19
1-11
2-3
2-1
2-12
2-13
2-14
2-15
37
4-1
4-5
4-9
5-17
6-1
6-3
64
6-7
6-9
6-11
6-27
6-33
1-7
13
1-9
1-1
4-5
4.9
5-13
5-17
1-7
19
1-11
23
2-5
2-12

0.

9.4

PART NO.

STD-35
STD-35
STD-35
STD-35
STD-35
STD-35
STD-35
STD-35
STD-35
STD-68
STD-82
STD-82
STD-82
STD-91
STD-95
STD-95
STD-111
STD-122
STD-160
STD-160
STD-160
STD-160
STD-160
STD-160
STD-160
STD-160
STD-160
STD-160
STD-160
STD-160
STD-160
STD-160
STD-160
STD-160
STD-160
STD-160
STD-178
STD-208
STD-208
STD-208
STD-208
STD-213
STD-251
{ STD-251
STD-251
STD-294
STD-355
STD-425
STD-425
STD-425

PARTS

PART NAME

Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Pin
Screw
Screw
Screw
Plug
Key
Key
Gasket
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
Washer
0Oil Seal
0il Seal
Oil Seal
Oil Seal
Seal
Washer
Washer
Washer
Gasket
Plug
Washer
Washer
Washer

CATALOG

PAGE NO.

2-13
3-8
5-13
5-19
5-20
6-5
6-7
6-9
6-11
5-19
6-5
6-7
6-11
6-1
2-13
214
6-3
2-14
1-9
1-11
23
21
2-12
213
214
2-15
37
6-1
6-3
64
6-5
6-7
6-9
6-27
6-31
6-33
2-14
2-11
2-12
2-13
2-14
2-5
6-5
6-7
6-11
2-15
6-1
14
6-25
6-27



LYCOMING 10-720 PARTS CATALOG

NUMERICAL INDEX

PARTNO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO.
STD-425 Washer 6-29 STD-705 Bolt 6-27
STD-425 Washer 6-33 STD-705 Bolt 6-31
STD-475 Washer 17 STD-713 Pin 513
STD-475 Washer 19 ! STD-713 Pin 5-16
STD-475 Washer 1-1 STD-713 Pin 5-17
STD475 Washer 2-5 STD-714 Pin 23
STD-475 Washer 2-12 STD-737 Key 1-5
STD-475 Washer 2-13 STD-737 Key 1-7
STD-475 Washer 3-8 STD-761 Pin 19
STD-475 Washer 41 STD-761 Pin 5-16
STD-475 Washer 4-5 STD-783 Plug 11
STD-475 Washer 4-9 STD-783 Plug 2-1
STD-475 Washer 5-13 STD-784 Plug 2-1
STD-475 Washer 5-20 STD-798 Dowel 1-7
STD-514 Dowel 1-1 STD-847 Screw 1-5
STD-514 Dowel 6-1 STD-860 Screw 6-25
STD-551 Plug 6-3 STD-860 Screw 6-27
STD-557 Dowel 1-1 STD-860 Screw 6-29
STD-596 Nut 1-3 STD-860 Screw 6-31
STD-596 Nut 1-11 STD-860 Screw 6-33
STD-596 Nut 517 STD-872 Nut 1-11
STD-632 Washer 5-16 STD-872 Nut 5-13
STD-669 Washer 5-15 STD-872 Nut 5-16
STD-670 Nut 37 STD-872 Nut 5-17
STD-670 Nut 49 STD-1002 Ring 14
STD-670 Nut 6-25 STD-1003 Dowel 2-13
STD-670 Nut 6-27 STD-1003 Dowel 2-14
STD-670 Nut 6-29 STD-1035 Nut 19
STD-670 Nut 6-31 STD-1045 Gasket 14
STD-670 Nut 6-33 STD-1065 Dowel 1-5
STD-676 Nut 5-15 STD-1199 Pin 1-5
STD-676 Nut 517 STD-1204 Bolt 2-3
STD-678 Washer 1-3 STD-1211 Plug 1-6
STD-678 Washer 19 STD-1215 Bolt 23
STD-678 Washer 1-11 STD-1215 Bolt 64
STD-678 Washer b-17 STD-1296 Screw 6-1
STD-684 Nipple 37 STD-1339 Plug 11
STD-690 Washer 513 STD-1339 Plug 21
STD-690 Washer 5-16 STD-1339 Plug 2-3
STD-690 Washer b-17 STD-1342 Washer 19
STD-692 Screw 37 STD-1373 insert 5-17
STD-692 Screw 49 STD-1409 Nut 1-1
STD-692 Screw 6-25 STD-1410 Nut 1-7
STD-692 Screw 6-27 STD-1410 Nut 1-11
STD-692 Screw 6-33 STD-1410 Nut 2-5
STD-696 Washer 41 STD-1410 Nut 212
STD-696 Washer 4-9 STD-1410 Nut 2-13
STD-696 Washer 6-27 STD-1410 Nut 3-8
STD-696 Washer 6-31 STD-1410 Nut 4-1
STD-705 Screw 1-8 STD-1410 Nut 4.5
STD-705 Screw 2-5



LYCOMING 10-720 PARTS CATALOG

NUMERICAL INDEX

PART NO. PART NAME PAGE NO. PART NO. PART NAME PAGE NO.
STD-1410 Nut 4.9 STD-1817 Bolt 5-13
STD-1410 Nut 5-20 STD-1817 Bolt 5-16
STD-1410 Nut 6-5 STD-1817 Bolt 5-19
STD-1410 Nut 6-7 STD-1838 Bolt 5-13
STD-1410 Nut 69 STD-1838 Bolt 5-15
STD-1410 Nut 6-11 STD-1851 Bolt 5-19
STD-1411 Nut 19 STD-1856 Screw 2-15
STD-1411 Nut 1-11 STD-1872 Insert 33
STD-1411 Nut 2-11 STD-1874 Screw 4-5
STD-1411 Nut 2-12 STD-1874 Screw 4-9
STD-1411 Nut 2-13 STD-1875% Bolt 6-7
STD-1411 Nut 2-14 STD-1875 Bolt 6-11
STD-1411 Nut 2-15 STD-1875 Bolt 6-27
STD-1411 Nut 37 STD-1875 Bolt 6-33
STD-1411 Nut 6-1 STD-1887 Bolt 2-15
STD-1411 Nut 6-3 STD-1889 Bolt 5-15
STD-1411 Nut 6-5 STD-1890 Bolt 6-11
STD-1411 Nut 6-7 STD-1901 Drive Stud 6-3
STD-1411 Nut 69 STD-1903 Bolt 1-11
STD-1414 Bolt 1-11 STD-1904 Bolt 1-11
STD-1414 Bolt 6-7 STD-1905 Boit 1-11
STD-1414 Bolt 6-9 STD-1916 Screw 4-1
STD-1418 Bolt 1-11 STD-1925 Screw 37
STD-1419 Bolt 2-3 STD-1926 Bolt 5-13
STD-1419 Bolt 6-3 STD-1926 Bolt 5-19
STD-1419 Bolt 6-7 STD-1931 Bolt 2-3
STD-1419 Bolt 6-9 STD-1948 Bolt 1-11
STD-1420 Nut 23 STD-2007 Washer 4-5
STD-1420 Nut 5-19 STD-2007 Washer 4.9
STD-1499 Bolt 6-5 STD-2025 Bolt 1-9
STD-1646 Bolt 1-1 STD-2045 Nut 19
STD-1646 Bolt 6-1 STD-2057 Key 19
STD-1685 Nut 5-17 STD-2078 Dowel 1-5
STD-1688 Boit 6-1 S$TD-2084 Bolt 1-1
STD-1688 Bolt 6-3 STD-2084 Boit 5-17
STD-1727 Washer 5-13 STD-2090 Nut 37
STD-1727 Washer 5-15 STD-2104 Dowel 213
STD-1727 Washer 8-17 STD-2104 Dowel 2-14
STD-1727 Washer 5-19 STD-2120 Bolt 5-17
STD-1732 Ring 1-6 STD-2153 Screw 2-15
STD-1737 Ring 2-5 STD-2156 Bolt 19
STD-1737 Ring 2-14 STD-2156 Bolt 5-13
STD-1763 Locknut 6-5 STD-2166 Nipple 6-5
STD-1763 Locknut 6-7 STD-2166 Elbow 6-7
STD-1763 Locknut 6-9 ! STD-2166 Elbow 6-9
STD-1763 Locknut 6-11 STD-2167 Screw 1-8
STD-1774 Pin 2-5 STD-2168 Nut 1-8
STD-1774 Dowel 2-11 STD-2174 Clamp 3-7
STD-1774 Pin 2-12 STD-2180 Hose 37
STD-1791 Screw 1-6 25C-8 Stud 33



PART NO.

25C-9
25C-12
25C-12
25C-14
25C-19
25C-21
25C-39
31C-10
31C-19
31C-20
31CD-20
31C-21
31C-17
3813
3815
38-15
38-17
38-17
38D-17
38-22
50-15
383-B
1028-B
1102
1102
1102
1102
1182-D4
1182-K4
1182-M3
1182-P5
1182-Wh
1540
1691-C
8313
8313
8313
60329
60422
60430
60430
60431
60803
60828
60882
60945
61084
61155
61156
61183

LYCOMING

PART NAME

Stud

Stud

Stud

Stud

Stud

Stud

Stud

Stud

Stud

Stud

Stud

Stud

Stud

Stud

Stud

Stud

Stud

Stud

Stud

Stud

Stud

Nut

Ball

Plug

Plug

Plug

Plug
Spark Plug
Spark Plug
Spark Piug
Spark Plug
Spark Plug
Plug
Gasket
Gasket
Gasket
Gasket
Shaft
Screen
Cover
Cover
Cover
Strap

Plug

Gear

Plug
Spring
Gear
Lockplate
Gasket

10-720

NUMERICAL INDEX

PAGE NO.

6-1
2-1
2-14

215 i

2-1
2-1
241
33
2-1
241
21
1-1

G = et 2 D = ) = =
RN D)
] ek eed ek ek ot ek e b b

- -
LA

2-16
33
6-1
4-1
4-11
4-11
4-11
41
2-15
25
21
212
2-14
23
6-3
2-11
212
2-5
1-11
31
16
1-5
14
1-5
1-5
211

9.7

PART NO.

61261
61261
61261
61262
61297
61298
61503
61548
62224
62224
62255
62388
62922
65007
66610
66670
66713
66728
66731
66732
66734
66796
67114
67193
67195
67528
67528
67528
67530
67536
67556
68315
68315
68316
68316
68316
68316
68542
68593
68668
687491
68753
68795
68875
69159
69164
69260
69336
69531
69532

PARTS

PART NAME

Stud
Stud
Stud
Stud
Impeller
Impeller
Sleeve
Nameplate
Gasket
Gasket
Clamp
Cap
Seal
Retainer
Bushing
Bushing
Guide
Washer
Cover
Gasket
Stud
Insert
Bushing
Gasket
Flange
Stud
Stud
Stud
Bushing
Adapter Assembly
Stud
Gasket
Gasket
Stud
Stud
Stud
Stud
Spring
Spacer
Spring
Shaft
Spacer
Cover Assembly
Retainer
Adapter Assembly
Gasket
Insert
Stud
Plate
Seat

CATALOG

PAGE NO.

1-1
241
3-3
6-1
2-3
23
3-5
6-3
4-1
4-5
4-9
3-5
35
1-1
33
33
3-3
3-5
3-7
3-7
1-1
3-3
35
37
38
1-1
21
3-3
1-8
2-11
1-1
212
2-13
1-1
6-1
6-7
6-11
2-15
2-11
14
1-8
1-6
3-7
41
2-5
25
33
21
37
3-5



PART NO.

69679
69740
69796
69942
69942
69943
69943
70384
70387
70388
70389
70419
70455
70457
70474
71133
71134
71265
71266
71349
71450
71481
71549
71596
71596
71610
71611
71643
71650
71894
71903
71807
71973
72000
72037
12037
72050
72053
12075
72078
72080
72091
72093
72095
72119
12155
72156
72158
12179
72198

LYCOMING

PART NAME

Stud
Stud
Dowel
Stud
Stud
Stud
Stud
Shaft
Gear
Gear
Gear
Bracket
Gasket
Gasket
Washer
Nut

Nut
Rocker Assembly
Rocker Assembly
Relay
Gasket
Ring
Washer
Washer
Washer
Hook
Retainer
Shaft Assembly
Shield
Seat
Bushing
Washer
Gasket
Belt

Clip

Clip

Key
Gasket
Seal
Lockplate
Gear
Ring
Plate
Gear Assembly
Gasket
Bushing
Bushing
Bushing
Stud

Plug

NUMERICAL INDEX

PAGE NO. PART NO.
1-1 72210
6-1 72210
1-1 72212
2-12 72220
2-13 12242
213 72255
6-1 72257
1-7 72279
1-5 72306
1-7 72312
1-7 72343
5-19 72344
1-7 723178
1-3 72626
25 72695
37 72696
37 72701
3-5 72706
3-5 72709
5-1 72710
37 72711
3-7 72815
35 72829
21 72834
2-12 72918
37 72974
37 72986
1-5 73000
2-1 73031
33 73031
1-5 73032
1-5 73032
64 73032
51 73032
6-29 73050
6-31 73050
3-5 73050
1-7 73050
14 73050
1-5 73061
1-5 13111
14 73136
441 73136
4-1 b 73136
6-1 73152
1-5 73152
1-5 73209
1-1 73249
6-1 73250
31 73251

10-720

9-8

PARTS

CATALOG

PART NAME PAGE NO.
Gasket 6-7
Gasket 6-11
Seat 3-3
Gasket 1-3
Cover Assembly 37
Shroud Tube Assembly 35
Shroud Tube Assembly 35
Starter 5-20
Bracket 1-3
Ring 13
Stabilizer 3-3
Stabilizer 33
Cover 1-7
Shaft 35
Generator 5-1
Regulator 51
Flange 3-8
Insert 6-1
Screw 37
Cover 37
Ring 64
Twist, Bracket 4-9
Lockplate 2-5
Cover 37
Baffle Assembly 37
Gear Assembly 2-11
Extension 1-3
Coupling 4-5
Housing Assembly 6-7
Housing Assembly 6-11
Gasket 6-5
Gasket 6-7
Gasket 6-9
Gasket 6-11
Clamp 4-9
Bracket 6-27
Clip 6-29
Clip 6-31
Clip 6-33
Body 14
Valve 35
Bracket 6-27
Bracket 6-29
Bracket 6-33
Bracket 6-27
Bracket 6-29
Housing Assembly 6-1
Washer 1-7
Washer 1-7
Washer 1-7



PART NO.

13252
13274
73281
13282
73300
73301
73303
73305
73306
73308
73382
73383
73383
73383
73384
73387
73388
73389
73445
134486
734417
13448
73455
73456
73457
73458
73545
13546
13547
13548
73555
13556
73557
73558
73643
73644
73647
73648
73649
73650
73698
73751
73751
73751
73751
73751
13712
73810
73811
73812

LYCOMING

PART NAME

Washer

Housing Assembly
Shaft

Gear Assembly
Housing

Gear Assembly
Adapter Assembly
Shaft

Gear Assembly
Shaftgear Assembly
Tube Assembly
Lockplate
Lockplate
Lockplate

Tube Assembly
Tube Assembly
Tube Assembly
Clamp

Rod Assembly
Rod Assembly
Rod Assembly
Rod Assembly
Rod Assembiy
Rod Assembly
Rad Assembly
Rod Assembly
Rod Assembly
Rod Assembly
Rod Assembly
Rod Assembly
Rod Assembly
Rod Assembly
Rod Assembly
Rod Assembly
Counterweight Assembly
Counterweight Assembly
Fitting

Roller

Roller

Clip

Lead Assembly
Clip

Clip

Clip

Clip

Clip

Nozzle Assembly
Bushing

Bushing
Counterweight Assembly

10-720

NUMERICAL INDEX

PAGE NO.

1-7
2-1
23
1-8
2-15
2-12
212
2-5
2-5
25
3-7
5-13
5-15
5-19
37
37
37
4-1
3-5
35
35
3-5
3-5
3-5
35
3-5
3-5
35
35
3-5
3-5
3-5
35
3-5
1-5
1-5
2-15
15
1-5
6-25
4-1
6-25
6-27
6-29
6-31
6-33
1-1
1-5
1-5
1-5

i

PART NO.

73814
73816
13817
73818
73821
73822
73823
73824
73825
73826
73827
73828
73829
73830
73843
73846
73857
73948
13966
73966
73966
73971
73998
74000
74000
74000
74006
74099
74151
74151
74151
74151
74230
74241
74278
74278
74278
74292
74309
74319
74320
74321
74323
74324
74325
74360
74440
74460
74461
74462

PARTS

PART NAME

Roller

Slinger
Lockplate
Gasket

Pipe

Pipe

Pipe

Pipe

Pipe

Pipe

Pipe

Pipe

Screen Assembly
Gasket

Clamp

Baffle Assembly
Ring

Cylinder and Head Assy.

Spacer

Spacer

Spacer

Clamp

Ring

Bracket

Bracket

Bracket

Screw

Sump Assembly
Nozzle

Nozzle

Nozzle

Nozzle

Guide

Ring

Bracket Assembly
Bracket Assembly
Bracket Assembly
Regulator

Bearing
Alternator

Gage Assembly
Support Assembly
Strut

Bracket

Link

Flange

Fuel Injector
Support Assembly
Bracket

Gage Assembly

CATALOG

PAGE NO.

1-5
1-5
1-8
211
6-4
64
64
6-4
64
6-4
64
64
2-15
2-15
6-25
37
31
33
6-5
6-7
6-11
4-9
31
6-5
6-7
6-11
4-1
6-1
6-5
6-7
6-9
6-11

31
6-25
6-27
6-33
5-1
31
51
1-3
1-5
5-13
513
5-13
64
6-5
1-5
6-11
1-3



PART NO.

74464
74464
74470
744
74472
14473
74494
74519
74547
74563
74673
74700
74700
74704
74718
74756
74770
74804
74816
74863
74878
74880
74887
74978
75060
75107
75110
75111
75112
75113
75114
75115
75116
75118
75119
75151
75152
75164
15171
75178
75179
75180
75220
15286
75287
75302
75309
75310
75338
75373

LYCOMING

PART NAME

Bracket

Bracket

Bracket

Manifold Assembly
Manifold Assembly
Divider Assembly
Plate

Belt

Pump, Fuel
Cylinder and Head Assy.
Ring

Fuel Injector

Fuel Injector

Screw

Baffle Assembly
Gasket

Bracket

Relay

Alternator

Pulley

Fan and Baffle Assembly
Alternator Assy.
Spacer

Belt

Bolt

Housing Assembly
Baffle

Pipe

Pipe

Pipe

Pipe

Pipe

Pipe

Gasket

Fuel Injector
Stabilizer

Stabilizer

Stabilizer

Magneto

Magneto

Coail

Ignition Harness Assy.
Alternator Assembly
Manifold Assembly
Body Assembly
Dowel

Crankshaft Assembly

Crankshaft and Ct'wt. Assy.

Baffle Assembly
Baffle

10-720

NUMERICAL INDEX

PAGE NO.

6-5
6-7
6-7
6-7
6-7
6-7
37
5-1
25
3-3
31
6-6
6-9
4-1
37
3-8
6-9
5-1
5-1
51
5-1
5-1
37
5-1
3-1
6-1
6-1
64
64
64
64
64
64
3-8
6-11
33
33
33
41
4-1
41
41
5-1
6-6
23
1-1
1-5
1-5
37
6-1

PART NO.

75374
75380
75415
75418
75444
75447
75550
75638
75717
75761
75838
75944
75365
75965
76026
76028
76173
76190
76198
76220
76302
76348
76349
76356
76357
76358
76359
76360
76361
76362
76364
76368
76380
76414
76420
76421
76421
76510
76529
76530
76534
76534
76534
{ 76539
76734
76735
76768
76768
76769
76769

9-10

PARTS

PART NAME

Baffle
Link
Cylinder and Head Assy.

CATALOG

PAGE NO.

6-1
513
3-3

Magneto and Ignition Harness Assy. 4-1

Adapter Assembly
Nipple

Support Assembly
Manifold Assembly
Cylinder and Head Assy.
Extension

Guide

Valve Assembly
Clamp

Clamp

Belt

Link

Support Assembly
Cylinder and Head Assy.
Support

Stud

Pump

Manifold Assembly
Tube Assembly
Tube Assembly
Tube Assembly
Tube Assembly
Tube Assembly
Tube Assembly
Tube Assembly
Tube Assembly
Elbow

Support

Hose Assembly
Bracket

Puliey

Alternator Pulley
Alternator

Gasket

Plug

Seat

Shim

Shim

Shim

Seat

Zip Strap

Bracket
Lockwasher
Lockwasher
Locknut

Locknut

6-1
6-7
1-6
6-11
33
1-3
3-3
2-15
4-5
49
51
5-18
1-6
33
6-5
1-11
2-13
6-5
6-25
6-25
6-25
6-25
6-25
6-28
6-25
6-25
2-5
6-5
6-33
6-5
5-15
51
5-16
2-15
14
11
5-13
5-16
5-17
2-15
49
6-31
5-15
5-17
5-16
517



PART NO.

76790
76840
77289
17291
77309
77309
77309
77311
77312
77436
77438
71487
71521
77611
77708
77756
17757
77808
77834
77852
77853
71872
77874

LYCOMING

PART NAME

Bracket
Extension
Bracket

Bracket

Bushing

Bushing

Bushing

Bracket

Bracket

Sleeve

Gear Assembly
Spring

Extension

Gasket

Washer

Bracket

Bracket

Valve Assembly
Adapter Assembly
Qil Filter Base Assy.

Qil Filter Housing Assy.

Bushing
Gear Assembly

10-720

NUMERICAL INDEX

PAGE NO.

1-3
13
1-3
1-3
25
41
4-5
1-3
1-3
4-5
4-5
14
13
3-8
213
5-15
5-15
14
213
2-15
2-15
1-7
1-7

9-11

PART NO.

77875
77879
77906
77915
78060
78194
78195
78196
78290
78443
78487
78523
78524
78611
78612
78614
78617
78617
78629
78629
78639
78648

PARTS

CATALOG

PART NAME PAGE NO.
Gear 17
Starter 5-20
Spacer 37
Elbow 6-9
Relay 5-1
Shaftgear 2-13
Adapter Assembly 2-13
Drive Assembly 2-13
Plunger Assembly 3-5
Seal 14
Support Assembly 1-6
Elbow 2-5
Socket 3-5
Washer 2-14
Shaft 2-14
Pulley 5-15
Idler Shaft 5-15
Idler Shaft 5-17
Ball Bearing 5-15
Ball Bearing 5-17
Pulley and Shaft Assy. 5-15
Pump 2-14



	PC-119 - PARTS CATALOG - MODEL IO-720 SERIES 
	SUPPLEMENTAL PARTS LIST NO. SSP-778
	TECHNICAL PUBLICATION REVISION PC-119A
	INTRODUCTION
	TABLE OF CONTENTS
	OVERSIZE AND UNDERSIZE PARTS
	1 - CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP
	CRANKCASE ASSEMBLY
	OIL LEVEL GAGES AND MOUNTING BRACKETS
	CRANKCASE RELATED PARTS
	CRANKSHAFT AND CAMSHAFT ASSEMBLIES
	PROPELLER GOVERNOR DRIVE ASSEMBLY (CRANKCASE)
	CRANKSHAFT IDLER GEAR
	SPRAY PUMP DRIVE AND ATTACHING PARTS
	CRANKCASE ATTACHING PARTS

	2 - ACCESSORY HOUSING AND RELATED PARTS
	ACCESSORY HOUSING ASSEMBLY
	OIL PUMP AND ACCESSORY HOUSING ATTACHING PARTS
	FUEL PUMP DRIVES AND FUEL PUMP ASSEMBLIES
	FUEL PUMP ASSEMBLY, LEAR SIEGLER
	FUEL PUMP ASSEMBLY, LEAR SIEGLER
	VACUUM PUMP DRIVE
	HYDRAULIC PUMP DRIVE
	TURBO SCAVENGE PUMP AND HYDRAULIC PUMP ADAPTER (-B1B MODEL)
	TURBO SCAVENGE PUMP AND HYDRAULIC PUMP ADAPTER (-B1BD MODEL)
	OIL FILTER ASSEMBLY AND OIL COOLER BYPASS VALVE

	3 - CYLINDER, PISTON AND VALVE TRAIN
	CONNECTING RODS, PISTONS AND RING ASSEMBLIES
	CYLINDER ASSEMBLY
	VALVE ASSEMBLY
	CYLINDER RELATED PARTS

	4 - IGNITION SYSTEM
	700 SERIES MAGNETO AND MAGNETO DRIVE
	700 SERIES MAGNETO ASSEMBLY, BENDIX SCINTILLA
	1200 SERIES MAGNETO AND MAGNETO DRIVE
	1200 SERIES MAGNETO ASSEMBLY, BENDIX SCINTILLA
	2200 SERIES MAGNETO AND MAGNETO DRIVE
	SPARK PLUGS

	5 - ELECTRICAL COMPONENTS
	GENERATORS, ALTERNATORS, REGULATORS, RELAYS AND BELTS
	ALTERNATOR ASSEMBLY, PRESTOLITE
	ALTERNATOR ASSEMBLY, PRESTOLITE
	ALTERNATOR ASSEMBLY, PRESTOLITE
	ALTERNATOR ASSEMBLY, DELCO-REMY
	GENERATOR ASSEMBLY, DELCO-REMY
	ALTERNATOR MOUNTING AND ATTACHING PARTS, LINK ADJUSTING
	ALTERNATOR MOUNTING AND ATTACHING PARTS IDLER PULLEY ADJUSTING
	ALTERNATOR MOUNTING AND ATTACHING PARTS, WITH YORK FREON COMPRESSOR
	GENERATOR MOUNTING AND ATTACHING PARTS
	STARTER MOTOR AND ATTACHING PARTS
	STARTING MOTOR, PRESTOLITE
	STARTING MOTOR ASSEMBLY, DELCO-REMY

	6 - OIL SUMP AND INDUCTION SYSTEM
	OIL SUMP AND INDUCTION HOUSING ASSEMBLIES
	OIL SUCTION SCREEN, NAMEPLATE, AND SUMP ATTACHING PARTS
	INTAKE PIPES AND ATTACHING PARTS
	FUEL INJECTOR, FUEL MANIFOLD AND RELATED PARTS (-A1A AND -A1B MODEL ENGINES)
	FUEL INJECTOR, FUEL MANIFOLD AND RELATED PARTS (-B1B AND -B1BD MODEL ENGINES)
	FUEL INJECTOR, FUEL MANIFOLD AND RELATED PARTS (-C1B MODEL ENGINES)
	FUEL INJECTOR, FUEL MANIFOLD, AND RELATED PARTS (-D1B MODEL ENGINES)
	FUEL INJECTOR ASSEMBLY, BENDIX
	FUEL INJECTOR ASSEMBLY, BENDIX
	FUEL INJECTOR ASSEMBLY, BENDIX
	FUEL INJECTOR ASSEMBLY, BENDIX
	FUEL INJECTOR ASSEMBLY, BENDIX
	FUEL INJECTOR ASSEMBLY, BENDIX
	FUEL LINES, HOSES AND ATTACHING PARTS (-A1A MODEL)
	FUEL LINES, HOSES AND ATTACHING PARTS (-A1A AND -A1B MODELS)
	FUEL LINES, HOSES AND ATTACHING PARTS (-B1B AND -B1BD MODELS)
	FUEL LINES, HOSES AND ATTACHING PARTS (-C1B MODEL)
	FUEL LINES, HOSES AND ATTACHING PARTS (-D1B MODEL)

	7 - SERVICE KITS
	SEAL AND GASKET SET (IO-720-A1A, -A1B, -B1B, -C1B, -D1B STD. CYL. FLANGE MODELS)
	SEAL AND GASKET SET (IO-720-A1B, -B1B, B1BD, -D1B WIDE CYL. FLANGE MODELS)
	CYLINDER, PISTON AND RING KIT (IO-720-A1A, -D1B STD. CYL. FLANGE MODELS)
	CYLINDER, PISTON AND RING KIT (IO-720-A1A, -D1B STD. CYL. FLANGE MODELS)
	CYLINDER, PISTON AND RING KIT (IO-720-A1A, -D1B STD. CYL. FLANGE MODELS)
	CYLINDER, PISTON AND RING KIT (IO-720-A1A, -A1B, -D1B STD. CYL. FLANGE MODELS)
	CYLINDER, PISTON AND RING KIT (IO-720-B1B, -C1B STD. CYL. FLANGE MODELS)
	CYLINDER, PISTON AND RING KIT (IO-720-B1B, -C1B STD. CYL. FLANGE MODELS)
	CYLINDER, PISTON AND RING KIT (IO-720-A1B STD. CYL. FLANGE MODELS)
	CYLINDER, PISTON AND RING KIT (IO-720-B1B, -B1BD WIDE CYL. FLANGE MODELS)
	CYLINDER, PISTON AND RING KIT (IO-720-B1B, -B1BD WIDE CYL. FLANGE MODELS)
	CYLINDER, PISTON AND RING KIT (IO-720-A1B, -D1B WIDE CYL. FLANGE MODELS)
	CYLINDER, PISTON AND RING KIT (IO-720-A1B, -D1B WIDE CYL. FLANGE MODELS)

	8 - PARTS SUPERSEDURES
	9 - NUMERICAL INDEX




